WORK PLATFORMS




SERVICE & PARTS
MANUAL

SL-26/30N
Gas, Diesel & Electric Models

Serial Numbers 11200 to current

. - When contacting UpRight for service or parts information,
be sure to include the MODEL and SERIAL NUMBERS from
the equipment nameplate. Should the nameplate be missin,
the SERIAL NUMBER is also stamped on top of chassis front
axle cross member towards the left side.

- UpRight, Inc.
Stampe 1775 PARK ST. SELMA, CA 93662 USA:

Serial Number 2 mopeL No. N Ax. pLaTrorm HEIGHT I

seriaL No. [N A 7TERY voLTAGE
max. oisTRIBUTED LoAD [N I

CAUTION: CONSULT OPERATOR'S MANUAL BEFORE USE.
THIS PLATFORM IS NOT ELECTRICALLY INSULATED

PN 61205-000-00

UpRight

Call Toll Free in U.S.A.

1-800-926-LIFT

UpRight, Inc.
1775 Park Street
Selma, California 93662
TEL: 209/891-5200
FAX: 209/896-9012
PARTSFAX: 209/896-9244

P/N 060587-008
0598-187-MC

060587-008



Forward

Introduction

HOW TO USE THIS MANUAL

This manual is divided into 7 sections. The right hand pages
of each section is marked with a black tab that lines up
with one of the thumb index tabs on the right side of this
page. You can quickly find each section without looking
through the table of contents which follows this page. The
section number printed at the top corner of each page can
also be used as a quick reference guide.

SPECIAL INFORMATION
A DANGER A

Indicates the hazard or unsafe practice will
result in severe injury or death.

A WARNING A

Introduction &
Specifications

General description and machine specifications.”

Machine Preparation

Information on preparation for use & shipment, 2 .O

forklifting, transporting and storage.

Operation

Operating instructions and safety rules.

Indicates the hazard or unsafe practice
could result in severe injury or death.

A CAUTION A

Indicates the hazard or unsafe practice could
result in minor injury or property damage.

Maintenance /

Preventative maintenance and service information.

NOTES: Give helpful information.

WORKSHOP PROCEDURES

CAUTION: Detailed descriptions of standard workshop
procedures, safety principles and service operations are
not included. Please note that this manual does contain
warnings and cautions against some specific service
methods which could cause personal injury, or could
damage a machine or make it unsafe. Please understand
that these warnings cannot cover all conceivable ways in
which service, whether or not recommended by Up-
Right, inc., might be done, or of the possible hazardous
consequences of each conceivable way, nor could
UpRight Inc. investigate all such ways. Anyone using
service procedures or tools, whether or not recom-
mended by UpRight Inc., must satisfy themselves
thoroughly that neither personal safety nor machine
safety will be jeopardized.

All information contained in this manual is based on the
latest product information available at the time of printing.
We reserve the right to make changes at any time without
notice. No part of this publication may be reproduced,
stored in retrieval system, or transmitted, in any form by
‘any means, electronic, mechanical, photocopying, record-
ing, or otherwise, without the prior written permission of
the publisher. This includes text, figures and tables.

SL26/30N Work Platform

060587-008

Troubleshooting

Causes and solutions to typical problems.

Schematics

Schematics and valve block diagram with U
description and location of components.

Illustrated Parts
Breakdown

Complete parts lists with illustrations.




Forward

NOTES

ii

060587-008

S1.26/30N Work Platform



Introduction & Specifications

1.0 Introduction
PURPOSE

The purpose of this service and parts manual is to
provide instructions and illustrations for the operation
and maintenance of an UpRight SL26/30N Work Plat-
form manufactured by UpRight, Inc. of Selma, California.

SCOPE

The manual includes procedures for proper operation,
maintenance, adjustment, and repair of this product as
well as recommended maintenance schedules and
troubleshooting.

1.1 General Description

The SL26/30N Work Platform consists of the platform,
controller, elevating assembly, power module, control
module, and chassis (see Figure 1-1).

Platform

The platform has a reinforced wood floor, 43.5 inch
(1105 mm) high guardrails with midrail, 6 inch (152
mm) toeboards and an entrance gate at the rear of the
platform. The guardrails can be folded down for access
through doors or for shipment.

A WARNING A

DO NOT use the work platform without
guardrails properly assembled and in place
with the fasteners properly torqued.

Controller

The controller contains the controls to operate the
machine. It should be hung on the front guardrail, but
may be hand held if necessary. To operate the machine,
the interlock lever must be depressed to operate any
function. A complete explanation of control functions
can be found in Section 3.

Elevating Assembly

The platform is raised and lowered by the elevating
assembly, a two section arm pivoting on a gear, and
powered by a single stage lift cylinder. The hydraulic
pump(s), driven by electric motors or by the engine,
actuates the cylinder. Solenoid operated valves control
raising and lowering.

Power Module

Electric Model

The power module contains the batteries, battery
charger, battery control components, and motor/pump
assemblies.

SL26/30N Work Platform

060587-008

Dual Fuel Model

The power module contains the engine, gas tank, L.P.
bottle, L.P. gas valve, battery and starter solenoid.

Control Module

The control module contains the hydraulic tank, hydrau-
lic valve manifold, horn/alarms, tilt sensor, volt/hour
meter, electrical terminal strips, and chassis controls. A
complete explanation of the chassis control functions is
found in Section 3.

Chassis

The chassis is a structural frame that supports all the
components of the SL26/30N Work Platform.

PURPOSE OF EQUIPMENT

The SL26/30N Work Platform is designed to elevate
personnel and materials to overhead work areas and be
driven with the platform elevated on firm, level surfaces
only.

NOTE: Travel with the platform raised is limited to a
creep speed range.

A DANGER A

The elevating function shall ONLY be used
when the work platform is level and on a
firm surface. The work platform is NOT
intended to be driven over uneven, rough
or soft terrain when elevated.

. Platform

. Controller Assembly
. Elevating Assembly
. Power Module 6
. Control Module

. Chassis

[o M€, IV FU 6

Figure 1-1: SL26/30N Work Platform



i1

Introduction & Specifications

1.2 Specifications

Table 1-1: Specifications

ITEM

SL26N

SL30N

Platform Size (Inside Toeboards)
Standard
w/ Extension

57.5in. x141.5in. [1.46 m x 3.59 m]
57.5in.x 181.5 in. [1.46 m x 4.61 m]

57.5in. x 166.25in. [1.46 mx 4.22 m]
N/A

Max. Platform Capacity
Standard

1250 Ibs. [567 kg

1000 Ibs. [454 kg)

w/ Extension 1250 Ibs. [567 kgl (combined platform & extension) N/A
on Extension 500 Ibs. [227 kg) N/A
Max. No. of occupants
Standard 4 people 3 people
on Extension 2 people N/A
Height
Working Height 32 ft. [9.75 m] 36 ft. [10.97 m]
Max. Platform Height 26 ft.17.93 m] 30 ft. [9.14 m]
Min. Platform Height 59 in. (1.5 m] 59in. (1.5 m]

Dimensions
Weight Kohler Gas: 4,910ibs. { 2,227kg ] Kohler Gas: 5,220 Ibs. [ 2,367 kg |
Kubota Gas: 5,040 Ibs. [ 2,286 kg Kubota Gas: 5,350 |bs. [ 2,426 kg ]
Diesel: 5,100 Ibs. { 2,313 kg ] Diesel: 5,410 Ibs. [ 2,453 kg ]
Overall Width 66 in. {1.68 m], with standard tires 66 in. [1.68 m), with standard tires
Overall Height 94.5 in. {2.40 m] 94.5 in. [2.40 m)
Overall Length 149 in. [3.79 m)] 173 in. [4.39 m]
Driveable Height 32t.09.75 m] 36 ft. [10.97 m]

Surface Speed
Platform Lowered: Gas
Diesel
Electric

Gas
Diesel

Electric

Platform Raised:

0 to 3.1 mph [0 to 5.0 km/h]
0 to 3.1 mph [0 to 5.0 km/h]
0to 2.6 mph [0 to 4.2 km/h)
0to .5 mph [0 to .8 km/h]
0to .5 mph [0 to .8 km/h]
0 to .5 mph [0 to .8 km/h]

0'to 3.1 mph [0 to 5.0 km/h]
0to 3.1 mph {0 to 5.0 km/h]
0to 2.6 mph [0 to 4.2 km/h]
0to .5 mph [0 to .8 km/h]
0to .5 mph {0 to .8 km/h]
0to .5 mph [0 to .8 km/h]

System Voltage

Gas:12 Volt DC  Diesel:12 Volt DC  Electric:24 Volt DC

Gas:12 Volt DC Diesel: 12 Volt DC  Electric:24 Volt DC

Battery Charger (Electric only)

40 Amp, 110 V, 60 Hz (40 Amp, 220V, 50 Hz, Optional)

40 Amp, 110V, 60 Hz (40 Amp, 220 V, 50 Hz, Optional)

Hydraulic Tank Capacity

12 Gallons [45.5 1)

12 Gallons [45.5 1)

Maximum Hydraulic System
Pressure

2000 psi [138 bar]

2000 psi (138 bar]

Hydraulic Fluid
Normal Use (>32 °F [0 °C))
Low Temp. Use
{-10to 32 °F [-23 to 0 °C))

ISO #46

5W-20 Motor Oil

1SO #46

S5W-20 Motor Qil

Lift System One Single Stage Lift Cylinder One Single Stage Lift Cylinder
Lift Speed
Cas Raise, 23 sec./lower, 35 sec. Raise, 23 sec./lower, 35 sec
Diesel Raise, 23 sec./Lower, 35 sec. Raise, 23 sec./Lower, 35 sec.
Electric Raise, 33 sec./Lower, 35 sec. Raise, 33 sec./Lower, 35 sec.

Power Source

22 HP Kohler Commander, 20 HP Kubota WG750,
20 HP Kubota D905 (Diesel)

22 HP Kohler Commander, 20 HP Kubota WG750,
20 HP Kubota D905 (Diesel)

Fuel Tank Capacity

12 Gallons [45.5 1}

12 Gallons [45.5 )

Drive Control

Proportional

Proportional

Control System

Joystick Controller with Interlock Lever and Thumb Rocker
Steering, Toggle Selector and Emergency Stop Switches

Joystick Controller with Interlock Lever and Thumb Rocker
Steering, Toggle Selector and Emergency Stop Switches

Horizontal Drive

Dual Rear Wheel, Hydraulic Motors

Dual Rear Wheel, Hydraulic Motors

Tires (Standard)

B78-13ST Slab

B78-13ST Slab

Parking Brake

Spring Applied, Hydraulic Release

Spring Applied, Hydraulic Release

Turning Radius (inside)

9ft.9in.[2.97 m]

91t.9in.[2.97 m]

Maximum Gradeability

Gas/Diesel: 30% [16°] Electric: 25% {14°)

Gas/Diesel: 30% [16°) Electric: 25% 114°)

Wheel Base 100 in. [2.54 m] 100 in. [2.54 m]
Guardrails 43.5in. [1.11 m] high, Fold Down with Gate 43.5in. [1.11 m} high, Fold Down with Gate
Toeboard 6 in. [152 mm] High 6 in. [152 mm] High

NOTE: Specifications subject to change without notice.

1-2

060587-008

SL.26/30N Work Platform



Machine Preparation

NOTE: Read and familiarize yourself with all operat-
ing instructions before attempting to operate the
SL26/30N Work Platform.

2.1 Prepamtibn for Use
A CAUTION A

STAND CLEAR when cutting the metal
banding to avoid being cut if the banding
snaps back.

1. Remove the metal banding from the module covers
and elevating linkage.

2. Remove the banding from the control console.

3. Remove tie wraps holding guardrail gate.

4. Connect the negative (-) lead terminal(s) to
battery(ies) in power module (Figure 2-1).

5. Close the Emergency Lowering Valve (Figure 2-2), if
necessary.

Dual Fuel Moael

. Negative Battery Terminal(s)
. Battery(ies)

—

N

Figure 2-1: Batteries

SL26/30N Work Platform

060587-008

: Emergency Lowering Valve

2.2 Forklifting Work Platform

NOTE: Forklifting is for transporting only.

A WARNING A

See specifications for weight of work
platform and be certain that forklift is of
adequate capacity to lift the platform.

Forklift from the side of the platform by lifting under the
modules (Figure 2-3).

Front
Tie Downs
& K
Lifting Lug}‘

./ Typical Rear
v Lifting Lug
Rear Tie

Downs

Figure 2-3: Transporting Work Platform

2-1



Machine Preparation

2.3 Transporting the Work 2.5 Storage

Platfo rm No preparation for storage is required when the work
, . platform is in normal usage. Regular maintenance
1. Maneuver the work platform into transport position - procedures should continue to be performed (see Figure

and chock the wheels. | 4-1 and Table 4-1).

2. Secure the work platform to the transport vehicle If the work platform is to be placed in long term storage
with chains or straps of adequate load capacity (dead storage), follow the recommended preservation
attached to the chassis tie down lugs (Figure 2-3). procedures, below.

3. Open the Emergency Lowering Valve. PRESERVATION

A CAUT|ON A 1. Clean painted surfaces. If the paint is damaged,
The rear chassis tie down lugs are not to repaint
b d for lifting th K gl i 2. Fill the hydraulic tank to operating level, fluid will
e used for lifting the work platform. be visible at the Sight Gauge. DO NOT fill the
Overtightening of tie down chains or straps hydraulic tank while the platform is elevated.

may result in damage to the machine.

NOTE: DO NOT drain the hydraulic system prior to
long term storage.

2.4 Preparatton fOT Shipment 3. Coat exposed portions of extended cylinder rods

with a preservative such as multipurpose grease and
wrap with barrier material.

4. Coat all exposed unpainted metal surfaces with
preservative.

5. Service the Dual Fuel Engine according to the
manufacturers recommendations.

1. Grease all the grease fittings (see Section 4.4).

2. Fully lower the platform.

3. Disconnect the battery(ies) negative (-) lead from
the battery terminal(s) (Figure 2-1).

4. Band the controller to the front guardrail.

5. Band the elevating linkage to the frame just behind

the front wheels and at the rear wheels. BATTERY
6. Open the Chassis Emergency Lowering Valve 1. Disconnect the battery ground cable(s) and secure
(Figure 2-2). to the chassis.

2. Disconnect the remaining battery leads and secure
to the chassis.

3. Remove the batteries and place in alternate service.

2-2 SL.26/30N Work Platform
060587-008



Operation

Section
3.0

3.0 Introduction
GENERAL FUNCTIONING

Either the engine or each battery powered electric
motor directly drives a hydraulic pump. The pump(s)
supply oil under pressure to operate all the work plat-
form functions. The oil flow is directed to the different
functions by electrically activated solenoid valves.

DRIVING

With the Controller Key Switch ON (and the engine
running, dual fuel models only), both chassis and con-
troller Emergency Stop Switches ON, the Interlock Lever
depressed, and the Drive/Lift Switch on DRIVE, the
machine will drive forward or reverse at a speed propor-
tional to the angle the control lever is pushed or pulled.

Driving with the Platform Lowered

Selecting HIGH SPEED with the Drive Speed Switch and
moving the Control Lever forward or reverse with the
platform fully lowered will energize the Drive Relay
contacts (dual fuel only), the Platform Down Relay
contacts, the Series/Parallel Coils, the Proportional Coil
and the Forward or Reverse Coil to allow il to flow into
the Parking Brake (releasing the Brake) and serially
through the Hydraulic Motors. The Proportional Valve
closes or opens in proportion to the movement of the
Control Lever (from center). As the Proportional Valve
closes, more oil is allowed to flow to the Forward or
Reverse Valve increasing drive speed.

Selecting HIGH TORQUE (low speed) with the Drive
Speed Switch the Series/Parallel Valves are not ener-
gized, allowing the oil to divide through the Hydraulic
Motors producing the high torque/low drive speed.

Driving with the Platform Elevated

Raising the platform (see RAISING AND LOWERING
THE PLATFORM, below) opens the Platform Down
Switch which cuts power to the Platform Down Relay.
This prevents the Series/Parallel Coils from energizing
and cuts power to the Controlier high speed circuit.
When raised the platform will only drive at the creep
speed (motors in parallel).

Steering

On the top of the Control Lever is a momentary rocker
switch for steering the machine left and right. Pressing
the right or left side of the rocker switch will energize
the Steering Coils and allow oil to flow through the
Steering Valve to the Steering Cylinder. Releasing the
rocker switch de-energizes the Steering Coils and holds
the Steering Cylinder in position. The Steering Cylinder
will not automatically return to center. The Steering
Switch must be activated to change the wheels direc-
tion.

SL.26/30N Work Platform
060587-008

RAISING AND LOWERING THE
PLATFORM

With the Controller Key Switch ON (and the engine
running, dual fuel models only), both chassis and con-
troller Emergency Stop Switches ON, the Interlock Lever
depressed, and the Drive/Lift Switch on LIFT, the
machine will elevate at a speed proportional to the
angle the Control Lever is pushed forward.

. Pushing forward on the Control Lever energizes the
. Proportional Coil, Up Coil and Motor Relays to start the

Electric Motors (electric models only). The greater the
angle (from center) of the Control Lever the more the
Proportional Valve closes. As the Proportional Valve
closes more oil is allowed to flow through the Lift Valve -
to the Lift Cylinder increasing lift speed.

Lowering the platform electrically energizes the Down
Alarm and the Down Coil. This allows the oil to flow out
of the Lift Cylinder through an orifice, which controls
the rate of descent, then back to tank. During the last
12 in. (304 mm) of lowering the Cushion Down Valve is
energized forcing the oil thru another orifice slowing the
platform rate of descent. Lowering the platform manu-
ally with the Emergency Down Valve allows the oil to
flow out of the Lift Cylinder in the same manner but
there is no Down Alarm.

DESIGN FEATURES
The SL26/30N has the following features:

* The drive speed is limited to creep speed when
operating the work platform while platform is
elevated.

* The platform descent rate is controlled by an
orifice (fixed speed) and is slowed further by
another orifice during the last 12 in. (304 mm) of
platform lowering (cushion speed). The lift cylinder
is equipped with a velocity fuse to prevent descent
should the lift hose rupture.

* A parking brake is automatically engaged when
the Control Lever is released and the machine
comes to a full stop.

* The Controller and chassis controls are equipped
with Emergency Stop Switches for stopping all
powered functions.

* The Interlock Lever must be depressed for the
Controller to function.

* An alarm is provided to signal when the platform is
lowering.

» A lift switch is located in the Control Module on
the Chassis for lifting and lowering platform from
ground level.

* An Emergency Down Valve is provided in the
Control Module, to lower the platform in the
event electrical power is lost.

3-1



5l

Operation

3.1 Controls and Indicators

The controls and indicators for operation of the SL26/30N

Work Platform are shown in Figure 3-1. The name and

function of each control and indicator are listed in Table
3-1. The index numbers in Figure 3-1 correspond to the

index numbers in Table 3-1. The operator shall know
the location of each control and indicator and have a
thorough knowledge of the function and operation of
each before attempting to operate the unit.

Table 3-1: Controls and Indicators

Controller/Platform Chassis
INDEX INDEX
NO. |NAME FUNCTION NO. |NAME FUNCTION
1 KEY SWITCH Turn key fully clockwise to start engine 8 VOLT/HOUR Shows state of charge of batteries and
{Gas/Diesel) when released key goes to RUN to METER hours machine has been on.
provide power to the Interfock Switch. 9 EMERGENCY STOP | Push red button to cut power to
KEY SWITCH Turn key clockwise to provide power to SWITCH (chassis) | controls (off). Turn clockwise to provide
(Electric) the Interlock Switch. power {on).
2 EMERGENCY STOP | Push red button to cut power to 10 CHASSIS LIFT Push switch up to lift the platform and
SWITCH (platform) | controls (off). Tumn clockwise to provide SWITCH push switch down to lower the platform.
power {on). 11 FUEL SELECTOR Moving switch up or down changes the
3 CONTROL LEVER | Move joystick forward or backwards to SWITCH engines fuel supply between GASOLINE
proportionally control Drive Valves or Lift {Dual Fuel Only) and PROPANE. Placing the switch in the
and Down Valve depending on position of center position purges the fuel lines prior
Drive Lift Switch. to changing fuels.
4 STEERING SWITCH | Moving the momentary rocker switch RIGHT 12 EMERGENCY Push in and turn knob Vi turn
or LEFT steers the work platform in that LOWERING VALVE | counterclockwise, the knob will pop out
direction. Although the Steering Switch is and the platform will lower. To close, push
self centering the steering system is not. in and turn knob % turn clockwise until
The wheels must be steered back to detent engages. The platform cannot be
straight. raised until this valve is closed.
5 DRIVE SPEED/ Provides two speed/torque ranges, in 13 DOWN ALARM* Sounds an audible signal while
TORQUE SELECTOR| forward or reverse. (60 Hz) platform is lowering during normal
SWITCH HIGH SPEED-low lorque and operation. If the Emergency Lowering
HIGH TORQUE-low speed. Valve is used the alarm does not sound.
6 DRIVE/LIFT Selecting DRIVE allows the work platform 14 TILT ALARM* Sounds an audible signal when the
SWITCH to move forward or reverse. Selecting (600 Hz) platform is elevated and on a slope of 2°
LIFT allows the work platform to raise or side to side or fore and aft.
lower. 15 BATTERY Charger turns on automatically after a short
7 INTERLOCK Provides power to the Controller powered CHARGER delay. The ammeter indicates when
LEVER functions, only when depressed, preventing (Flectric model only) | charger is operating. Charger turns off
SWITCH accidental activation of the Controller. automatically when batteries are fully
charged.
16 BRAKE RELEASE Releases the Parking Brake allowing the
PUMP** machine to be moved in the event power
is lost or for winching onto a trailer.
* Down Alarm and Tilt Alarm are the same unit with
different inputs.
** Not Shown, see Figure 3-2.
3-2 SL26/30N Work Platform

060587-008




Operation

Power Module

SL26/30N Work Platform

Figure 3-1: Controls and Indicators

060587-008

3-3



Section
3.2

Operation

3.2 Safety Rules and
Precautions

Always observe the following safety rules and precau-
tions when using the SL26/30N Work Platform:

NEVER operate the machine within ten feet of power
lines (THIS MACHINE IS NOT INSULATED).

NEVER elevate the platform or drive the machine while
elevated unless the machine is on a firm level surface.
NEVER sit, stand or climb on guardrail or midrail.
NEVER operate the machine without first surveying the
work area for surface hazards such as holes, drop-offs,
bumps and debris.

NEVER operate the machine if all guardrails are not

properly in place and secured with all fasteners properly .

torqued.

CLOSE gate across entrance after mounting the plat-
form.

NEVER use ladders or scaffolding on the platform.
NEVER attach overhanging loads or increase the size of
the platform.

LOOK up, down and around for overhead obstructions
and electrical conductors.

DISTRIBUTE all loads evenly on the platform. (For
maximum platform load, refer to Table 1-1).

NEVER use damaged equipment. (Contact UpRight for
instructions.)

NEVER change operating or safety systems.

INSPECT the machine thoroughly for cracked welds,
loose hardware, hydraulic leaks, damaged control cable,
loose wire connections and tire damage.

NEVER climb down elevating assembly with the platform
elevated.

NEVER perform service on machine while platform is
elevated without blocking elevating assembly.

CHECK all four tires for correct inflation (50 psi).

'NEVER recharge batteries near sparks or open flame;
batteries that are being charged emit highly explosive
hydrogen gas.

SECURE the work platform against unauthorized use by
turning the key switch off and removing the key from
the key switch when leaving the machine unattended.
NEVER replace any component or part with anything
other than original UpRight replacement parts without
the manufacturers consent.

ALWAYS read, understand, and follow Section 8 of ANSI
fStandard A92.6-1990 when operating any work plat-
orm.

3-4

| 3.3 Pre-Operation Inspection

NOTE: Carefully read, understand and follow all
safety rules, operating instructions, labels and the
Scaffold Industry Association's MANUAL OF RE-
SPONSIBILITIES. Perform the following steps each

. day before use.

VISUAL INSPECTION

A WARNING A

DO NOT perform service on work plat-
form with the platform elevated unless the
elevating assembly is properly blocked.

1. Remove module covers and inspect for damage, oil
leaks or missing parts.

2. Check the level of the hydraulic oil with the plat-
form fully lowered (see Section 4.4). Oil should be
visible in the sight gauge. Add ISO #46 hydraulic
oil, if necessary.

3. Check that the fluid level in the batteries is correct
(see Section 4.3).

4. Carefully inspect the entire work platform for
damage such as cracked welds or structural mem-
bers, loose or missing parts, oil leaks, damaged
cables or hoses, loose connections and tire damage.

5. Check that all guardrails are securely in place with
all fasteners properly torqued.

6. Check tire pressure; 50 psi (3.4 bar).

7. Turn the Chassis Emergency Stop Switch to the ON
position. Turn the red knob clockwise.

DUAL FUEL/ DIESEL MODEL INSPECTION

1. Check fuel supply.

2. Check engine oil level with the dipstick.

3. Set dual fuel selector to desired position. Set to the
center position to purge the system when switching
fuels. If the machine is to be operated on propane,
open the supply valve on the tank.

NOTE: When using LP gas, use clean, water free
liquid petroleum gas, preferably from a bulk storage
tank. Follow the instructions located on the power
module tray for filling the tank. Over filling the
propane tank may cause regulator freeze-up.

A WARNING A
If you smell propane, close the supply

valve on the tank immediately until you
have located and corrected the leak.

SL26/30N Work Platform
060587-008



Operation

ELECTRIC MODEL INSPECTION , : -
1. Verify batteries are charged (see Section 4.3). | _ A WARN|NG : A
2. Check that AC extension cord has been discon- LOOK up and around for obstructions

nected from charger. ! prior to operating the lift function.

SYSTEM FUNCTION INSPECTION ' | DO NOT operate the work platform within

10 feet of any electrical power lines. THIS
e G TTT N - P S WORK PLATFORM IS NOT INSULATED.

DO NOT elevate the platform unless the
STAND CLEAR of the work platform while : work platform is on firm level ground.
performing the following checks. :

DO NOT enter the elevating assembly

Before operating the work platform survey | while the platform is elevated.
the work area for surface hazards such as
holes, drop-offs, bumps and debris. 8. Push Chassis Lift Switch to UP position and elevate

platform while pushing the Tilt Sensor off of level. The

Check in ALL directions, including above platform should only elevate about one foot (.3 m)

the wprk platform, for obstructions and and the Tilt Alarm should sound. If the platform
electrical conductors. : continues to elevate and/or there is no alarm STOP
Protect control console cable from possible | and remove the machine from service until it is
damage while performing checks. ! repaired.

9. Release the Tilt S d fully elevate platform.
1. Unhook Controller from front guardrail. Firmly eiease the 1Tt sensor and fufly elevate piatiorm

grasp Controller hanger in such a manner that the
Interlock Lever can be depressed, while performing
the following checks from the ground.

2. Turn the Emergency Stop Button clockwise or pull 11. Lower the platform partially by pushing Chassis Lift
up to the ON position. Switch to DOWN, and check operation of the audible

lowering alarm.

10. Visually inspect the elevating assembly, lift cylinder,
cables and hoses for damage or erratic operation.
Check for missing or loose parts.

3. Turn Controller Key Switch clockwise to ON. _ _ _
Turn fully clockwise to start engine (dual fuel only). 12. Open the Chassis Emergency Lowering Valve, push in
Press choke or glowplug switch on Kubota. and turn counterclockwise, to check for proper

4. Position Drive/Lift Switch to DRIVE position operation. Once the platform is fully lowered, close

L o ' the valve, push in and turn clockwise until the detent

5. With the Speed Range Switch first in HIGH

TORQUE and then in HIGH SPEED depress the engages. y h h
Interlock Lever and slowly push the Control Lever 13. Mount the platform making sure the gate has been

to FORWARD then REVERSE positions to check for latched.

speed and directional control. The farther you push 14. Position Drive/Lift Switch to LIFT.

or pull the Control Lever the faster the machine will | 15 s|owly push Control Lever to UP to raise the platform,

travel. fully actuate the Control Lever to check proportional
6. Push Steering Switch RIGHT then LEFT to check for lift speed. Slowly pull Control Lever to DOWN

steering control. position to lower platform. Check that Lowering Alarm
7. Position Drive/Lift Switch to LIFT, rehook Control- sounds.

ler to front guardrail. 16. Tumn Controller Key Switch to OFF, push the Emer-

gency Stop Button and dismount the platform.
17. Close and secure module covers.

SL26/30N Work Platform 3-5
060587-008



Section M
Operation
STEERING

3.4 Operation

NOTE: Before operating work platform, ensure that
the pre-operation and safety inspection has been
completed, any deficiencies have been corrected and
the operator has been thoroughly trained on this
machine.

TRAVEL WITH PLATFORM

LOWERED

1. Verify Chassis Emergency Stop Switch is in the ON
position.

2. After mounting platform close and latch gate.
Check that guardrails are in position and properly
assembled with fasteners properly torqued.

3. Check that route is clear of persons, obstructions,
holes and drop-offs and is capable of supporting
the wheel loads.

4. Check clearances above, below and to the sides of
the platform.

5. Turn Controller Emergency Stop Button clockwise
or pull up to the ON position.

6. Set the Drive/Lift Switch to the DRIVE position and
turn the Key Switch to ON. On dual fuel models
start the engine.

7. Position the Drive/Lift Speed Range Switch to
HIGH TORQUIE.

8. GCrasp the Control Lever so the Interlock Lever is
depressed (releasing the Interlock Lever cuts power
to Controller). Slowly push or pull the Control
Lever to FORWARD or REVERSE to travel in the
desired direction. The farther you push or pull the
Control Lever from center the faster the machine
will travel.

9. While moving, push the Drive/Lift Speed Range
Switch to HIGH SPEED for travel on level surfaces
or to HIGH TORQUIE for climbing grades
ortraveling in confined areas.

1. Push the Steering Switch RIGHT or LEFT to turn the
wheels. Observe the tires while maneuvering to
insure proper direction.

NOTE: Steering is not self-centering. Wheels must be

. returned to the straight ahead position by operating
h the Steering Switch.

|

|

|
i

RAISING AND LOWERING THE
WORK PLATFORM

A WARNING A

LOOK up and around for obstructions
before performing the lift function.

DO NOT elevate the platform unless the
work platform is on a firm and level sur-
face.

DO NOT operate the work platform within
10 feet of any electrical lines . THIS
WORK PLATFORM IS NOT INSUILATED.

NEVER enter the Elevating Assembly while
the platform is elevated.

1. Position the Drive/Lift Switch to LIFT.

2. While depressing the Interlock Lever, push the
Control Lever slowly to UP to raise the platform.
Pushing the Control Lever farther increases the lift
speed. If the machine is not level the Tilt Alarm will
sound and the machine will not lift or drive. If the
Tilt alarm sounds the platform must be lowered
and the machine moved to a level location before
attempting to re-elevate the Platform.

3. When the work task is completed, position the
Drive/Lift Switch to LIFT and lower the platform by
pulling back on the Control Lever until the platform
is fully lowered.

TRAVEL WITH WORK PLATFORM
- ELEVATED

A WARNING A

Travel with platform elevated ONLY on
firm and level surfaces.

. NOTE: The work platform will travel at reduced

speed when in the elevated position.

1. Check that the route is clear of persons, obstruc-
tions, holes and drop-offs and is capable of sup-
porting the wheel loads.

SL26/30N Work Platform
060587-008



Operation

2.

3.

4.

Check clearances above, below and to the sides of
platform.

With the platform elevated position the Drive/Lift
Switch to the DRIVE position.

Push the Control Lever to FORWARD or REVERSE
for the desired direction of travel. If the machine is
not level the Tilt Alarm will sound and the machine
will not lift or drive. If the Tilt alarm sounds the
platform must be lowered and the machine moved
to a level location before attempting to re-elevate
the Platform.

EMERGENCY LOWERING

The Emergency Lowering Valve is located on the left
hand side of the chassis through the cutout in the
control module cover.

1.

Open the Emergency Lowering Valve by pushing in
and turning the knob counterclockwise approxi-
mately 4 turn, the knob will pop out disengaging
detent (see Figure 3-1).

Once the platform is fully lowered, be certain that
the Emergency Lowering Valve is closed again. The
platform will not elevate if the Emergency Lowering
Valve has not been closed.

To close the Emergency Lowering Valve, push the
knob in and turn approximately Vs turn clockwise
until the detent engages.

SWITCHING FUELS
(DUAL FUEL ONLY)

1.

2.

3.

With engine running push the Fuel Selector Switch
to the center position.

After the engine has quit running select the appro-
priate fuel supply.

Restart the engine.

AFTER USE EACH DAY

1. Ensure that the platform is fully lowered.

2. Park the machine on level ground, preferably
under cover, secure against vandals, children or
unauthorized operation.

3. Turn the Key Switch to OFF and remove the key to
prevent unauthorized operation.

4. Charge batteries on electric models.

SL26/30N Work Platform

060587-008

3.5 Brake Release Pump

(Figure 3-1 &3-2)

Perform the following only when the machine will not
operate under its own power and it is necessary to move
the machine or when towing the machine up a grade or
onto a trailer to transport.

1.

Close the needle valve by turning the knob clock-
wise.

Pump the Brake Release Pump until the Parking
Brake Cylinder Rod clears the wheel rotor.

The machine will now roll when pushed or pulled.
Be sure to open the needle valve and verify that the
cylinder rod has extended before the machine is
operated.

A WARNING A

Never operate work platform with the
Parking Brake inoperative. Serious injury or
damage could result.

Never tow faster than 1 ft./sec. (.3 m/sec).

% A
Figure 3-2: Brake Release Pump

3-7



Section
3.6

Operation

3.6 Fold Down Guardrails
( Figure 3-3)

This procedure is only for passing through doorways.
Guardrails must be returned to proper position before
using the machine.

FOLD DOWN PROCEDURE

NOTE: When performing the following procedures
retain all fasteners.

1. Place Controller on deck.

2. Starting at the front of the platform, remove nuts,
bolts and washers from the top of the front guard-
rail. Fold the front guardrail down onto the plat-
form.

3. Close and latch the gate.

i
i

4. Remove nuts, bolts and washers from the top of the

rear guardrail. Fold the rear guardrail down onto
the platform being careful to keep gate latched at
all times.

5. Remove nuts, bolts and washers from the top of the
side guardrails. Lift up and fold one side guardrail in
so it rests on the deck. Repeat with other side
guardrails.

Figure 3-3: Fold Down Guardrails

3-8

ERECTION PROCEDURE

—_

. Raise side guardrails,

Raise rear guardrail assembly, aligning holes and
install bolts, washers and nuts. Tighten securely.

3. Place the Controller on the deck.

4. Raise front guardrail, aligning holes and install bolts,
washers and nuts. Tighten securely.

5. Hang Controller from front guardrail.

6. Before operating work platform check that all
fasteners are in place and properly torqued.

DANGER A

Before entering platform, guardrails must
be securely fastened in their proper position.

No

A

SL26/30N Work Platform
060587-008




Maintenance

Section
4.0

4.0 Introduction

A WARNING A

Be sure to read, understand and follow all
information in the Operation Section of
this manual before attempting to operate
or perform service on any SL26/30N work
platform.

Note: For Information on the internal combustion
engines, refer to the engine manuals.

This section contains instructions for the maintenance of
the SL26/30N work platform. Procedures for the opera-
tion inspection, adjustment, scheduled maintenance,
and repair/removal are included.

Referring to Section 3.0 will aid in understanding the
operation and function of the various components and

systems of the SL26/30N work platform and help in
diagnosing and repair of the machine.

SPECIAL TOOLS

The following is a list of special tools that are required to

perform certain maintenance procedures. These tools
may be purchased from your dealer.

Description Part Number

‘Gauge, 0-600 psi 014124-006
Gauge, 0-3000 psi 014124-030
Inclinometer 010119-000
Quick Disconnect for Gauge 063965-002
Quick Disconnect for Block  063965-001

SL26/30N Work Platform

060587-008

' 4.1 Preventative Maintenance
(Table 4-1)

The complete inspection consists of periodic visual and

- operational checks, together with all necessary minor

adjustments to assure proper performance. Daily inspec-

. tion will prevent abnormal wear and prolong the life of

all systems. The inspection and maintenance schedule is
to be performed at regular intervals. Inspection and
maintenance shall be performed by personnel who are

- trained and familiar with mechanical and electrical

procedures. Complete descriptions of the procedures
are in the text following the table.

A WARNING A

Before performing preventative mainte-
nance familiarize yourself with the opera-
tion of the machine.

Always use the elevating assembly brace
whenever it is necessary to enter the
scissor assembly when the Platform is
elevated.

The Preventative Maintenance table has been designed
to be used for machine service and maintenance repair.
Please copy the following page and use this table as a

| checklist when inspecting a machine for service.



Section
’ 4 .1

Maintenance

Preventative Maintenance Table Key

Interval

Daily=each shift or every day
50h/30d=every 50 hours or 30 days
250h/6m=every 250 hours or 6 months
1000h/2y=every 1000 hours or 2 years

Model

A= all models
E= electric models

Table 4-1: Preventative Maintenance Checklist (cont'd.)

D=diesel models COMPONENT | INSPECTION OR SERVICES INTERVAL |MODEL| Y | N | R
G=gas models Tires C}i:eckk for damage - Daily A
Checkair pressure (50 psi (3.4 bar]) Daily A
Y=VYes/Acceptable Check Tug nuts torque to 901 s [123NmJ) |~ 300 A
N= NO/NOt Acceptable Hydraulic  [Wipe clean 30D A
R=Repaired/Acceptable Pump Check for leaks at mating surfaces 300 A
. . Check for hose fitting leaks Daily A
Preventative Maintenance Rep(” t Check mounting bolts for proper torque | 300 A
Date: Check the drive coupling for proper
Owner: torque and alignment Ty A
Model NO' Lubricate pump splines &M GID
oae ' Drive Motors | Check for operation and leaks Daily A
Serial No: Steering Check hardware & fittings bm A
Serviced By: System for proper torque
Service Interval: Grease pivot pins 300 A
Oilking pins 300 A
. . . . Check steering cylinder for leaks & 300 A
Table 4-1: Preventative Maintenance Checklist mounting bol for proper torque
COMPONENT INSPECTION OR SERVICES INTERVAL MODEL Y N R | : |Flevating {lnspectfor structural cracks Daly | A
Battery Check electrolyte level Daily r Assembly Check pivot p.omts_ror wear 30D A
System Check specific gravity 300 A Check mounting pin pivot bolts 300 A
Clean exterior 6M A for proper torque
Check battery cable condition Daily A Check linkage gear forwear o A
Charge batteries Daily £ Check elevating arms for bending 6 A
Clean terminals o A Grease linkage pins 300 A
Engine Ol | Check level and condition Daily | GID : Grease linkage gear 300 A
Check for leaks Dally | G/D Chassis Check hoses for pinch or Daily A
Change of fer 30| G (bhing poi _
Engine Fuel | Check fuel level Daily | G/D ; e comtponent mounting bu A
System Check for leaks Daily | G/D OF proper 'orgue -
Replace fuel flter " oD Check welds for cracks Daily A
Check air cleaner Dai oD Lift Check the cylinder rod for wear 300 A
Engine Theck Dailz &) Cylinder Check mounting pin pivot bolts 30p A
for proper torque
Coolant Replace D50hr/6mo]  G/D e -
Hydraufic Oil | Check oil level Daily A Cgect pl\(l)tfplnlsnip rngs 300 A
Chanse Tier v A Check seals for leaks 300 A
Draingand replace of 5 X Inspect pivot points for wear 300 A
Fydraulic | Check for Teaks S5al A Check fittings for proper torque 30D A
Svstern TheckTo — Son A Entire Check for and repair collision damage | Daily A
Y Theck hozgscf?)r: eiiel:)ig: e 30z ry Unit Check fasteners for proper torque 3m A
Emergency | Open the emergency lowering Daily A aC:§ ile< f(;irnctorrosmn-remove ow A
Hydraulic | valve and check for serviceability Lubni P
System ' ubricate _ 30p A
Controller | Check switch operation Daily A Labels Check dfoglpTeg nlg, mlsmrg, o Daily A
Control Check the exterior of the cable Daily A Theel Erl:reak 2 he la cls & T’% ace]
Cable for pinching, binding or wear Whee ock whee asserqb yor Py 300 A
Platform Check fasteners for proper torque Daily A Bearings (erp?acé(evwhe:!lbbe:;?ngss nd 2 A
Deckand | Check welds for cracks Daily A seaFl)s 2 2000 hrs) e
Rails Check condition of deck Daily A -
4-2 SL26/30N Work Platform

060587-008




Maintenance

5

4.2 Blocking Elevating

Assembly (Figure 4-1)

INSTALLATION
1.

3. Turn Chassis and Platform Emergency Stop Button

A CAUTION

DO NOT support or raise the front of the |
platform during any maintenance opera-
tion as this may result in damage to the !
tension members.

A WARNING A

BEFORE performing maintenance on work
platform, while elevated, ensure that ‘
elevating assembly is properly supported.

DO NOT stand in elevating assembly area ;
while installing or removing jackstand. ‘

Park the work platform on firm, level ground. :

Open control module cover.

clockwise to the ON position.
Start engine on internal combustion machine.

Position Chassis Lift/Lower Switch to UP and elevate
platform approximately 12 inches (305 mm).

Place a jackstand with a minimum rating of 4000
Ibs. (1814 Kg) between the lower mast and chassis
just behind the front axle.

Push Chassis Lift Switch to DOWN position and
gradually lower platform until jackstand is secured ‘
tightly between lower mast and Chassis.

Turn off engine on internal combustion machines.

"\\ DO NOT lift
or support
the front of
platform

Jackstand

Lower Mast

Figure 4-1: Blocking the Elevating Assembly

SL26/30N Work Platform

060587-008

A ]
3

' REMOVAL

1. Push Chassis Lift Switch to UP position and gradu-
ally raise platform until jackstand can be removed.

Remove jackstand.

Push Chassis Lift Switch to DOWN position and
completely lower platform.

' 4.3 Battery Maintenance

A WARNING A

Hazard of explosive gas mixture. Keep
sparks, flame, and smoking material away
from batteries.

Always wear safety glasses when working
with batteries.

Battery fluid is highly corrosive. Thoroughly
rinse away any spilled fluid with clean
water.

BATTERY INSPECTION AND

CLEANING
Check battery fluid level daily, especially if work plat-

form is being used in a warm, dry climate. If required,
add distilled water ONLY. Use of tap water with high

' mineral content will shorten battery life.

A CAUTION A

If battery water level is not maintained,
batteries will not fully charge creating a
low discharge rate which will damage
motor/pump unit and void warranty.

The battery(ies) and cables should be inspected regularly
for signs of cracks in the cases, electrolyte leakage and
corrosion of the terminals. Inspect cables for worn spots
or breaks in the insulation and for broken cable termi-
nals.

Clean the battery(ies) when it shows signs of corrosion at

the terminals or when electrolyte has overflowed during
charging. Use a baking soda solution to clean the

" battery, taking care not to get the solution inside the
cells. Rinse thoroughly with clean water. Clean battery

and cable contact surfaces to a bright metal finish

. whenever a cable is removed.

4-3



S_ection
4.3

Maintenance

BATTERY CHARGING (ELECTRIC
MODEL ONLY-Figure 4-2)

Charge the batteries at the end of each work shift or
sooner if the batteries have been discharged.

A WARNING A

Charge the batteries only in a well venti-
lated area.

Do not charge the batteries when the work
platform is in an area containing sparks or
flames.

Permanent damage to the batteries will
result if the batteries are not immediately
recharged after discharging.

Never leave the charger unattended for
more than two days.

Never disconnect the cables from the
batteries when the charger is operating.

Keep the charger dry.

Charge batteries as follows:

1.

Check the batteries fluid level. If the electrolyte level
is lower than */sin. (10mm) above the plates, add
clean, distilled water only.

Connect the charger plug to a properly grounded
outlet of the proper voltage and frequency.

The charger turns on automatically after a short
delay.

The charger turns off automatically when the batter-
ies are fully charged.

Figure 4-2: Battery Charger

e

1. Grease Fittings
2. Linkage Gears
3. Steering Linkage

'\»]

060587-008

Figure 4-3: Lubrication Points

SL26/30N Work Platform



Maintenance

Section
4.4

4.4 Lubrication

Refer to Table 4-1 for the lubrication intervals and
Figure 4-3 for location of items that require lubrication
service. Refer to the appropriate sections for lubrication
information on the hydraulic oil tank and filter and rear
wheel bearings.

GREASE FITTINGS

Wipe each grease fitting before and after greasing. Using
multipurpose grease in a grease gun, pump the grease
into the fitting until grease just begins to appear at the
edges of the pivot, wipe off any excess grease.

LINKAGE GEARS

1. Raise platform fully.

2. Using another work platform or ladder get up high
enough to comfortably reach gears.

3. Use a long handled brush to apply multipurpose
grease to the face of the gears.

A CAUTION A

Do not use hands to apply grease or allow
any body part to enter the elevating assembly.

4. Lower the platform after greasing.

STEERING LINKAGE

Apply one or two drops of motor oil to each pivot and
king pin bearing.

INTERNAL COMBUSTION
HYDRAULIC PUMP

Remove the capscrews that mount the pump to the
engine. Remove the pump from the engine and apply
high pressure molybdenum grease to the splines. Rein-
stall the pump and secure with the capscrews.

S1.26/30N Work Platform

HYDRAULIC OIL TANK AND
FILTER (Figure 4-4)

| Fluid Level

| With the platform fully lowered, the oil should be visible
in the sight gauge. If the oil is NOT visible, fill the tank
until the oil can be seen. DO NOT fill above the sight
gauge or when the platform is elevated.

Oil and Filter Replacement

1. Operate the work platform for five minutes to warm
up the oil. To change the filter only, go to Step 5.

A CAUTION A

The hydraulic oil may be hot enough to
cause burns. Wear safety gloves and safety
glasses when handling hot oil.

' 2. Provide a suitable container to catch the drained oil.
:’ The hydraulic tank has an oil capacity of 12.0 gal (45.4 ).

3. Remove the drain plug and allow all oil to drain into
the container, be sure to dispose of oil properly.

Reinstall the drain plug.
Unscrew the filter top from the filter body.

Lift the filter element from the filter body.
Remove filter cup and clean cavity, reinstall cup.

@ N o,

Insert the replacement filter element into the filter
body and press into position.

9. Fill the hydraulic oil tank to the level of the Sight Cauge
with 1SO #46 hydraulic oil by pouring the oil into the
top of the filter. Since the oil is being filtered as it is
going into the tank, it will take a while to fill the tank.

1. Drain Plug (under tank)
2. Filter Housing
3. Sight Gauge

Figure 4-4: Hydraulic Oil Tank and Filter

060587-008



Maintenance

4.5 Setting Hydraulic Pressures |

Referring to Figure 4-12 along with the other Figures will |
aid in the following procedures.

NOTE: Check the hydraulic pressures whenever the
pump, manifold, or relief valve has been serviced or
replaced.

A WARNING A

The hydraulic oil may be of sufficient
temperature to cause burns. Wear safety
gloves and safety glasses when handling
hot oil.

The oil in the hydraulic system is under
very high pressure which can easily cause
severe cuts. Obtain medical assistance
immediately if cut by hydraulic oil.

MAIN RELIEF VALVE (Figure 4-5)

1. Operate the hydraulic system for five minutes.

2. Remove the gauge port plug and install a 0-3000 psi
(0-250 bar) pressure gauge assembly.

3. Remove the plug in the end of the main relief valve
to expose the adjusting screw.

4. Remove the hex nut holding the lift coil onto the lift
valve and remove the coil.

5. With the engine running, use the chassis lift switch
to elevate the platform, hold until the system
bypasses (approximately 2 seconds)

6. While holding the chassis lift switch in the UP
position, set the pressure to 2000 psi (138 bar)
maximum by slowly turning the adjusting screw,
clockwise increases pressure.

7. Reinstall the coil on the lift valve and plug in top of
relief valve.

8. Remove the pressure gauge and reinstall all plug

COUNTERBALANCE VALVES
(Figure 4-5)

1. Operate the hydraulic system for five minutes

2. Remove the gauge port plug and install a 0-600 psi
(0-50 bar) pressure gauge assembly.

3. Exchange the top counterbalance valve with the
main relief valve.

4. Remove the plug from the end of the counterbal-
ance Valve to expose the adjusting screw.

9.

1. Main Relief Valve
2. Counterbalance Valves
3.

4. Drive Coils

Gauge Port Plug

Figure 4-5: Hydraulic Manifold Assembly, Front View

10.

Remove the hex nut holding the lift coil onto the lift
valve and remove the coils.

With the engine running, use the chassis lift switch
to elevate the platform, hold until the system by-
passes (approximately 2 seconds).

While holding the chassis lift switch in the UP
position, set the pressure to 900 psi (62 bar) maxi-
mum by slowly turning the adjusting screw, clock- -
wise increases pressure.

Exchange the top counterbalance valve with the
bottom counterbalance valve and repeat the proce-
dure setting the bottom counterbalance valve to
1200 psi (83 bar).

Be sure to reinstall the valves to their original loca-
tions and replace all plugs when finished setting
pressures.

Reinstall lift coils.

SL26/30N Work Platform

060587-008




Maintenance

Section
4.5

STEERING RELIEF VALVE
(Figure 4-6)

1.

5.

6.

Remove the top steering hose from back of the
manifold and replace it with a 0-3000 psi gauge
assembly.

Block the end of the hose with a cap fitting.

Remove the plug from the end of the valve to
expose the adjusting screw.

With the engine running, push the Steering Switch
RIGHT and set the pressure to 1100 psi (83 bar)
maximum by slowly turning the adjusting screw
clockwise to increase pressure.

Replace the valve plug.
Remove the gauge and reinstall the hose.

DRIVE RELIEF VALVE
(Figure 4-6)

1. Operate the hydraulic system for five minutes

2. Remove the gauge port plug and install a 0-3000 psi
pressure gauge assembly.

3. Exchange the Main Relief Valve with the Drive Relief
Valve.

4. Remove the plug from the end of the valve to
expose the adjusting screw.

5. Remove the hex nut holding the lift coil onto the lift
valve and remove the coil.

6. With the engine running, use the chassis lift switch
to elevate the platform, hold until the system
bypasses (approximately 2 seconds)

7. While holding the chassis lift switch in the UP
position, set the pressure to 1500 psi (103 bar)
maximum by slowly turning the adjustment screw,
clockwise increases pressure.

8. Reinstall the valves to their original locations and
replace all plugs when finished setting pressure.

9. Replace the Drive Valve Coils.

SL26/30N Work Platform

N N

Steering Relief Valve

Top Steering Hose

Drive Relief Valve

. Brake Pressure Reducing Valve

Figure 4-6: Hydraulic Manifold Assembly, Top View

. BRAKE PRESSURE REDUCING

VALVE (Figure 4-6)
1.

060587-008

Using two 1-ton jack stands and a 2-ton jack, jack
the work platform up to raise the rear wheels off the
ground and block the machine securely.

Remove the outlet hose from the backside of the
Brake Release Pump and install a 0-600 psi gauge
assembly in-line with a tee fitting.

Remove the plug on the end of the Brake Relief
Valve.

With the engine running, position the Control Lever
to REVERSE and hold.

While holding the Control Lever in REVERSE, set the
pressure to 350-480 psi (24-33 bar) maximum by
slowly turning the adjusting screw, clockwise in-
creases pressure.

Replace the valve plug.

Remove the gauge and tee fitting and reinstall the
hose.

Remove the jack stands and lower the machine.



Maintenance

4.6 Switch Adjustments

PROPORTIONAL CONTROL
ADJUSTMENT (Figure 4-7)

To perform the adjustment, the control box must be
opened by removing the screws at the corners of the
controller and rotating the top forward to expose the
proportional controller. Remove the potting material
from the potentiometer adjustment screws if necessary.
Please follow the exact sequence outlined below when
making controller adjustments. It is possible that making
an adjustment to one setting could affect another so
please verify that all speeds are correct before complet-
ing the adjustment procedure. For all potentiometers,
clockwise movement will increase, and counterclock-
wise movement will decrease the speed of that function.
1. Set the THRESHOLD potentiometer so that the
machine is just starting to move when the controller
is stroked slightly forward.
2. Mark out a 20 ft. (6.1 m) course on the ground to
use for step numbers 3, 4 and 5.
3. Set the HI RANGE potentiometer so that the ma-
chine will travel 20 ft. (6.1 m) in 5 to 7 seconds at
full controller deflection.

Note: the machine should be running full speed
before crossing the starting line, and should run
perfectly straight through the course.

4. Elevate the machine until the lower tension member
clears the limit switch lever. Set the LO RANGE poten-
tiometer so that the machine will travel 20 ft. (6.1 m} in
25 to 34 seconds at full controller deflection.

4-8

' Note: the machine should be running full speed
before crossing the starting line, and should run
perfectly straight through the course.

5. Repeat the speed trials for verification and readjust
as necessary.

. Note: all three trimpots will interact with each other.
. Adjusting one may cause a different setting to change.

o -
R .y ay ‘A’ terminal 8
L A % C

Figure 4-8: Platform Down Limit Swit

PLATFORM DOWN LIMIT SWITCH
(Figure 4-8)

The Platform Down Switch closes the circuit to the
Platform Down Relay, which provides power to the

. Drive Relay, Cutout Relay, high speed circuit and Series/
Parallel Valves and bypasses the Tilt Sensor when the
platform is down.

N
ch Adjustment

1. Raise platform until mid link weldment rest is:
2 inches (57 mm) for SL26
3.5 inches (89 mm) for SL30
from top of front axle (Figure 4-9).

2. Disconnect the black wire on the small terminal
block and the white wire connected to the ‘A’
terminal of the Platform Down Relay (Figure 8).
Connect an ohmmeter or continuity tester to the
wires.

3. Adjust switch to just open by loosening hex nut and
moving the actuating arm. Raise and lower platform
to verify adjustment and tighten hex nut.

Disconnect ohmmeter and reconnect wires.
5. Lower platform.

SL26/30N Work Platform
060587-008




Maintenance

Bubble Level BEEES

Mid Link
Weldment

Figure 4-11: Tilt Sensor Adjustment

TILT SENSOR (FIGURE 4-11)

The Tilt Sensor has three wires; red-power (12/24 v in),
black-ground, white-output (12/24 v out). To verify the
sensor is working properly there are two LED's under the
sensor; green indicates the sensor is on (has power), red
indicates the sensor is level and the white wire is 'hot'
(12/24 v out).

1. Place machine on firm level surface =+ 4°.

2. Use the Inclinometer (P/N: 10119-000-00) to ensure
front and rear of Chassis is level = 4°,

3. Adjust the three leveling locknuts until the bubble is
centered in the circle on the attached bubble level.

CUSHION DOWN LIMIT SWITCH
(Figure 4-10)

The Cushion Down Limit Switch is a mercury switch that
provides power to energize the Cushion Valve during
the last 6 in. (15 cm) of platform lowering.

1. Raise the platform 12 in. (304 mm) from its fully
lowered position.

2. Disconnect the wires at the mercury switch and
connect an ohmmeter or continuity tester.

3. Rotate the switch until it just closes. If necessary
tighten the locknut that mounts the switch.

4. Raise and lower the platform to verify the adjust-
ment.

Disconnect ohmmeter and reconnect wires.

Lower platform.

SL26/30N Work Platform 4-9
060587-008



Section
4.7

Maintenance

4.7 Hydraulic Manifold
(Figure 4-12)

Though it is not necessary to remove the manifold to
perform all maintenance procedures, a determination

should be made prior to beginning as to whether or not

the manifold should be removed before maintenance
procedures begin.

REMOVAL

Disconnect the battery ground cable.

2. Tag and disconnect the solenoid valve leads from
the terminal strip.

3. Tag, disconnect and plug hydraulic hoses.

4. Remove the bolts that hold the manifold to the
mounting bracket.

5. Remove manifold block.

DISASSEMBLY

NOTE: Mark all components as they are removed so
as not to confuse their location during assembly.
Refer to Figure 4-12 often to aid in disassembly and
assembly.

1. Remove coils from solenoid valves.

Remove spool valve covers and spool valves.

Remove solenoid valves, main relief valve, counter-
balance valves and emergency lowering valve.

4. Remove fittings, plugs, springs, balls and orifices.
CLEANING AND INSPECTION

1. Wash the manifold in cleaning solvent to remove
built up contaminants and then blow out all pas-
sages with clean compressed air.

2. Inspect the manifold for cracks, thread damage and
scoring where O-rings seal against internal and
external surfaces.

3. Wash and dry each component and check for
thread damage, torn or cracked O-rings and proper
operation.

4. Replace parts and O-rings found unserviceable.

4-10

ASSEMBLY

NOTE: Lubricate all O-rings before installation to

- prevent damage to O-rings. Seat all balls in manifold

block by lightly tapping on the ball with a brass drift.

1. Install fittings, plugs, springs, balls and orifices. Use
one drop of Locktite #242 on each screw-in orifice.

- 2. Install emergency lowering valve, counterbalance

valves, main relief valve, brake pressure reducing
valve, solenoid valves and spool valves.

| 3. Install coils on solenoid valves.
" INSTALLATION

" 1. Attach manifold assembly to mounting plate with

bolts.

- Note: Longer bolt goes in hole nearest the front of
. the module.

2. Attach steering relief valve block.

- 3. Attach drive relief valve block.

- 4. Connect Solenoid leads to terminal strip (as previ-

ously tagged).

- 5. Connect hydraulic hoses. Be certain to tighten

hoses to manifold.

' 6. Operate each hydraulic function and check for

proper operation and leaks.

7. Adjust all hydraulic pressures according to instruc-
tions in Section 4.5.

SL26/30N Work Platform

060587-008




Maintenance

NOTCH IN DREM #32 70 FACE OUTwaRD
SEAT BALLS INTG BLOCK OR BALL SEAT ON ASSY.
TOROUE CARTRICGE VALVES TO 33:5 FT (B

. TORGUE CDIL NUTS 7O Bt! INLE
SECURE BaiL SEAT (ITEM #17) WITH LOKKTITE
AYORAFIC SEALANT

Manifold

Series Parallel Block
Steering Valve

Three Way Valves
Steering Flow Divider
Flow Divider-Combiner
Fitting Adapter

Brake Pressure Reducing Valve
. Lowering Valve

10.Fitting Adapter

11.Relief Valve, Main or Drive

12.Ball 5/16 Diameter % ,

13.Steering Valve Block CD\/

14.Ball 1/2 Diameter ’
- / ’

15.5pring
16.5pring -
17.Seat, Ball
18.Piston
19.Proportional Valve

20.Fitting Adapter V/
21.Fitting Adapter Elbow .
22.Plug - SAE #4 W/

23.Plug - SAE #6 © . <

24.Plug - SAE #8 \ ,,\//////’

25.Lift Valve
26.Screw - 3/8 @

27.Washer - 3/8

28.Drive Relief Valve Block
29.0-Ring

30.Fitting Adapter
31.Fitting Adapter
32.Lowering Orifice
33.Cable Connector
34.Fitting Adapter
35.Cushion Valve
36.5crew, 10-24

37.Fitting Adaptor
38.Fitting Adaptor
39.Reverse Counterbalance Valve
40.Forward Counterbalance Valve
41.Steering Relief Valve
42.Spacer

43.0-Ring

44.Lift Check Valve
45.Spacer

[Nl NEFEY NS

©ONOU AW =

RIGHT ENG

[we]

[@3]
I
I

£

Y AL

N
wn

Lo -coj "
B¢

Figure 4-12: Hydraulic Manifold, Exploded View

SL26/30N Work Platform 4-11
060587-008



Maintenance

4.8 Hydraulic Pumps

NOTE: If the hydraulic tank has not been drained,
suitable means for plugging the hoses should be
provided to prevent excessive fluid loss.

ELECTRIC MODELS (Figure 4-13)
Removal

1. Mark, disconnect and plug the hose assemblies.
2. Disconnect the fittings between the two pumps.

Loosen the capscrews and remove the pump assem-
blies from the motors.

Installation

1. Lubricate the pump shaft with general purpose grease
and attach the pump(s) to the motor(s) with the
capscrews.

2. Using a crisscross pattern torque each capscrew a little
at a time until all 4 capscrews are torqued to 20 ft. Ibs.
(27 N-m).

3. Install the motor/pump assemblies and secure with the
capscrews.

4. Reconnect the cables to the motor(s).
5. Install the fittings between the two motors.
6. Unplug and reconnect the hydraulic hoses.
7. Check the oil level in the hydraulic tank before operat-
ing the work platform.

1. inlet Hose

2. Outlet Hose

3. Outlet Hose

4. Capscrew*

5. Pump Assembly

6. Electric Motor

7. Coupling (used on early models only)

* Some pumps use only two capscrews

Figure 4-13: Typical Hydraulic Pump, Electric Model

4-12

DUAL FUEL MODELS (Figure 4-14)

Removal

1. Mark, disconnect and plug the hose assembilies.

2. Loosen the capscrews and remove the pump assem-
bly from the engine.

Installation

1. Lubricate the pump shaft with extreme high pressure
molybdenum grease and attach the pump to the
engine with the capscrews.

2. Torque each capscrew a little at a time until both
capscrews are torqued to 20 ft. Ibs. (27 N-m).

3. Unplug and reconnect the hydraulic hoses.

Check the oil level in the hydraulic tank before
operating the work platform.

Inlet Hose

Outlet Hose
Capscrew

Pump Assembly
Engine Bell Housing

Ul WK —

Figure 4-14: Typical Hydraulic Pump, Dual Fuel Model

SL26/30N Work Platform
060587-008



Maintenance

Section
49

4.9 Hydraulic Drive Motors
And Hubs (Figure 4-15)

Removal

1. Park the work platform on firm level ground and
block the wheels to prevent the work platform from
rolling.

2. Loosen the wheel lug bolts on the motor to be
removed.

3. Raise the rear of the work platform using a 2-ton
jack.

4. Position jack stands under the rear axle to prevent
the work platform from falling if the jack fails.

5. Remove the wheel lug bolts and wheel.
Remove the cotter pin, nut, hub, and shaft key.

A CAUTION A

ONLY use a wheel puller to remove the

hub. Using any other method of removal
may damage the drive motor housing or
shaft and void the warranty.

Clean all fittings before disconnecting the
hose assemblies.

Plug all port holes and hose assemblies
IMMEDIATELY to prevent contamination
from dust and debris.

Tag and disconnect the hose assemblies.
Remove the capscrews, lockwashers and drive
motor assembly from the rear axle.
Installation
1. Position the drive motor in the rear axle and secure
with lockwashers and capscrews.
2. Reinstall the hose assemblies.

Thoroughly clean the motor shaft and hub bore of
all grease, paint and foreign material.

4. Reinstall the shaft key, hub, and nut. Torque each
wheel hub nut to 350 ft. Ibs. (478 N-m). Align the
slot in the nut with the hole in the shaft and insert
the cotter pin. DO NOT back off the nut to align.

5. Reinstall the wheel and lug bolts onto the hub.
Torque the lug bolts to 90 ft. lbs. (123 N-m).

6. Remove the jack stands used to block the wheels.
Lower the jack and remove.

7. Operate the drive system to check for leaks and
proper function.

SL26/30N Work Platform

060587-008

SOENOU AW =

0.

Rear Axle
Drive Motor
Capscrew
Shaft Key
Hub

Wheel
Cotter Pin
Slotted Nut
Lug Bolt
Hose Assemblies

Figure 4-15: Drive Motor Installation

4-13



Section

4.10

Maintenance

4.10 WHEEL BEARINGS
(Figure 4-16)

REMOVAL

1. Loosen the wheel lug nuts then, using a 2 ton
capacity jack, raise the work platform until the
wheel to be worked on is off the ground.

2. Install jack stands to prevent the work platform from
falling if the jack fails.

Remove the wheel lug nuts and the wheel.
Remove the dust cap.

Remove the cotter pin.

Remove the hub nut and washer.

N oy kW

Slide the entire hub assembly from the spindle and
place on clean surface.

8. Remove the outside bearing cone and place on
clean surface.

9. Remove the grease seal and the inside bearing cone.

Examine the bearing cups. If they are smooth, shiny
and free of pits or any surface irregularities, DO NOT
remove them.

10. If the cups need replacement, remove them by
tapping around the circumference of the inside
surface of the cups from the opposite side using a
long drift.

Dust Cap
Cotter Pin
Hub Nut
Washer
Bearing Cone
Hub Assembly
Crease Seal
Bearing Cone
. Bearing Cup
10.Spindle

Figure 4-16: Wheel Bearings

4-14

INSTALLATION

1.

Position the replacement bearing cup over the
opening in the hub assembly then position the worn
cup over the replacement so that the bearing sur-
faces face each other. Use the old bearing cone as a
drift to work the replacement into position by
tapping evenly around the circumference.

Apply a liberal coating of multi purpose grease to
the bearing surface of each cup.

Pack the inside bearing cone with multi purpose
grease and position it within the rear bearing cup in
the hub assembly. Install the new grease seal.

Apply a thin coating of multi purpose grease to the
spindle to protect the grease seal then slide the hub
assembly onto the spindle.

Pack the outside bearing cone with multi purpose
grease and slide it onto the spindle until it seats in
the outer bearing cup.

Install the washer and hub nut. Tighten the hub
nut, while rotating the assembly, until the hub drags
then back the nut to the first slot that aligns with the
cotter pin hole in the spindle.

Install a new cotter pin and bend the end up over
the hub nut and the spindle.

Install the dust cap and wheel/tire assembly. Torque
the lug nuts to 90 ft. Ibs. (123 N-m).

Remove jack stands and lower work platform to the
ground.

SL26/30N Work Platform

060587-008



i i

Maintenance
4.11 Brake Cylinder
(Figure 4-17) 1.
REMOVAL 2.
1. Block the wheels to prevent the work platform from . 3.

rolling when the brake is removed.
2. Tag then disconnect the hose assemblies and cap

the openings to prevent foreign material from 4

entering. 5.
3. Remove the locknuts and lockwashers that mount . ¢

the cylinder to the chassis. !

DISASSEMBLY !

NOTE: Prepare a clean work area on which to service
the internal parts.

1.

1. Remove fittings from cylinder barrel. 3.

2. Remove the snap ring and withdraw the shaft and all
attached components from the cylinder barrel. 4.

3. Remove the head cap from the shaft then remove |
the wiper, shaft seal and seals from the head cap. |5,

4. Unscrew the piston from the shaft and remove the
static seal. Remove the piston seal from the piston.

5. Remove the spring and stop tube from the cylinder 1
barrel. 7.

CLEANING AND INSPECTION

Clean all metal parts in solvent and blow dry with
filtered compressed air.

Check all threaded parts for stripped or damaged threads.

Check the bearing surfaces inside of the head cap, outer
edge surface of the piston, inside of the cylinder barrel and
the shaft for signs of scoring or excessive wear.

Check the spring for cracks.
Replace any parts found unserviceable.
Discard all seals.

- ASSEMBLY AND INSTALLATION

Install the piston seal on the piston then assemble
the static seal, shaft and piston.

Position the spring and stop tube on the shaft assembly.

Lubricate the piston seal with clean hydraulic fluid,
then install the shaft assembly in the cylinder barrel.

Lubricate the seals with clean hydraulic fluid and
install on the head cap.

Install the shaft seal and wiper within the head cap.

Lubricate entire assembly’s seals and the shaft seal
and wiper with clean hydraulic fluid then install the
head cap onto the shaft and into the cylinder barrel.

Secure with snap ring.
Position the brake cylinder assembly on the chassis

5o that the shaft fully engages the brake disc, how-

ever the shaft must clear the brake disc once re-
tracted. Secure with locknuts and washers.

Connect the hose assemblies.

. Operate the brake retract circuit and check that the

shaft clears the brake disc. Check for leaks.

0 g 1
; /,
1 3 J 14 2
1. Hose Assembly 11.Shaft 13
2. Capscrew 12.Piston 1
3. Lockwasher 13.Piston Seal
4, Cylinder Barrel 14.Static Seal
5. Snap Ring 15.5pring
6. Head Cap 16.Stop Tube
7. Seal 17.Hose Assembly
8. Seal 18.Locknut
9. Wiper
10.Shaft Seal
Figure 4-17: Brake Cylinder
S1.26/30N Work Platform 4-15

060587-008



5l

Maintenance

4.12 Steering Cylinder
REMOVAL

1.

DI

8.

Mark and disconnect the hose assemblies from the

fittings and immediately cap the openings to prevent x

foreign material from entering.

Remove the capscrews securing the rod ends to the
steering linkage.

Loosen the nut and bolt in front of the Steering
Cylinder that goes through the frame.

Remove the capscrews and locknuts that fasten the
cylinder assembly to the chassis.

Remove the cylinder from the chassis.

SASSEMBLY (Figure 4-18)

Remove the fittings from both ends of the cylinder.

Remove rod ends from cylinder rods, mark position
of rod ends.

Remove the headcaps from the barrel tube. Mark
headcaps to insure propper reinstallation.

Withdraw the entire shaft assembly from either end
of the barrel tube.

Remove the rod wipers, rod seals and static O-rings
from the headcaps.

Discard all the seals.

Unscrew the No. 1 shaft from the No. 2 shaft and
remove the piston.

Remove the piston seal and static O-ring from the
piston and discard.

CLEANING AND INSPECTION

1.

2.

3.

4.

5.

Wash all the metal parts in cleaning solvent and
blow dry with filtered compressed air.

Inspect all the threaded components for stripped or
damaged threads.

Check the inside surface of the barrel tube for
scoring or excessive wear.

Check the piston and head caps for scoring or
excessive wear,

Inspect the surface of both shafts for scoring or
excessive wear.

ASSEMBLY AND INSTALLATION
(Figure 4-18)

1.
2.
3.

4.

Install a new piston seal and static O-rings
Install the piston on the No. 1 shaft.

Thread the No. 2 shaft onto the No. 1 shaft and
tighten securely.

Lubricate the piston seal with clean hydraulic fluid
and install the shaft assembly in the barrel tube.

4-16

© N

5. Lubricate and install new rod seals and static O-rings
on the headcaps.

6. Lubricate and install new rod wipers in the headcaps.
Install headcaps in the barrel tube and tighten until
the mounting holes are in-line.

Install the fittings in the ends of the cylinder.
Position the cylinder assembly in the chassis and install
the capscrews and locknuts, but DO NOT tighten.

10. Tighten the nut and bolt in front of the cylinder that
goes through the frame and then tighten the cylinder
mounting capscrews.

10. Install the cylinder rod ends.

11. Connect the hose assemblies to the fittings.

12. Operate the steering circuit several times throughout
its entire range of travel to expel trapped air and
check for leaks.

ADJUSTMENT

1. Disconnect the cylinder rod ends (if connected).

2. Operate steering so that both ends of the cylinder
rod are equal length (+ /3, inch).

3. Position both tires so they are parallel with the frame
and with each other.

1. No. 2 Shaft 6. Cylinder Barrel

2. Headcap (2) 7. Piston

3. Rod Wiper (2) 8. Piston Seal

4. Rod Seal (2) 9. Piston Static O-ring
5. Static O-ring (2) 10.No. 1 Shaft

Figure 4-18: Steering Cylinder Assembly

SL26/30N Work Platform

060587-008



BE

Maintenance

Adjust the rod ends until they align with the holes
on the steering linkage bars.

Reinstall the bolts through the steering linkage bars
and rod ends. Tighten the jam nuts on the rod ends
and all hardware.

When properly adjusted, the wheels must turn the
same amount in each direction.

4.13 Lift Cylinder

NOTE: DO NOT support or raise the front of the
platform during any maintenance operation as this
might result in damage to the tension members.

REMOVAL

1.

~

N Ul W

8.

Raise and block the front of the elevating assembly
approximately 12 inches (305 mm) above the
chassis. Support with a jackstand with a minimum
rating of 4000 Ibs. (1814 kg).

Open Emergency Lowering Valve to be sure all
pressure is off the Lift Cylinder.

Remove and cap both hoses and fittings.
Support the Lift Cylinder to prevent falling.

Remove the set screw from the end of the cylinder rod.

Remove the retaining ring from the upper cylinder
pin. Remove the upper cylinder pin by tapping out
using a soft punch.

Remove the retaining bolt from the lower cylinder
pin and remove the pin using a soft punch.

Remove the cylinder by sliding it out of the front of
the machine.

DISASSEMBLY (Figure 4-19)

1. Unscrew the head cap from the cylinder barrel.

2. Remove the piston and rod assembly from the
cylinder barrel.

3. Unscrew the piston nut and remove piston and
head cap from the piston rod.

4. Remove the piston static O-ring from the cylinder
rod and discard.

5. Remove the piston seal from the piston and discard.

6. Remove the static O-ring, rod seal and rod wiper.

7. Remove the rod end breather.

8. Do not remove the velocity fuse unless replacement
is necessary.

SL26/30N Work Platform

CLEANING AND INSPECTION
(Figure 4-19)
1.

2.

3.
| 4, Replace all seals, O-rings and wipers.

' REASSEMBLY (Figure 4-19)

1.

Clean all the metal parts in cleaning solvent and
blow dry with filtered compressed air.

Check the working surfaces of the piston head cap,
cylinder barrel and rod for excessive wear or scor-
ing.

Replace parts found to be unserviceable.

Lubricate the static O-ring, rod seal and rod wiper
and then install in the head cap.

install the piston seal on the piston.

Install the head cap, piston static seal, piston and
piston nut on the cylinder rod. Torque nutto 70 ft.
Ibs. (96 N-m).

WoONDUE R W=

Cylinder Barrel
Velocity Fuse
Fitting, Adapter

10.Static O-ring
11.Head Cap
12.Cylinder Rod

Hose Assembly 13.Set Screw
Breather 14.Rod Wiper
Piston Nut 15.Rod Seal
Piston Seal 16.Nut

Piston 17.Hose Assembly

Piston Static O-ring

060587-008

Figure 4-19: Lift Cylinder Assembly
4-17



Section

414

Maintenance

Note: The head cap should be installed from the
piston end of the cylinder rod. Sliding the head cap
over the pivot pin hole may damage the rod seal and
rod wiper.

4. Lubricate and piston seal and install the piston and
rod assembly into the cylinder barrel.

5. Screw the head cap into the cylinder barrel hand
tight and then turn /4 turn further.

INSTALLATION

NOTE: Before installing the cylinder, check the pins
and bearings for excessive wear. Replace if neces-
sary.

1. Place the cylinder in position taking care to support
the cylinder to prevent falling.

2. Install the lower pin and retaining bolt.
3. Install the upper pin and retaining ring.
4. Install both hoses.

5. Raise the machine and check for leaks.
4-18

4.14 Electric Motor
(Figure 4-19)

' TROUBLESHOOTING

" 1. Read the nameplate to become familiar with the

motor, especially the rated voltage.

2. Try to turn the shaft by hand. Keep motor leads

separated while doing this. If the shaft turns freely
go to step 3. If the shaft won't turn, proceed to step
2A.

' 2A. The shaft could be tight for a number of reasons.

This check is to determine if the tightness is of a
temporary nature only. Obtain a power source to
produce the nameplate voltage. Do Not Make A
Permanent Connection. First touch the motor leads
quickly to the power supply just long enough to
observe if the shaft runs. If it does turn, then hold
the motor leads on the power supply for a longer
time. If the motor sounds normal, go to step 3. If
the motor sounds noisy, it should be taken apart as
described in the disassembly section.

3. If the motor turned freely, connect an ammeter in
the circuit as shown in Figure 4-20A. With rated
voltage applied and the shaft running free, the
ammeter should read less than 20% of the name-
plate full load current. If the motor meets the above
conditions then it can be assumed the original
problem is external to the motor.

DISASSEMBLY

1. Remove thru bolts.
Remove pulley end cover.

Pull the armature out of the assembly in one swift
motion.

4. Remove commutator end cover.

NOTE: Do not place the stator ring in any mechanical
holding device during the disassembly or assembly
operation. Permanent distortion or other damage will
result.

INSPECTION

Once the motor has been disassembled, go through the
following check list steps to determine where the prob-
lem lies.

1. Bearings should spin smoothly and easily and have
ample lubrication and be free of corrosion.

2. Armature should be checked for grounds and
shorted turns. Refinish commutator surface if pitted
or excessively worn,

SL26/30N Work Platform

060587-008

)
t



Maintenance

Section

4.14

3. Brushes should be checked for wear and to ensure
that they are free in the brush holders.

NOTE: Observe how brushes are assembled in brush
holders and position of brush lead. New brushes
must be installed in same manner. Brushes should be
removed as follows:

* Remove brush spring clip from its mounting on
brush assembly.

* Lift brush assembly from brush holder.

* Disconnect brush assembly lead.

* New brush assembly to be installed by reversing
above procedure.

4. Inspect wire harness and all connections for signs of
damage due to overheating.

5. Check stator to see it is securely mounted.

AMMETER
I
DC A
POWER ~ Lo
SUP- VOLTMETER MOTO
PLY
A
BRUSHES RAISED WITH BRUSHES AND SPRINGS
THE SPRINGS IN LOCKED  IN THEIR FINAL
POSITION ON THE SIDE POSITION.
QOF THE BRUSH.
B
KEEP FINGERS
CLEAR OF THIS
SPACE
C
Figure 4-20: Electric Motor Service
SL26/30N Work Platform

060587-008

REASSEMBLY

Install new brushes and be sure they are free in the
holder. Install brush with the lead wires positioned
as when received. Raise all brushes to the locked
position. (See Figure 4-208B and step 3 in the Inspec-
tion section).

: 2. Place commutator cover on a work bench with

brush assembly facing upward.

3. Place the bearing spring into the bearing bore.
- 4. Take a complete armature assembly, including

bearings, and insert commutator end bearing into
the bearing bore.

i Note: Do not reuse bearings which have been re-

moved from armature shaft. Keep assembly in a
vertical position. Use extreme care not to damage
armature with bearing pullers. New bearings should
be installed by pressing inner race of bearing onto

| proper position on armature shaft.

| 5. Set the brushes to final position as shown in Figure

4-208B.

6. Place the complete stator down over the vertical
armature, and into position on the commutator
cover.

7. The stator assembly must be placed in a definite
relationship with the commutator covers in order to
obtain a neutral brush setting. There is a match-
mark on both items. These two marks must line up
exactly. Rotate until they do.

8. Assemble the pulley end cover in the proper rela-
tionship. Insert mounting bolts and tighten alter-
nately to ensure a good mechanical alignment.

9. Spin the shaft by hand to see if it is free. Be sure
motor leads (if used) are not touching together. If the
leads are touching, a generator action will give the
effect of friction in the motor. A no-load test can
now be performed. At rated voltage, observe the no-
load current. It should be less than 20% of the
nameplate full load current. Anything higher indi-
cates:

* Brushes are not on neutral setting (check match-
marks for exact alignment).

* Faulty armature.

4-19



Section

4.15

Maintenance

4.15 Torque Specifications
(Table 4-2)

FASTENERS

Use the following values to torque fasteners used on
UpRight Work Platforms unless a specific torque value is
called out for the part being installed.

Table 4-2: Bolt Torque

THREAD WIDTH TORQUE

Amer§!£§ional ACROSS VALUE

S-UNC (course FLATS ENGLISH METRIC
Y, 6 110 In/Lbs 12 Nm
16 ', 190 In/lbs | 22 Nm
s %6 30 Fylbs | 41 Nm
16 A 50 Ft/Lbs 68 Nm
'/, Y, 75  Ft/Lbs 102 N'm
A 1% 150 Ft/Lbs 203 N'm
Y, 1, 250 Ft/Lbs 339 N'm
Iy 1%/ 400 FtLbs | 542 Nm
1 17, 600 Ft/Lbs 813 N'm

4-20

HYDRAULIC COMPONENTS

Use the following values to torque hydraulic compo-
nents used on UpRight Work Platforms.

Note: Always lubricate threads with clean hydraulic
oil prior to installation.

Table 4-3: Hydraulic Component Torque

TYPE: [CARTRIDGE| FITTINGS HOSES
SAEPART| POPPET

SERIES [(Ft/Lbs Nm)|(Ft/Lbs Nm)j{(In/Lbs Nm)
#4 N/A N/A N/A N/A 1135-145  15-16
#6 N/A N/A | 10-20 14-27 | 215-245 24-28
#8 25-30 34-411 25-30 34-41 1 430-470  49-53
#10 35-40 47-54 § 35-40 47-54 1 680-750 77-85
#12 85-90 115-122 § 85-90 115-122 1 950-1050  107-131
#16 130-140  176-190§130-140  176-190 | 1300-1368 147-155

060587-008

Coil nuts: 30 IN/Lbs (3 Nm)

SL26/30N Work Platform



Troubleshooting

i

5.0 Introduction

The following section on troubleshooting provides
guidelines on the types of problems users may encoun-
ter in the field, helps determine the cause of problems,
and suggests proper corrective action.

Careful inspection and accurate analysis of the symp-
toms listed in the Troubleshooting Guide will localize
the trouble more quickly than any other method. This
manual cannot cover all possible problems that may
occur. If a specific problem is not covered in this
manual, call our toll free number for service assistance.

GENERAL PROCEDURE

Troubleshooting should be carried out in two steps, first
thoroughly study both hydraulic and electric schematics
to determine possible causes. Loose terminal connec-
tions and short circuits are always a potential cause
when troubleshooting. Secondly, check suspect compo-
nents electrically, hydraulically and mechanically to
determine if they are at fault. Refer to Tables 6-1 and
6-2 for Reference Designations used in Table 5-1.

A WARNING A

When troubleshooting, ensure that the
work platform is resting on a firm, level
surface.

When performing any service which re-
quires the platform to be raised, the elevat-
ing assembly must be blocked.

Disconnect the battery(ies) ground cable
when replacing or testing the continuity of
any electrical component.

S1.26/30N Work Platform

060587-008

FOR SERVICE ASSISTANCE, IN THE U.S.A., CALL:

1-800-926-LIFT
FROM OUTSIDE THE USA, CALL 1-209-891-5200

5.1 Troubleshooting Guide
Table 5-1: Troubleshooting Guide
| [PROBLEM | PROBABLE CAUSE | REMEDY
| TAfunctions | 1. Blown Control Check 15 amp Control Circuit
inoperable, Circuit Fuse. Fuse. Replace if blown.
Electric 2. Faulty Battery Check the voltage output of
Motor or Charger. the Battery Charger. If less
Engine does than 24 VDG, repair or replace.
not start. 3. Faulty Battery(ies). | After completely charging
Batteries, test each Battery.
Replace as required.
4. Faulty Electric While operating the steering
Motor. function, check voltage across
the Electric Motor terminals. If
24 VDC is present, replace
the Motor .
5. Faulty Motor While operating the steering,
Relay(s). check voltage across the coil
terminals of Motor Relays.
If no voltage is present, proceed
with step 6. If 20 VDC or more,
check continuity across the
contact terminals of Motor
Relay while still operating
the steering function. If there is
no continuity, replace the
defective Motor Relay.
6. Emergency Stop With the Emergency Stop
Switch failed open. | Switch in the ON position,
check continuity across
the contacts. If none, replace.
7. Key Switch. Replace switch if inoperative.
All functions 1. Hydraulic Check hydraulic fluid level,
inoperable. Reservoir low. top off as required.
Engine starts. | 2. Faulty Hydraulic Check pressure and delivery
Electric motor Pump. of the Hydraufic Pump.
starts when Replace if required.
control is 3. Damaged drive Remove pumpls) from motor(s)
actuated. coupling or engine and check coupling,
4. Proportional Check operation. Replace if
Valve. required.
5. Faulty Proportional | Check operation. Adjust or
Controller. replace if required.

5-1




Bl

Troubleshooting

Table 5-1: Troubleshooting Guide (Cont.)

5-2

060587-008

PROBLEM |PROBABLE CAUSE |REMEDY PROBLEM | PROBABLE CAUSE |REMEDY
Electric Motor [ Motor Relay With 0 voltage at the coil Enginestops. | 1. Fuel Tank empty. | Refill tank and prime system
continuesto | contacts fused terminals of the Motor Relay as required.
run after together. check continuity across the 2. Water in fuel. Drain fuel system to remove al}
contrals are contact terminals. If there is water and refill with fresh fuel.
returned to continuity, replace the 3. Magneto oil Check pressure switch.
the OFF Motor Relay. pressure switch Replace if faulty.
position. inoperative.
Engine failsto [ 1. Battery terminals Check and tighten terminals, Hourmeter 1. Electrical connections | Tighten and/or correct the
start. Does not corroded or loose. does not loose or connected | connections.
crank or 2. Discharged Check condition of battery. register. improperly.
cranks slowly. battery. If serviceable, recharge battery. 2. Hourmeter failure. | Replace the meter.
If defective, replace battery. All Controller | 1. Blown fuse. Find short. Replace fuse.
3. Starter Solenoid. Replace the starter solenoid. functions 2. Key Switch. Replace switch if inoperative.
4. Starter Motor. Repair or replace starter. inoperative. 3. Faulty Interlock Check Interlock Switch for
5. Key Switch. Replace the switch. Switch. continuity, replace if faulty.
6. Main fuse. Check fuse and replace if 4. Control Cable. Test cable and replace if damaged.
required. Platform will 1. Emergency Lowering | Close vaive.
7. Emergency Stop Replace switch if inoperative. not elevate. Valve open.
Switch. 2. Platform overloaded. | Observe maximum load rating,
Engine cranks  ]1. Out of fuel Fill tank. 3. Ruptured Replace the hose and check
but will not 2. Blocked fuel line. Remove obstruction. hydraulic hose. relief valve setting.
start. 3. Fuel Filter clogged.  |Clean or replace filter. 4. Lift Valve Test solencid and replace
4. Air leaks in Tighten all fuel line fittings or Solenoid. if inoperable.
the fuel system, clamps. 5. Main Relief Replace the relief valve,
5. Water in fuel system. |Drain water separator and tank Valve stuck open.
if necessary to remove all water. 6. Drive/Lift Test the switch, replace
6. Magneto oil Check pressure switch. Switch. if inoperable.
pressure switch Replace if fauity. 7. Lift Valve. Repair or replace valve.
inoperative. 8. Hydraulic Pump. Check for pressure and delivery.
7. Fuel Pump Replace the pump. Repair or replace if inoperative.
defective/damaged. 9. Down Valve Remove and inspect the valve
Engine starts 1. Low fuel level. Fill fuel tank. stuck open. for sticky operation or damaged
then stops. 2. Fuel filter clogged.  |Clean or replace the filter o-rings. Repair or replace if
element. unserviceable.
3. Air leaks in Tighten all fuel line connections 10. Proportional Test solenoid and replace
the fuel system. and clamps. Coil. if inoperable.
4. Waterinthe fuel.  |Drain the filter separator and tank 11.Proportional Test controller, replace
if necessary to remove alf water. Controller. if inoperable.
5. Fuel pump Replace the pump. 12.Lift/Drive Check for contact continuity and
defective/damaged. Relay. closure when energized. If no
6. Clogged air filter. Clean or replace air filter. continuity or contacts do not close,
7. Key Switch. Switch defective or damaged. replace the relay.
Replace the switch. Unit will not 1. Steering Valve Test coils, replace if inoperative.
Engine smokes {1. Oil level too high Drain oil to proper level. steer. (Lift Coils (right and left).
twhite). in crankcase. function 2. Open circuit Test cable for continuity, replace
2. Piston rings Replace rings. operative.) in Control Cable. if defective.
worn or sticking, 3. Steering Valve, Test valve, replace if not
Loss of power [ 1. Clogged Air Filter.  |Clean or replace the filter. serviceable.
2. Clogged Fuel Filter.  |Replace the filter. 4. Mechanical damage. | Replace damaged parts.
3. Incorrect fuel. Drain and refill tank with proper 5. Steering Switch. Replace steering switch.
fuel. 6. Diode (D10, D11)*. | Test diodes. Replace if faulty.
4. Incorrect vaive Adjust to proper clearance.
}czlealrance. T * Electric models only.
5. Fuel pum eplace the pump.
defecaive/zamaged. P ** Dual Fuel models only.

SL26/30N Work Platform




Troubleshooting

Section
51

Table 5-1: Troubleshooting Guide (cont'd.)

PROBLEM | PROBABLE CAUSE | REMEDY PROBLEM | PROBABLE CAUSE | REMEDY
Unit will not 1. Drive/Lift Switch. | Position switch in DRIVE No drive FWD | 1. Faulty Lift/Drive Test Lift/Drive Relay contacts for
drive. position. Test switch and replace but drives in Relay. continuity. Replace if faulty.
if inoperative. REV. Lift 2. Faulty diode (D1).** | Test diode. Replace if faulty.
2. Forward or Reverse | Test solenoid and replace if function 3. Faulty Forward Coil. | Test Forward Coil if proper
Solenoid Valve. inoperative. operable. voltage is present and coil is
3. Control Cable. Test cable and replace if damaged. not magnetized, replace.
4. Ruptured Replace hose. 4. Faulty Drive Vaive. | Inspect Drive Valve, if spool is
hydraulic hose. sticking replace.
5. Proportional Test controller and replace 5. Faulty Check pressure of
Controller. if inoperable. Counterbalance Counterbalance Valves. Replace
6. Main pressure Test relief valve and replace if Valves. or reset valves as required.
Relief Valve. not serviceable. 6. Shuttle Valve. Check for contaminants and
7. Hydraulic Pump. Test pump pressure and reseat ball in Valve Block.
delivery. Replace if not serviceable. 7. Faulty Drive Test Drive Relay contacts for
8. Hydraulic Test hydraulic pressure at drive Relay (R3).** continuity. Replace if faulty.
Motors. circuit. If normal, replace motors, No drive FWD { 1. Faulty Up/Fwd Test Up/Fwd Switch, replace if
9. Lift/Drive Relay. Check for contact continuity and but drives in Switch (S3). required.
closure when energized. If no REV. No lift 2. Faulty Proportional | Check operation of
continuity or contacts do not close, function. Controller. Proportional Controller. Adjust
replace the relay. as necessary. Replace if required.
10.Shuttle Valve not | Check for contaminants and No drive REV | 1. Faulty Lift/Drive Test Lift/Drive Relay contacts for
seating. reseat ball in Valve Block. but drives in Relay. continuity. Replace if faulty.
11.Drive Relay.** Check for contact continuity and FWD. Lift 2. Faulty diode (D2).** | Test diode. Replace if faulty.
closure when energized. If no function 3. Faulty REV Coil. Test REV Coll, if proper voltage
continuity or contacts do not close, operable. is present and coil is not
replace the relay. magnetized, replace.
12.Diode (D10).** Test diode, replace if faulty. 4. Faulty Drive Valve. | Inspect Drive Valve, if spool is
Unit will not 1. Series/Parallel Test solenoid and replace if sticking replace.
drive full Valve solenoids. inoperable. 5. Faulty Check pressure of Counter-
speed. 2. Proportional Test the control and replace if Counterbalance balance Valves. Replace or
Controller. inoperable. Valves. or reset valves as required.
3. Hydraulic Inspect the motors and replace 6. Shuttle Valve. Check for contaminants and
Motors worn. if not serviceable. reseat ball in Valve Block.
4. Hydraulic Pump Check pump pressure and 7. Faulty Drive Test Drive Relay contacts for
worn. delivery. Replace if not serviceable. Relay (R3).** continuity. Replace if faulty.
5. Main pressure Check relief valve and replace No drive REV | 1. Faulty Down/Rev | Test Down/Rev Switch, replace if
Relief Valve stuck | if inoperable. but drives in Switch (52). required.
open. FWD. Nolit  } 2. Faulty Proportional | Adjust Proportional Controller,
6. Torque Selector/ Replace switch. function. Controller. replace if required.
Drive Speed Switch. Platform drifts { 1. Emergency Ensure that the Emergency
7. Platform Down Check for contact closure when down. Lowering Valve Lowering Valve is completely
Relay. energized. If contacts do not partly open or closed. If the platform still drifts
close, replace the relay. faulty. down, replace the valve.
8. Platform Down Check for continuity, replace if 2. Leaky Down Replace the Down Valve.
Switch. faulty. Valve cartridge.
9. Steering Relief Check refief valve pressure, 3. Faulty Lift Cylinder. | Check and replace O-rings on
Valve. Replace if not serviceable. cylinder piston, replace cylinder if
not serviceable.
* Electric models only. Plaform will — { 1. Down Valve Test coil and replace if
* % not lower. Solenoid Coil. inoperable.
Dual Fuel models only. 2. Control Cable. Check cable and replace if
damaged.
3. Proportional Test control and replace if
Controller. inoperable.
4. Faulty diode (D6). | Test diode. Replace if faulty.
5. Lift/Drive Check relay contacts for
Relay. continuity. Replace if faulty.

SL26/30N Work Platform

060587-008




Bl

Troubleshooting

Table 5-1: Troubleshooting Guide (cont'd.)

PROBLEM |PROBABLE CAUSE |REMEDY
Platform starts [ Lift Cylinder Raise platform slightly.
to lower then | internal fuse blown Allow hydraulic oil to
stops. {oil viscosity too high). | warm up, then lower platform.
Brake does 1. Pressure Check pressure at brake.
not release. Reducing Valve. Replace valve if not serviceable.
2. Shuttle Valve Clean or replace Shuttle
stuck. Valve assembly.
3. Faulty Brake Check and replace seals in
Cylinder. cylinder.
4. Brake Release Valve |Open valve.
closed.
Brake willnot | 1. Orifice plugged. Remove and clean Brake
lock wheel. Orifice.
2. Faulty Brake Check and replace seals in
Cylinder. cylinder.
3. Brake Release Valve | Open valve.
closed.
5-4

060587-008

SL26/30N Work Platform



Schematics

6.0 Introduction

This section contains electrical and hydraulic power

schematics, and associated information for maintenance

purposes.

The diagrams are to be used in conjunction with Table
5-1: Troubleshooting Cuide. They allow understanding
of the makeup and functions of the systems for check-
ing, tracing, and faultfinding during trouble analysis.

SL26/30N Work Platform

. The diagrams appear in the following order:

Figure 6-1: Terminal Strip and Relay Identification,
Kohler Gasoline

Figure 6-2: Electrical Schematic, Kohler Gasoline

Figure 6-3: Terminal Strip and Relay Identification,
Kubota Gasoline

Figure 6-4: Electrical Schematic, Kubota Gasoline

Figure 6-5: Terminal Strip and Relay Identification,
Diesel

Figure 6-6: Electrical Schematic, Diesel

Figure 6-7: Terminal Strip and Relay Identification,
Electric

Figure 6-8: Electrical Schematic, Electric

Figure 6-9: Hydraulic Schematic, Electric

Figure 6-10: Hydraulic Schematic, Gas & Diesel
Figure 6-11: Hydraulic Manifold

lic systems are given a reference designation and are
explained as to function and location in the following
tables.

060587-008

Section
6.0

The components that comprise the electrical and hydrau-



Schematics

6.1 Electrical Schematics
Table 6-1: Electrical Schematic Legend, Kohler Gasoline

REFERENCE REFERENCE
DESIGNATION | NAME FUNCTION LOCATION DESIGNATION | NAME FUNCTION LOCATION

AlM 1 Alarm, Down Provides warning sound Control Module right LS2 Switch, Cushion, | Provides power to energize | Mounted to lower
(60 Hz) when deck is Bulkhead at top. Mercury Cushion Valve during last 6 in.| tension member.
lowering. Red wire for 60 Hz. (15 cm) of platform lowering.

ALM 2 Alarm, Tilt Provides warning sound Control Modute right MTR Meter, Hour Shows hours machine Right front of Control
(600 Hz) when platform is Bulkhead at top. has had power on. Module, top of Chassis
elevated and not level. White wire for 600 Hz. Control Panel.

BAT Battery, 12 volts To store energy Power Module. PS1 Pressure Switch, Stops ignition if engine Back right of engine.

[€6]] Coil, Choke Opens Choke as Right side of Engine Engine Qil, loses oil pressure.

Engine warms up. Carburetor. normally closed.

CO2 Coil, Engine Idle | Holds throttle in idle Left side of Engine PS2 Pressure Switch, | Stops fuel if engine Back right of engine.
position. Carburetor. Engine O, loses oil pressure.

COo3 Coil, Gasoline Allows gasoline to flow In front of Battery normally apen.

Valve to Engine. on module floor. R1 Relay, Platform Provides power to Series/Paralle! | Control Module

CO4 Coil, L.P. Gas Allows L.P. Gas to Left side of Engine, Down and Down Valves and Cutout | right bulkhead,

Valve flow to Engine. mounted to L.P. Gas Relay and Drnve Relay Coils clo_sest to terminal
Regulator. when engrglzed by Platform | strip.
CONT Controller, Supplies power to Lift/Drive | Inside Controller Down Switch (platiorm down).
Proportional Switch, Lift/Drive Relay, Cutout { (Control Box). gg’:{:“t }.“Shl spefdddnve when
oystick Relay contacts & Proportional rm 15 erevated.
oy Coil.)lncludes swimhgs $1-S5. R2 Relay, Cutout Provides power to Drive Relay Control Module

D1 Diode Supplies power to Drive Relay | Between A-T4 and ”I"U A)Els’thntgr Swh'tCh and | right ka}l‘ef‘d: .

e o v | G o Fanning encrgied by Patiorm Down | evminal s,
witch a form y | Strip. -

and down circuil thru Platorin| ?eelaga t;;falrfgrm doiwca)tza)ﬂlt

Down Relay from forward circuit nsor ipiatiorm eje -

D2 Diode Supplies power to Drive Relay | Between A-T7 and Cuts P[I’_‘f"t’e', to _D”VE Relay,
thru Cutout Relay, Axle Center | A-T6 on Fanning $§?en? | c”c:" an e,;)r)erg!zes
Switch and Platform Down Relay | Strip. ilt Alarms when machine is
and down circuit thru Platform g? fscl(r)ep:fnga%t side to side
Down Relay from reverse circuit - : :

D3 Diode S;J)pplies power to Between A-TS and R3 Relay, Drive E:E;gzsgn?;agg":nogzgxﬂr Sg::’;ﬂm‘::‘&le
-Ige]"a);ﬂfz?ri(lilt(‘:[ogsg;et{on, g;;p on Fanning by Cutout ‘Relay Fhru Axle third relay in from

D4 Diode Supplies power to Throttle and| Between A-T7 and eclzcget;gvvc';g?e?;g:xggorm terminal strip.
Controller Relay for REVERSE | A-T10 on Fanning and reverse circuits
operation. Strip. - - . -

D5 Diode Supplies power to down circuit | Between A-T12 and Ra Relay, Accelerator g?g%"zgiéh;:):ﬁdtzslgglgg gj::\;zld"\?gfﬁergag::n

- from Ir’latform Down Relay. | A-T8 on Fanning Srip. Coil to increase engine speed. { from terminal strip.

D6 Diode supplies power to down Between A-T9 and RS Relay, LilDrive | Energized by FERVOrvelLif Switch, | Control Module

circuit from Drive/Lift Relay A-T8 on Fanning Strip. Provides power to forward or | right bulkhead
- and C.haSSIS Lif Swmh'. ; reverse coils when not energized | fifth relay from

D7 Diode Supplies power to Joystick ‘R* | Between A-T5 and and to lift or down circuite terminal strip.
terminal from lift circuit for | A-T15 on Fanning when energized.

- high P eed lift - ; Strip. R6 Relay, Motor Start | Connects Battery Power Module,

D8 Diode Supplies power to Joystick ‘R” | Between A-T12 and to Starter Motor. right side of Battery.
te_rrl?mal fromAdnve circuit for "“T” on Fanning R7 Relay, Controller Energized thru diodes D9, D3,| Mounted inside of

- hig speed drive. Strip. D4 or D12. Provides power to| Controller.

D9 Diode Supplies power to Controller | Between S2 the Joystick "+ terminal.

Refay when 52 is not activated) and Controller R8 Relay, Shut Down | Shuts down engine by ground- [ Control Module right
and prevents feedback Relay. ing magneto when power is | bulkhead, sixth refay in
- to cor'ltroller switches. cut off by key switch. from terminal strip.

D10 Diode Supplies power to Between A'T1,2 and S1 Switch, Interlock | Supplies power to Lift/Drive | Inside Joystick
Drive Relay. - D_nve Relay ‘A’ term. Lever and Controller 52 & 53 switches.{ handle.

Fu1 Fuse, 15 AMP Qverload protection Right front of Control 52 Switch, Controller | When actuated (Joystick pulled | inside Controller,
for the control circuit. Modu_le, Bottom of | Down/Reverse back) provides power to down| switch farthest away

- - Chassis C‘.’“‘T of Panel. and reverse circuits. Provides | when lid is open.

LS1 Switch, Platform Energizes Platform Down Relay, | Mounted inside front power to '+ terminal

Down Limit providing power to Joystick | of mast pivot weldment. of Joystick when not actuated.
high speed and Series/Parallel | Multi-contact switch S3 Switch, Controller | When actuated (Joystick Inside Controller,
circuits and bypassing Tilt with one body. Lift/Forward pushed forward) provides power | switch closest
Sensor when Platfor;nt;s dov[vn. ) to lift and forward circuits. when lid is open.
Provid es}i)o welr :fo p a'o(;m eve 54,85 Switch, Steering Actuated with thumb rocker on | Inside joystick
circuit when Platiorm is down. top of joystick, provides power | handle.
to right or left steer circuits.
S6 Switch, Controller | Control Circuit Platform Controller,
Emergency Stop shut off. lower left.

060587-008

SL26/30N Work Platform




Illustrated Parts Breakdown 7.0

7.0 Introduction

This section lists and illustrates the replaceable assem-
blies and parts of the SL26/30N Work Platform, as
manufactured by UpRight, Inc.

Each parts list contains the component parts for that

assembly indented to show relationship where applicable.

7.1 Index
Assembly Page
Final Assembly, SL26N, Kohler Gas

64400-0T0 1iiriiirerecirirriire et sssear st e e arereraenennee 7-2
Final Assembly, SL26N, Electric

64407070 oottt e e e raeeneees 7-2
Final Assembly, SL26N, Kubota Gas

H4407-070 et ercenire ettt 7-6
Final Assembly, SL26N, Diese!

646T15-070 coiriiiiiiiie e 7-6
Final Assembly, SL30ON, Kohler Gas

64600-07T0 coviiiiiiieeeee e 7-10
Final Assembly, SL30N, Electric

B460T-0T0 eeorieeeriiiiriirtiie e et 7-10
Final Assembly, SL30N, Kubota Gas

04607-010 coviiiririeiieeeiieeeee et 7-14
Final Assembly, SL30N, Diesel

B46716-0T0 ooiireiirieeiceeee e 7-14
Chassis Assembly, $126/30N, Two Wheel Drive Gas/Diese!

6400T-030 .ooiiiieieeer e 7-18
Chassis Assembly, SL26/30N, Two Wheel Drive Electric

640071-029 oo, 7-18
Linkage Assembly, SL26N

64677-007 i 7-20
Linkage Assembly, SL30N

B4677-002 oo 7-22
Control Module Assembly, SL26/30N, Kohler Gas

64003-062 ..cooeeeeieeeeee e 7-24
Control Module Assembly, SL26/30N, Kubota GCas

64003-064 ..cooireirireieieiee e 7-28
Control Module Assembly, SL26/30N, Electric

64003-060 ..cceeieiieeeeeeee e 7-32
Control Module Assembly, SL26/30N, Diesel

64003-066 ...ccoieeeeeeeeeeeee e 7-36
Power Module Assembly, Kohler CH22 Gas

BA002-027 oeieeieiieeiiiiiee et a e are s eeeraeanan 7-40
Power Module Assembly, Kubota Gas

64002-023 oo 7-42
Power Module Assembly, Kubota Diesel '

6752T-002 oo 7-44
Power Module Assembly, Electric

64002-020 .oeoieiiiiiiiiiee et e 7-46
Engine Assembly, SL26/30N, Kubota Gas

64009-003 ...t e e a s er e eraas 7-48
Engine Assembly, SL26/30N, Kubota Diesel

B4009-002 oerrriiir et e e aneae 7-50
Valve Block Assembly, SL26/30N, Electric

B4004-0717 oottt ettt e e e e e e 7-54
Valve Block Assembly, SL26/30N, Duel Fuel

(Y1010 R O T O S 7-54

SL26/30N Work Platform

Section
Assembly Page
Cushion Valve Assembly, SL26/30N, Electric
B4559-000 .eovieriieiiiiieirieeee e 7-56
Cushion Valve Assembly, S126/30N, Duel Fuel
64559-007T oot 7-56
Controller Assembly, SL26/30N, Diesel
B447T-022 o 7-58
Controller Assembly, SL26/30N, Gas
B44T7-026 cooiiiiiiiiiieer s et 7-60
Controller Assembly, SL26/30N, Electric
B447T-020 it 7-62
Platform Assembly, SL26N
64678-001 ..............c e irt et eettare e e e r et errannernnans 7-64
Guardrail Assembly, SL26N
64678-007 ..ot 7-66
Platform Assembly, SL30N
64678-002 oo 7-68
Guardrail Assembly, SL30N
B4678-002 ..o 7-70
Hose Kit, SL26/30N, Kohler Gas
64008-037 1iiiiieiiie et 7-72
Hose Kit, SL26/30N, Diesel
64008-033 ...t 7-72
Hose Kit, SL26/30N, Electric
64008-030 .iiiiiieiee et 7-74
Label Kit, SL26N, Kohler Gas
B4006-054 ..oorerierieeeeeee e 7-76
Label Kit, SL26N, Kubota Gas
64006-055 oo s 7-76
Label Kit, SL26N, Diesel
64006-056 ..coviveieiiie e ceciiee e 7-76
Label Kit, SL30N, Kohler Gas
64006-060 ....ooveieeeiiiiirieii et 7-78
Label Kit, SL30N, Kubota Gas
BA006-00T ovvvreerieeieeeieeeeee et 7-78
Label Kit, SL30ON, Diesel
B4006-062 oo 7-78
Label Kit, SL26N, Electric
64006-050 .ooviiiiieiiiiiiiiieeeee e 7-80
Label Kit, SL30ON, Electric
B4006-052 oot e 7-82
Generator Option, SL26/30N, Kohler Gas
63994-004 ..oovveeiiieeeeiee e 7-84
Generator Option, SL26/30N, Kohler Gas CH22
63994-005 ...orriiiiiiiiieieieee e 7-86
Generator Option, SL26/30N, Kubota Gas
64620-000 ..o 7-88
Generator Option, SL26/30N, Diesel
6462T-000 . .0i e iiriiee et s e et e e te e e e 7-90
Duel Fuel Option, Kohler
646718-000 ..o e 7-92
Duel Fuel Option, Kubota
646T9-000 ..o 7-94
Slideout Deck Assembly, SL26N
B46T7-00T oo e 7-96
Flashing Amber Light Option, SL26/30N, Gas/Diesel
63999-003 ..o e e e 7-98
Flashing Amber Light Option, SL26/30N, Electric
63999-004 ..oeri e 7-98
7-1

060587-008



Illustrated Parts Breakdown

FINAL ASSEMBLY, SL26N FINAL ASSEMBLY, SL26N

KoHLER GAS ELECTRIC

64400-010 64401-010

ITEM PART DESCRIPTION QTY. ITEM PART DESCRIPTION QTY.
1 64001-030 CHASSIS ASSEMBLY 1 1 64001-029 CHASSIS ASSEMBLY 1
2 64677-001 LINKAGE INSTALLATION 1 2 64677-001 LINKAGE INSTALLATION 1
3 64678-001 PLATFORM/GUARDRAIL INSTALLATION 1 3 64678-001 PLATFORM/GUARDRAIL INSTALLATION 1
4 64002-027 POWER MODULE ASSEMBLY 1 4 64002-020 POWER MODULE ASSEMBLY 1
5 64206-002 WIRE HARNESS 1 5 N/A
6 64003-062 CONTROL MODULE ASSEMBLY 1 6 64003-060 CONTROL MODULE ASSEMBLY 1
7 64411-026 CONTRO!LER ASSEMBLY 1 7 64411-028 CONTROLLER ASSEMBLY 1
8 64007-010 CONTROL CABLE 1 8 64007-010 CONTROL CABLE 1
* 64008-031 HOSE KIT 1 * 64008-030 HOSE KIT 1
10 64006-055 LABEL KIT 1 10 64006-050 LABEL KIT 1
11 11256-010 SCREW HHC 1/2-13 UNC X 1-1/4 7 11 11256-010 SCREW HHC 1/2-13 UNC X 1-1/4 7
12 11248-008 NUT HEX 1/2-13 UNC ESNA 8 12 11248-008 NUT HEX 1/2-13 UNC ESNA 8
13 64657-000 HOSE BRACKET 1 13 64657-000 HOSE BRACKET 1
14 11256-012 SCREW HHC 1/2-13 UNC X 1-1/2 1 14 11256-012 SCREW HHC 1/2-13 UNC X 1-1/2 1

*Not Shown

7-2 SL26/30N Work Platform

060587-008




Section
7.2

Illustrated Parts Breakdown




Section

Il1lustrated Parts Breakdown

7.2

37NC0A 33M0d

§
P
&
EJT

2

! a,: t
M C
i
X INIONT Ad311v8
[P (NRUUUURIN I ORI (DU (N N o
A R A R Do
ORI e SR 5 il e
/ \
L \
03 ¥3 91 \
\ ) ’
. SSINIH 1N .
- D D R IN00H 0¥INDD
_.Inlll,1!11|l|||||||1nwme||||||||||||||||
o— Y
' L—qp swze -
1 1103313 3
_] M
BINH
i HAD3E
|
_ SR SR
! ] C
. 9 v
il ol T9°
| s e
'
VB W3R
! NADD ITHS ALvIBIN Y6 61 Vi
| b
, § No1HsND
_[ _° nxwm
NIIHSN3
[ouins B3

FINAL ASSEMBLY,SL26N

KOHLER GAS

DRAWING 2 OF 3

’ X08 330G
Tk — — = —m— =
=3

21078 WNIWA3L

P T3]
Y01 X8/
o |

]

|
SE/THR
AlET]

EL)
/03]
BB
YOI N
=]

(24 uwrm,

ATOAIND) oL u e
=17 i ﬁ. ais

ANIIAINI o1

EXY;

(diL)
141VAALN

™|
Y1 X8

[Eal

Ve

/ /-
celllinl iK1 I8 Liln

SL26/30N Work Platform

7-4

060587-008



Il1lustrated Parts Breakdown

3N00W _—— e e e =
A3M0d WO _‘ll —/

FINAL ASSEMBLY,SL26N

ELECTRIC

DRAWING 3 OF 3

_ 37N00W 103LNDD

=

1Hi

060587-008

{
!
[ AMD STHBON NY3ARIB N0 (BI
e A — ! X08 ¥3TI0LND)
' « . e e -
_ FIRIBIR|R[RB2[=EIR = E HARE (2 182
| [ \ = |2 5|18 = o [~ =
| | R S5 BEF 5 ERE
104D A E ~ ~[2 = 8|55
L]8]6 E =o- _ ks - o > |
_ MK 5| =o AL/ _ g 8
_ m =o T _ | _
| = % ! i
El e ——ro | TRONORT)
_ m o vael 033 _ _ I ] @0 O
t = TEATH | I BXoXoXD) A
) m | | _ % @t
o] o — ] [ e AWLIINE 0 o
_ m o - _| - | ) A3l 0N 3BV —
i mwm&a m IHAZXTH | _ R Io0L 2
TR (1) 8] m WA QL - M | _ o .u.zm
_ N oo T ~ \ o
i v9 01 N9 | _
: TR [
@] I
_ n ol _ ! HILIAS
| m m | AN
i 2 [ _ g
d0Ls |
| e E _ 7 o2
_ ) _ |
{ | _ I 1 1 )
IHST) _ | | JoLiss A
L | - - el
- - 1 o
_[nlll.llllllllllllllll IIIIIIII]IIIIIL Boviana A#HJHI]]L
] [-- -] SoiIsAr
= _lli AVI3
AN0V2INT)

SL26/30N Work Platform




Illustrated Parts Breakdown

FINAL ASSEMBLY, SL26N FINAL ASSEMBLY, SL26N

Kusota Gas DiEseL

64407-010 64615-010

ITEM PART DESCRIPTION QTY. ITEM PART DESCRIPTION QTY.
1 64001-030 CHASSIS ASSEMBLY 1 1 64001-030 CHASSIS ASSEMBLY 1
2 64677-001 LINKAGE INSTALLATION 1 2 64677-001 LINKAGE INSTALLATION 1
3 64678-001 PLATFORM/GUARDRAIL INSTALLATION 1 3 64678-001 PLATFORM/CUARDRAIL INSTALLATION 1
4 64002-028 POWER MODULE ASSEMBLY } 4 64002-024 POWER MODULE ASSEMBLY 1
5 64624-000 WIRE HARNESS 1 5 64207-003 WIRE HARNESS 1
6 64003-064 CONTROL MODULE ASSEMBLY 1 6 64003-066 CONTROL MODULE ASSEMBLY 1
7 64411-026 CONTROLLER ASSEMBLY 1 7 64411-022 CONTROLLER ASSEMBLY 1
8 64007-010 CONTROL CABLE 1 8 64007-010 CONTROL CABLE 1
* 64008-032 HOSE KIT 1 * 64008-033 HQSE KIT 1
10 64006-055 LABEL KIT 1 10 64006-056 LABEL KIT 1
11 11256-010 SCREW HHC 1/2-13 UNC X 1-1/4 7 11 11256-010 SCREW HHC 1/2-13 UNC X 1-1/4 7
12 11248-008 NUT HEX 1/2-13 UNC ESNA 8 12 11248-008 NUT HEX 1/2-13 UNC ESNA 8
13 64657-000 HOSE BRACKET 1 13 64657-000 HOSE BRACKET 1
14 11256-012 SCREW HHC 1/2-13 UNC X 1-1/2 1 14 11256-012 SCREW HHC 1/2-13 UNC X 1-1/2 1

*Not Shown

060587-008

SL256/30N Work Platform




Section
7.2

Illustrated Parts Breakdown

AN\

/TARX
L AR
X




Illustrated Parts Breakdown

I e L
: RS
| ’ — | ¢ | |
| ! I 1! \ | |
I ! g Yy aOHE] !
| RSN 0|
. T <&
| o fE g e
: oo o é‘g' = B L 59,5 g g P!
1 e o ig 3 i |m |; I " iﬁ
'S = |f L s -
: o =1 gg : ig i: gé :g
E% I % ! T |% d - (o] [
[ 1 Cc- |
- i
I Mo //| .
i; - bole | |
T £
FERE R |
=] i C :
| L |
I
|
I
|
1
|
[}
{
AWV
B ¢
e £
m_‘u
vaouwvma:
- FINAL ASSEMBLY,SL26N
________________ KUBOTA GAS
B DRAWING 2 OF 3
7-8 SL26/30N Work Platform

060587-008



Section
7.2

Illustrated Parts Breakdown

_

e Fwad
i \
f
]
m Ju 2y ¥ —
\ ]
hel | |
a:
lzde o b _
| E o t
]I !
11§ I O I | I N A A _
1 - T — I~
=]
w31 | m )
/ — —_— | — —— R N
_l ||||||||||||||| I S ooy
wﬁﬁlg R
[Epoo 2 3]
et | ==
- _EJJHWH
MM D m-
EETE Ty S —
T3 aﬂnm
4
T : —
197 Es w011 i
117 == vzl Y8
anat T == [PNINE]
¥..

¥ Ol K9

¥d 0] 1HA/AB
30
I I

453

e

VIZT JHA|

vﬁﬁl

_—— - —_— = = — = = —— = = —— = — —

FINAL ASSEMBLY,SL26N

DIESEL

DRAWING 3 OF 3

VOOl IATE
1_{

i

THR33
_]

7-9

SL26/30N Work Platform

060587-008



Section
7.2

Illustrated Parts Breakdown

FINAL ASSEMBLY, SL30N FINAL ASSEMBLY, SL30N
KoHLER GAas ELECTRIC
64600-010 64601-010
ITEM PART DESCRIPTION QTY. ITEM PART DESCRIPTION QTY.
1 64001-030 CHASSIS ASSEMBLY | 1 64001-029 CHASSIS ASSEMBLY 1
2 64677-002 LINKAGE INSTALLATION 1 2 64677-002 LINKAGE INSTALLATION 1
3 64678-002 PLATFORM/GUARDRAIL INSTALLATION 1 3 64678-002 PLATFORM/CUARDRAIL INSTALLATION 1
4 64002-027 POWER MODULE ASSEMBLY 1 4 64002-020 POWER MODULE ASSEMBLY 1
5 64206-002 WIRE HARNESS 1 5 N/A
6 64003-062 CONTROL MODULE ASSEMBLY 1 6 64003-060 CONTROL MODULE ASSEMBLY 1
7 64411-026 CONTROLLER ASSEMBLY 1 7 64411-028 CONTROLLER ASSEMBLY 1
8 64007-010 CONTROL CABLE 1 8 64007-010 CONTROL CABLE 1
* 64008-031 HOSE KIT 1 * 64008-030 HOSE KIT 1
10 64006-061 LABEL KIT 1 10 64006-052 LABEL KIT 1
11 11256-010 SCREW HHC 1/2-13 UNC X 1-1/4 7 11 11256-010 SCREW HHC 1/2-13 UNC X 1-1/4 7
12 11248-008 NUT HEX 1/2-13 UNC ESNA 8 12 11248-008 NUT HEX 1/2-13 UNC ESNA 8
13 64657-000 HOSE BRACKET 1 13 64657-000 HOSE BRACKET 1
14 11256-012 SCREW HHC 1/2-13 UNC X 1-1/2 1 14 11256-012 SCREW HHC 1/2-13 UNC X 1-1/2 1
*Not Shown
7-10 SL26/30N Work Platform

060587-008




Section
7.2

Il1lustrated Parts Breakdown

FINAL ASSEMBLY,SL30N I
KOHLER GAS \ ELECTRIC

DRAWING 1 OF 3




Illustrated Parts Breakdown

Section
7.2

FINAL ASSEMBLY,SL30N

KOHLER GAS

DRAWING 2 OF 3

YOI IWAH
e

SL26/30N Work Platform

7-12

060587-008



Illustrated Parts Breakdown

3N00K
A3MDd WOAH

300K 0AINDT

= =2 TE/TER
& =o 11
= A 15/
=] T
Sl V901 03
e T
o
o o~
&
LHM o] =o—
e g o LN
LD =] .
o =0 ;
- TR
vd 01N
THR/TTE —

[0, S OO

X08 d3771041NDD

N39!
]

1HW/ 208

= {o
I (C |m
— =

230 |

AB/NE9)

Yozl X8,
Y901 318/930

YOCT IHA|

o
|

X1871HK

YTa/NaD,
V9 01 038,

FINAL ASSEMBLY,SL30N

ELECTRIC

DRAWING 3 OF 3

A0 THOON WY340513 NO 03

pL]
|

XB/me,

Y301 N9
THA/NAG|
TV

Y90l LHW/T8

(diL)
LIV
eee

_ﬁ
|
_ ﬁ
|
|
_
|
_

FLUPERE

| HO1IAS]
$3901a

o |

AILSAOC

A0113NND] 40
A3IA ON3 378V3

HILIAS
LEY IV

ANIIHI

HILIAS
A3

7-13

SL26/30N Work Platform

060587-008



Illustrated Parts Breakdown

FINAL ASSEMBLY, SL30N FINAL ASSEMBLY, SL30N
KuBoTta Gas DiIEsEL
64607-010 64616-010
ITEM PART DESCRIPTION QTyY. ITEM PART DESCRIPTION QTY.
1 64001-030 CHASSIS ASSEMBLY 1 1 64001-030 CHASSIS ASSEMBLY 1
64677-002 LINKAGE INSTALLATION 1 2 64677-002 LINKAGE INSTALLATION 1
3 64678-002 PLATFORM/GUARDRAIL INSTALLATION 1 3 64678-002 PLATFORM/GUARDRAIL INSTALLATION 1
4 64002-028 POWER MODULE ASSEMBLY 1 4 64002-024 POWER MODULE ASSEMBLY 1
5 64624-000 WIRE HARNESS 1 5 64207-003 WIRE HARNESS 1
6 64003-064 CONTROL MODULE ASSEMBLY 1 6 64003-066 CONTROL MODULE ASSEMBLY 1
7 64411-026 CONTROLLER ASSEMBLY 1 7 64411-022 CONTROLLER ASSEMBLY 1
8 64007-010 CONTROL CABLE il 8 64007-010 CONTROL CABLE 1
* 64008-032 HOSE KIT 1 * 64008-033 HOSE KIT 1
10 64006-061 LABEL KIT 1 10 64006-062 LABEL KIT 1
11 11256-010 SCREW HHC 1/2-13 UNC X 1-1/4 7 11 11256-010 SCREW HHC 1/2-13 UNC X 1-1/4 7
12 11248-008 NUT HEX 1/2-13 UNC ESNA 8 12 11248-008 NUT HEX 1/2-13 UNC ESNA 8
13 64657-000 HOSE BRACKET 1 13 64657-000 HOSE BRACKET 1
14 11256-012 SCREW HHC 1/2-13 UNC X 1-1/2 ] 14 11256-012 SCREW HHC 1/2-13 UNC X 1-1/2 1

*Not Shown

7-14

060587-008

SL26/30N Work Platform




Section
7.2

Illustrated Parts Breakdown

FINAL ASSEMBLY,SL30N
KUBOTA GAS \ DIESEL

DRAWING 1 OF 3

(=)
av, Y
VONERE
Wi\\i, >

\\. \\\
,\\ \\




I1lustrated Parts Breakdown

7.2

Section

KUBOTA GAS

Z

o

o

pad

N

-

[ |

S

7

illiiliﬁa.% ......... 2

! 25m1||||.w|mﬂllny§w (-

JE g g~y M

__ -

m UM s [0
1

SL26/30N Work Platform

DRAWING 2 OF 3

e )

! _ e

I S g g EEE g TR
- EEPERE 1R 3
[ e ; m : 2
// |||||||||||| mmnglwm;I L] i

I
R I B _ e
“ & [~ RN n @
- _ 9% a0
" e " LIV
_ %W‘WW _ w ® -Awu ru.—”mw
{ |
) 9y Mﬁ
| [ sodB88 |
"
_
]
i

060587-008

7-16



Section
7.2

Il1lustrated Parts Breakdown

300K 33404

FINAL ASSEMBLY,SL30N

DIESEL

DRAWING 3 OF 3

BA:

¥o0[ HmE
Tmftﬁl

|

AT

7-17

SL26/30N Work Platform

060587-008



751

Il1lustrated Parts Breakdown

CHASSIS ASSEMBLY, SL26/30N
Two WHEeL DRrRive Gas/DIESEL

CHASSIS ASSEMBLY, SL26/30N
Two WHEEL Drive ELecTRIC

64001-030 64001-029

ITEM PART DESCRIPTION QTY. TTEM PART DESCRIPTION OTY.
1 | 64010-001 | CHASSIS WELDMENT 1 1| 64010-001 | CHASSIS WELDMENT 1
2 | 64161-000 | STEERING PIN 2 2 | 64161-000 | STEERING PIN 2
3 | 64029-001 | HUB DRIVE MOTOR 2 3 | 64029-001 | HUB DRIVE MOTOR 2
4 | 64487-000 | STEERING PIVOT WELDMENT 2 4 | 64487-000 | STEERING PIVOT WELDMENT 2
5 | 64033-002 | STEERING LINKAGE 4 5 | 64033-002 | STEERING LINKAGE 4
6 | 11937-001 | FITTING 90 4FJX-4M] 1 6 | 11937-001 | FITTING 90 4FJX-4M] 1
7 | 64279-000 | THRUST WASHER 2 7 | 64279-000 | THRUST WASHER 2
8 | 63911-000 | HUB ASSY 2 8 | 63911-000 | HUB ASSY 2
9 | 11239-005 | WASHER 5/16 DIA ASTM FLAT 4 9 | 11239-005 | WASHER 5/16 DIA ASTM FLAT 4
10 | 11248-004 | LOCKNUT 1/4-20 UNC HEX 1 10 | 11248-004 | LOCKNUT 1/4-20 UNC HEX 1
11 | 62642-020 | BEARING 2 11 | 62642-020 | BEARING 2
12 | 11248-010 | LOCKNUT 5/8-11 UNC HEX 5 12 | 11248-010 | LOCKNUT 5/8-11 UNC HEX 5
13 | 15945-016 | NUT 1-14 UNF SLOTTED HEX 2 13 | 15945-016 | NUT 1-14 UNF SLOTTED HEX 2
14 | 11253-006 | SCREW 5/16-18 UNC HHC X 3/4 4 14 | 11253-006 | SCREW 5/16-18 UNC HHC X 3/4 4
15 | 11266-020 | SCREW 1/2-20 UNF HHC X 2 1/2 8 15 | 11266-020 | SCREW 1/2-20 UNF HHC X 2 1/2 8
16 | 11240-010 | WASHER 5/8 FLAT 2 16 | 11240-010 | WASHER 5/8 FLAT 2
17 | 64150-000 | SERRATED BOLT 2 17 |_64150-000 | SERRATED BOLT 2
18 | 14122-003 | WHEEL BOLT 60° 10 18 | 14122-003_ | WHEEL BOLT 60° 10
19 | 11754-012 | COTTER PIN5/32 DIAX 1 1/2 4 19 | 11754-012 | COTTER PIN 5/32 DIAX 1 1/2 4
20 | 05105-000 | NUT LUG 10 20 | 05105-000 | NUT LUG 10
21 | 62649-002_ | BEARING GARLOCK #16FDUT6 2 21 | 62649-002 | BEARING GARLOCK #16FDU16 2
22 | 60479-000 | BRAKE 1 22 | 60479-000 | BRAKE 1
» [ T60211-014 SEAL KIT 1 * [ 60211-014 SEAL KIT 1
23 | 10181-096 | SCREW 5/8-11 UNC GRADE 2 HHC X 12 1 23 | 10181-096 | SCREW 5/8-11 UNC GRADE 2 HHC X 12 1
24 | _63903-005 | MOTOR HYD 2 24 1 63903-006 | MOTOR HYD 2
= [763903-010 | SEALKIT 1 * { 63903-010 SEAL KIT 1
25 | 63905-000 | CYLINDER,STEERING 1 25 | 63905-000 | CYLINDER,STEERING 1
+ [ T63905-010 SEAL KIT 1 * [ 63905-010 SEAL KIT 1
26 | 63927-001 | ROD END 5/8 2 26 | 63927-001_| ROD END 5/8 2
27 | 11939-008 | FITTING ADAPTER 1 27 | 11939-008 | FITTING ADAPTER 1
28 | 11238-008 | LOCKWASHER 1/2 DIA SPLIT 8 28 | 11238-008 | LOCKWASHER 1/2 DIA SPLIT 8
29 | 11240-006 | WASHER 3/8 FLAT 12 29 | 11240-006 | WASHER 3/8 FLAT 12
30 | 62642-007_| BEARING GARLOCK # 10DUT2 2 30 | 62642-007 | BEARING GARLOCK # 10DU12 2
31 | 63978-000 | HAND PUMP 1 31 | 63978-000 | HAND PUMP 1
32 | 11935-005 | FITTING ADAPTER 4 32 | 11935-005 | FITTING ADAPTER 4
33| 11934-001 | FITTING ADAPTER 3 33 | 11934-001 | FITTING ADAPTER 3
34 | 20495-010 | NUT 5/8-18 UNF JAM HEX 2 34 | 20495-010 | NUT 5/8-18 UNF JAM HEX 2
35 | 11934-003_ | FITTING ADAPTER 1 35 | 11934-003 | FITTING ADAPTER 1
36 | 63988-006 | WASHER SHIM 3/8ID X 5/80D X.015 AR 36 | 63988-006 | WASHER SHIM 3/8ID X 5/80D X.015 AR
37 | 11254-020 | SCREW 3/8-16 UNC HHC X 2 1/2 2 37 | 11254-020 | SCREW 3/8-16 UNC HHC X 2 1/2 2
38 | 11254-010 | SCREW 3/8-16 UNC HHC X 1 1/4 4 38 | 11254-010 | SCREW 3/8-16 UNC HHC X 1 1/4 4
39 | 11273-006 | NUT 3/8-16 UNC HEX JAM 2 39 | 11273-006 | NUT 3/8-16 UNC HEX JAM 2
40-| 11940-008 | FITTING ADAPTER 90° 1 40 | 11940-008 | FITTING ADAPTER 90° 1
41 | 11705-024 | SCREW 3/8-16 UNC SOC HD X 1 1/2 2 41 | 11705-024 | SCREW 3/8-16 UNC SOC HD X 1 1/2 2
42 | 63329-008 | WASHER 1-ID X 1-1/2 OD X .093 THK 2 42 | 63329-008 | WASHER 1-1D X 1-1/2 OD X .093 THK 2
43 | 11248-006 | LOCKNUT 3/8-16 UNC 6 43 | 11248-006 | LOCKNUT 3/8-16 UNC 6
44 | 64169-000 | VALVE BLOCK 1 44 | 64169-000 | VALVE BLOCK 1
45 | 60390-000 | RELIEF VALVE 1 45 | 60390-000 | RELIEF VALVE 1
46 | 11941-006 | FITTING ADAPTER 1 46 | 11941-006 | FITTING ADAPTER 1
47 | 11941-001 | FITTING ADAPTER 3 47 | 11941-001 | FITTING ADAPTER 3
48 | 64170-005 | FITTING ADAPTER 1 48 | 64170-005 | FITTING ADAPTER 1
49 | 11257-024 | SCREW 5/8-11 UNC HHC X 3 1 49 | 11257-024 | SCREW 5/8-11 UNC HHC X 3 1
50 | 64036-000 | HOSE CLAMP 1 50 | 64036-000 | HOSE CLAMP 1
51 | 11252-014 | SCREW 1/4-20UNC HHC X 1 3/4 1 51 | 11252-014 | SCREW 1/4-20UNC HHC X 1 3/4 1
52 | 29976-099 | TUBE ®-1/2 SHRINK A7FT 52 | 29976-099 | TUBE 1/2 DIA.SHRINK 17FT
53 | 11238-005_ | LOCKWASHER 5/16 DIA SPLIT 4 53 | 11238-005 | LOCKWASHER 5/16 DIA SPLIT 4

7-18 SL26/30N Work Platform

060587-008




7.2

Illustrated Parts Breakdown

7-19

SL26/30N Work Platform

060587-008



Illustrated Parts Breakdown

751

LINKAGE ASSEMBLY

SL 26N

64677-001

ITEM PART DESCRIPTION QrTy.
1 64010-001 CHASSIS ASSY REF
2 64089-000 LIFT GEAR 2
3 64090-000 PIVOT PIN 1.75 X 11.45 3
4 64093-000 CYLINDER PIN 1
5 64094-000 PIVOT PIN 1.75 X 13.11 2
6 64095-000 PIVOT PIN 2.75 X 13.27 3
7 64060-002 LOWER BOOM WELDMENT 1
8 64070-002 MID-LINKAGE WELDMENT 1
9 64078-002 UPPER BOOM WELDMENT 1
10 | 64084-002 LOWER TENSION WELDMENT 1
11 64087-000 UPPER TENSION WELDMENT 1
12 | 11248-016 LOCKNUT 1-8 UNC HEX 6
13 ] 14918-056 SCREW 1-8 UNC HEX HEAD CAP X 7 6
14 | 11705-020 SCREW 3/8-16 UNC SET HEXSOC X 1-1/4 1
15 11764-020 RET RING TRUARC #5100-125 2
16 | 64450-000 WIRE COVER 1
17 { 64451-000 WIRE COVER 1
18 62642-030 BEARING GARLOCK #44DU32 6
19 | 62649-010 BEARING GARLOCK #20FDU16 2
20 | 62649-020 BEARING GARLOCK #20FDU24 12
21 11254-024 SCREW 3/8-16 UNC HHC X 3 6
22 1 11273-006 NUT 3/8-16 UNC JAM HEX 1
23 64111-001 PEDESTAL WELDMENT 1
24 63904-000 LIFT CYLINDER 1
* 63904-010 SEAL KIT 1
* 63904-011 VELOCITY FUSE 1
25 11254-030 SCREW 3/8-16 UNC HHC X 3 3/4 3
26 11248-006 LOCKNUT 3/8-16 UNC HEX 9
27 | 11934-013 FITTING ADAPTER 1
28 11940-006 FITTING ADAPTER 1
29 | 13336-001 GREASE FITTING 5
30 | 64092-000 PIN (1 3/4) 1
31 11246-006 LOCKNUT 3/8-16UNC THIN 4
32 | 63497-001 MERCURY SWITCH 1
33 ] 13919-013 CLAMP 1
34 1 11248-004 LOCKNUT 1/4-20 UNC 1

7-20

060587-008

SL26/30N Work Platform



Illustrated Parts Breakdown

SL26/30N Work Platform 7-21
060587-008



Section
7.2

Illustrated Parts Breakdown

LINKAGE ASSEMBLY

SL 30N

64677-002

ITEM PART DESCRIPTION QTY.
1 64010-001 CHAGSIS ASSY REF
2 64089-000 | LIFT GEAR 2
3 64090-000 | PIVOT PIN 1.75 X 11.45 3
4 64093-000 { CYLINDER PIN 1
5 64094-000 | PIVOT PIN 1.75 X 13.11 2
6 64095-000 | PIVOT PIN 2.75 X 13.27 3
7 | 64530-001 { LOWER BOOM WELDMENT 1
8 | 64070-002 | MID-LINKAGE WELDMENT 1
9 | 64521-000 | UPPER BOOM WELDMENT 1
10 | 64531-001 | LOWER TENSION WELDMENT 1
11 | 64536-000 | UPPER TENSION WELDMENT 1
12 | 11248-016 | NUT HEX ESNA 1-8 UNC 6
13 | 14918-056 | SCREW HHC GR5 1-8 UNC X 7 6
14 | 11705-020 | SCREW ST HEXSOC 3/8-16 UNC X 1-1/4 1
15 | 11764-020 | RET RING TRUARC #5100-125 2
16 | 64542-000 | WIRE COVER - LOWER 1
17 | 64538-000 | WIRE COVER - UPPER 1
18 | 62642-030 | BEARING GARLOCK #44DU32 6
19 | 62649-010 | BEARING GARLOCK #20FDU16 2
20 | 64629-020 BEARING GARLOCK #20FDU24 12
21 | 11254-024 | SCREW HHC GR5 3/8-16 UNC X 3 6
22 | 11273-006 | NUT HEX JAM 3/8-16 UNC 1
23 | 64111-001 | PEDESTAL WELDMENT 1
24 | 63904-000 | LIFT CYLINDER 1
* | 63904-010 SEAL KIT 1
* | 63904-011 VELOCITY FUSE 1
25 | 11254-030 | SCREW HHC GRS5 3/8-16 UNC X 3 3/4 3
26 | 11248-006 | NUT HEX ESNA 3/8-16 UNC 9
27 | 11934-013 | FITTING 90 12MB-8M] 1
28 | 11940-006 | FITTING 90 4MP-6M] 1
29 | 13336-001 GREASE FITTING 5
30 | 64092-000 | PIN(13/4) 1
31 | 11246-006 | NUT HEX THIN 3/8-16UNC 4
32 | 63497-001 MERCURY SWITCH 1
33 ] 13919-013 | CLAMP 1
34 | 11248-004 | NUT HEX ESNA 1/4-20 UNC 1

7-22

060587-008

SL26/30N Work Platform



Illustrated Parts Breakdown

SL26/30N Work Platform 7.23
060587-008



Illustrated Parts Breakdown

CONTROL MODULE ASSEMBLY
SL26N/SL30N, KOHLER GAS

64003-062

TTEM PART DESCRIPTION OTY. TTEM PART DESCRIPTION QY.
7 | 05299.000 ] LATCH, TOGGLE 2 51 | 15793-003 ] LEVER 1
2 | 11238-005 | LOCKWASHER, SPLIT 5/16 DIA 2 52 | 11709-016 | MACH SCREW, RD HD 10-24 UNC X 2' LG | 2
3 | 11248.006 | LOCKNUT, HEX 3/8-16 UNC 8 53 | 20733-002 | FITTING ADAPTER TEE 1
4 | 11248-047 | LOCKNUT, HEX 6-32 UNC 12 54 | 63979-006 | SIGHT GLASS 1
5 | 29945.011 | TILT SENSOR 1 55 | 19000-099 |ROD /8 DIA - 1FT
6 | 63962-001 | BACKUP RING 1 56 | 63968-002 | CONTACT BLOCK 1
7 | 11254-008 | SCREW, HHC 3/8-16 UNC X 1 3 57 | 15936-004 | SCREW, SHOULDER 3/8 X 1/2 2
8 | 11254-010 | SCREW, BHC 3/8-16 UNC X 1 1/4 1 58 | 11248-005 | LOCKNUT, HEX 5/16-UNC 4
9 | 15793-007 | SWITCH BODY 1 59 | 11939-023 | FITTING, 16MP-165 M) 1
10 | 11715-006 | SCREW, RH 6-32 UNC X 3/4 10 60 | 26554-002 | RIVET, POP 1/4 DIA (.251-.375 GRIP) 34
11 | 11715-008 | SCREW, RH 6-32 UNC X 1 10 61 | 11254-006 | SCREW, HHC 3/8-16 UNC X 3/4 2
12 | 15793-002 | SWITCH HEAD 1 62 | 11253-008 | SCREW, HHC 5/16-18 UNC X 1 2
13 | 11940-006 | FITTING ADAPTER 1 63 | 67902-000 | BRACKET, GAS SPRING 7
14 | 11708-006 | MACH SCREW, RD HD 8-32 UNC X 3/4 4 64 | 63650.012 | GAS SPRING 1
15 | 11248-002 | LOCKNUT, HEX 8-32 UNC 4 65 | 67648-008 | END FITTING, GAS SPRING 2
16 | 15915-000 | BOX, ELECTRICAL, BELL 1 66 | 25427-002 | HANDLE 1
17 | 15752-000 | HOUR METER 1 67 | 64731-000 | HINGE, MODULE COVER 1
18 | 21305-006 | MAGNET PLUG 1 68 | 64730-000 | HINGE, DOOR 2
19 | 27962-000 | RELAY 2-POLE 12V 4 69 | 67629-000 | LATCH, FLUSH 2
20 | 27963-000 | SOCKET 6 70 | 64725-000 | STIFFINER BAR WELDMENT 1
21 | 63930-001 | CAP, FILLER / VENT 1 71 | 64734-000 | DOOR, LEFT 1
22 | 29868-007 | CIRCUIT BREAKER 15 AMP 1 72 | 64735-000 | DOOR, RIGHT 1
23 | 29925-001 | CONNETOR, CABLE 1 73 | 64732-000 | COVER, CONTROL MODULE 1
24 | 29928-000 | TERMINAL BLOCK 1 74 | 64798-000 | DOOR BRACKET 1
25 | 66807-001 | ALARM 600 Hz (TILT) 1 75 | 29452-099 | WIRE 16 AWG THHN STRD COP BLACK FT8
26 | 29961-000 | INLET FLANGE 1 76 | 29455.099 | WIRE 16 AWG THHN STRD COP BRN FT3
27 | 29962-000 | ELEC BOX COVER 1 77 | 29450-099 | WIRE 16 AWG THHN STRD COP BLU FT3
28 | 27962-003 | RELAY 3-POLE 12V 2 78 | 29451-099 | WIRE 16 AWG THHN STRD COP WHT TS5
29 | 63919-001 | FILTER HYD 1 79 | 29453-099 | WIRE 16 AWG THHN STRD COP ORG FT5
+ 1 63919-010 FILTER ELEMENT 1 80 | 29456-099 | WIRE 16 AWG THHN STRD COP VEL FT5
30 | 64622-000 | TANK, HYDRAULIC 1 81 | 29454-099 | WIRE 16 AWG THHN STRD COP RED FT5
31 | 63931-016 | STREET ELBOW, 1 NPT 1 82 | 29457099 | WIRE 16 AWG THHN STRD COP GRN FT5
32 | 63935-000 | SUCTION SCREEN 1 83 | 29458-099 | WIRE 16 AWG THHN STRD COP VIO FT4
33 | 64004-016 | CONTROL VALVE ASSY 1 84 | 29478-099 | WIRE 16 AWG THHN STRD COP RED/BLK | FT6
34 | 64039-000 | FUEL TANK MOUNTING TAB 3 85 | 29620-002 | CONN BUTT 16-14 17
35 | 64045-000 | MOUNT - MANIFOLD 1 86 | 29670-002 | CONN FORK 16-14 #8 74
36 | 64056-012 | FANNING STRIP ASSY 1 87 | 29932-002 | TERMINAL JUMPER 2
» | 29825.002 DIODE 8 88 | 29931-003 | CONN FEMALE PUSH 16-14 1/4 6
37 | 64721.000 | CONTROL MODULE WELDMENT 1 89 | 29477-099 | WIRE 16 AWG THHN STRD COP ORG/BLK | FT4
38 | 29928-009 | TERMINAL BLOCK 2-141 1 90 | 29483-099 | WIRE 16 AWG THHN STRD COP RED/WHT | FT4
39 | 63968-001 | PUSH BUTTON 1 91 | 29601-013 | CONN RING 16-14 #10 4
40 | 12798-001 | SWITCH, TOGGLE 1 92 | 29825-002 | DIODE 1
41 | 66807-003 | ALARM 60 Hz (LOWER/MOTION) 1 93 | 29601-014 | CONN RING 16-14 1/4 DIA 9
42 | 11939-019 | FITTING ADAPTER 1 94 | 29475-099 | WIRE 16 AWG THHN STRD COP BLU/BLK | FT3
43 | 14334-008 | SCREW, SOC HD 5/16-18 UNC X 1 2 95 | 29496-099 | WIRE 16 AWG 2-COND. FT4
44 | 64754.000 ] SPACER 2 96 | 29479-099 | WIRE 16 AWG THHN STRD COP WHT/BLK | FT4
45 | 11252-006 | SCREW, HHC 1/4-20 UNC X 3/4 4 97 | 29459-099 | WIRE 16 AWG THHN STRD COP BLU/WHT | FT4
46 | 11248-004 | LOCKNUT,HEX 1/4-20 UNC 4 98 | 29482-099 | WIRE 16 AWG THHN STRD COP GRN/WHT | FT4
47 | 29925-011 | CONNECTOR, CABLE 1 99 | 05491-099 | WIRE 16 AWG THHN STRD COP GRN/BLK | FT4
48 | 11715-004 | SCREW, RD HD 6-32 UNC X 1/2 2 100] 29616-003 | CONN FEM 12-10 GA PUSH X .25 1
49 | 11248-003 | LOCKNUT, HEX 10-24 UNC 2
50 | 29925-000 | CONNECTOR, CABLE 1

7-24 SL26/30N Work Platform

060587-008



Section
7.2

Illustrated Parts Breakdown

7-25

CONTROL MODULE ASSEMBLY
SL26N/30N, KOHLER GAS

DRAWING 1 OF 2

SL26/30N Work Platform

060587-008



Illustrated Parts Breakdown

Section
7.2

OR . h_fv\‘ mw\ @/_I
LK v

NADO {MHS

|
SL26/30N Work Platform

dIAIS ININNYS

[

CONTROL MODULE ASSEMBLY
SL26N/30N, KOHLER GAS

DRAWING 2 OF 2

dI3IS NINNYS

060587-008

T Am zm -
KK ’ [z] g
3] >
oYy ] 1 —|5]| >
G ” ol
=1 O
[ n T [5] vvlmt
\ Zamaat iw il n AIW.I vv.luml
n A= =kl
Vo VN N hﬁfh chl
Anay g < 3
= =
Y = a4l vM.
—\ L——\] (]~ | V|<1
=1
Q\ "
@)
9 ©
818 \\@
Nk \
N \
(15) (18) ] pro
an —

HH
N 10W/2380 m e e T N

7-26



I1lustrated Parts Breakdown

NOTES:

SL26/30N Work Platform 7-27
060587-008



Section
7.2

Illustrated Parts Breakdown

CONTROL MODULE ASSEMBLY

SL26N/SL30N, KUBOTA GAS

64003-064

ITEM PART DESCRIPTION QrYy. ITEM PART DESCRIPTION oTY.
1 05299-000 | LATCH, TOGGLE 2 55 | 19000-099 | ROD 1/8 DIA 1FT
2 11238-005 LOCKWASHER, SPLIT 5/16 DIA 2 56 63968-002 CONTACT BLOCK 1
3 11248-006 ] LOCKNUT, HEX 3/8-16 UNC 8 57 | 15936-004 | SCREW, SHOULDER 3/8 X 1/2 2
4 11248-047 | LOCKNUT, HEX 6-32 UNC 14 58 | 11248-005 | LOCKNUT, HEX 5/16-UNC 4
5 29945-01%3 TILT SENSOR 1 59 | 11939-023 | FITTING, 16MP-165 M) 1
6 | 63962-001 | BACKUP RING 1 60 | 26554-002 | RIVET, POP 1/4 DIA (.251-.375 GRIP) 34
7 11254-008 | SCREW, HHC 3/8-16 UNC X 1 3 61 | 11254-006 | SCREW, HHC 3/8-16 UNC X 3/4 2
8 11254-010 | SCREW, HHC 3/8-16 UNC X 1 1/4 1 62 11253-008 | SCREW, HHC 5/16-18 UNC X 1 2
9 15793-007 | SWITCH BODY 1 63 | 67902-000 | BRACKET, GAS SPRING 1
10 11715-006 | SCREW, RH 6-32 UNC X 3/4 12 64 63650-012 | GAS SPRING 1
11 | 11715-008 | SCREW, RH 6-32 UNC X 1 10 65 | 67648-008 | END FITTING, GAS SPRING 2
12 15793-002 SWITCH HEAD 1 66 25427-002 HANDLE 1
13 | 17940-006 | FITTING ADAPTER 1 67 | 64731-000 | HINGE, MODULE COVER 1
14 11708-006 | MACH SCREW, RD HD 8-32 UNC X 3/4 4 68 64730-000 | HINGE, DOOR 2
15 11248-002 | LOCKNUT, HEX 8-32 UNC 4 69 67629-000 | LATCH, FLUSH 2
16 | 15915-000 | BOX, ELECTRICAL, BELL 1 70 | 64725-000 | STIFFINER BAR WELDMENT 1
17 15752-000 | HOUR METER 1 71 64734-000 DOOR, LEFT 1
18 21305-006 | MAGNET PLUG 1 72 64735-000 | DOOR, RIGHT 1
19 | 27962-000 | RELAY 2-POLE 12V 2 73 | 64732-000 [ COVER, CONTROL MODULE 1
20 | 27963-000 | SOCKET 6 74 | 64798-000 | DOOR BRACKET 1
21 63930-001 | CAP, FILLER / VENT 1 75 27962-005 | RELAY, 3 POLE 6V 1
22 29868-007 { CIRCUIT BREAKER, 15 AMP 1 76 64170-004 | FITTING, STRAIGHT 1
23 | 29925-001 | CONNETOR, CABLE 1 77 | 11934-003 | FITTING, 90° ELBOW 2
24 | 29928-000 | TERMINAL BLOCK 1 78 | 63923-003 | VALVE, SOLENOID 1
25 66807-001 [ ALARM 600 Hz (TILT) 1 79 11937-004 | FITTING, 90° ELBOW 1
26 29961-000 | INLET FLANGE 1 80 20733-003 FITTING, TEE 2
27 | 29962-000 | ELEC BOX COVER 1 81 | 14048-002 | FITTING, STRAIGHT 1
28 | 27962-003 [ RELAY 3-POLE 12V 3 82 | 11940-008 | FITTING, 90° ELBOW 1
29 | 63919-001 | FILTER HYD 1 83 | 29452-099 [ WIRE 16 AWG THHN STRD COP BLACK FT8
* 63919-010 FILTER ELEMENT 1 84 | 29455-099 | WIRE 16 AWG THHN STRD COP BRN FT3
30 | 64642-000 | TANK, HYDRAULIC 1 85 | 29450-099 | WIRE 16 AWG THHN STRD COP BLU FT3
31 63931-016 | STREET ELBOW 1 NPT 1 86 | 29451-099 | WIRE 16 AWG THHN STRD COP WHT FT5
32 | 63935-000 | SUCTION SCREEN 1 87 | 29453-099 | WIRE 16 AWG THHN STRD COP ORG FT5
33 | 64004-016 | CONTROL VALVE ASSY 1 88 | 29456-099 | WIRE 16 AWG THHN STRD COP YEL FT5
34 | 64039-000 [ FUEL TANK MOUNTING TAB 3 89 | 29454-099 | WIRE 16 AWG THHN STRD COP RED FT5
35 | 64045-000 | MOUNT - MANIFOLD 1 90 | 29457-099 | WIRE 16 AWG THHN STRD COP GRN FT5
36 | 64056-012 [ FANNING STRIP ASSY 1 91 | 29458-099 | WIRE 16 AWG THHN STRD COP VIO FT4
* 29825-002 DIODE 8 92 | 29478-099 | WIRE 16 AWG THHN STRD COP RED/BLK | FT6
37 64721-000 | CONTROL MODULE WELDMENT 1 93 29620-002 | CONN BUTT 16-14 17
38 | 29928-009 | TERMINAL BLOCK 2-141 1 94 | 29610-002 | CONN FORK 16-14 #8 75
39 | 63968-001 | PUSH BUTTON 1 95 | 29932-002 | TERMINAL JUMPER 2
40 | 12798-001_ | SWITCH, TOGGLE 1 96 | 29931-003 | CONN FEMALE PUSH 16-14 1/4 6
41 | 66807-003 | ALARM 60 Hz (LOWER/MOTION) 1 97 | 29477-099 | WIRE 16 AWG THHN STRD COP ORG/BLK | FT4
42 | 11939-019 | FITTING ADAPTER 1 98 | 29483-099 | WIRE 16 AWG THHN STRD COP RED/WHT | FT4
43 14334-008 | SCREW, SOC HD 5/16-18 UNC X 1 2 99 29601-013 | CONN RING 16-14 #10 4
44 64754-000 | SPACER 2 100| 29825-002 DIODE 1
45 | 11252-006 | SCREW, HHC 1/4-20 UNC X 3/4 4 101] 29601-014 | CONN RING 16-14 1/4 DIA 9
46 | 11248-004 | LOCKNUT,HEX 1/4-20 UNC 4 102§ 29475-099 [ WIRE 16 AWG THHN STRD COP BLU/BLK | FT3
7 1.29925-011_ | CONNETOR, CABLE 1 103] 29496-099 | WIRE 16 AWG 2-COND. FT4
48 | 11715-004 | SCREW, RD HD 6-32 UNC X 1/2 2 104| 29479-099 | WIRE 16 AWG THHN STRD COP WHT/BLK | FT4
49 | 11248-003 | LOCKNUT, HEX 10-24 UNC 2 105] 29459-099 [ WIRE 16 AWG THHN STRD COP BLU/WHT | FT4
50 | 29925-000 | CONNECTOR, CABLE 1 106} 29482-099 | WIRE 16 AWG THHN STRD COP GRN/WHT! FT4
51 | 15793-003 | LEVER 1 107] 05491-099 | WIRE 16 AWG THHN STRD COP GRN/BLK | FT4
52 | 11709-016 { MACH SCREW, RD HD 10-24 UNC X 2"1G | 2 108 29480-099 | WIRE 10 AWG THHN STRD COP RED FT2
53 | 20733-002 | FITTING ADAPTER TEE 1
54 | 63979:006 | SIGHT GLASS 1

7-28 SL26/30N Work Platform

060587-008




A

Illustrated Parts Breakdown

CONTROL MODULE ASSEMBLY
SL26N/30N, KUBOTA GAS

DRAWING 1 OF 2

7-29

SL26/30N Work Platform

060587-008



Illustrated Parts Breakdown

lm CHOXE COIL
10 THROTTLE
SOLENCID

CHOKE
RE

B [ I [r——
b s 7 ]>—
N
vID
VIO
R, N

5
bl v
5
32|I

L ®

UBAMT

RED

PLATFORM DOWN
SYITCH

\

N

NN NN

\
(89)

EL
BLU/BLK
WRT
RN

| \
\@

e
&)

YEL |BLUAHT

p—
N—r]
N\
N
-

N
.
7T
-
L
C
)
5 |5 |
o Rea—e A W
LIFT/
RIVE
RS
o~ T I |
S 8 |7

T
By

.\@ .

« f ] ]

1 ® l

Kr ):gr }r’r{r s )J ):lJ\ ~ I///
;_ K_{“‘ = [([e[ele[sTe e [e (o u e e el
EFT_C“' \. Ao
— 1

I CONTROL MODULE ASSEMBLY
SL26N/30N, KUBOTA GAS
DRAWING 2 OF 2

X

Fﬂ? ﬂ amn
(83[8]
DOWN REY
OlE
.
il |
Lﬁ
GAVBLK
WHT
&

[
I
1

7-30 SL26/30N Work Platform
060587-008



I1lustrated Parts Breakdown

NOTES:

S1.26/30N Work Platform 7-31
060587-008



Section
7.2

Illustrated Parts Breakdown

CONTROL MODULE ASSEMBLY

SL26N/SL30N, ELECTRIC
64003-060
ITEM PART DESCRIPTION Qry. ITEM PART DESCRIPTION QTY.
1 05299-000 | LATCH, TOGGLE 2 48 11715-004 [ SCREW, RD HD 6-32 UNC X' 1/2 ]
2 ] 11238-005 | LOCKWASHER, SPLIT 5/16 DIA 2 49 | 11248-003 | LOCKNUT, HEX 10-24 UNC 2
3 11248-006 | LOCKNUT, HEX 3/8-16 UNC 8 50 [ 29925-000 | CONNECTER, CABLE 1
4 11248-047 | LOCKNUT, HEX 6-32 UNC 12 51 15793-003 | LEVER 1
5 29945-011 | TILT SENSOR 1 52 11709-016 | MACH SCREW, RD HD 10-24 UNC X 2" LG 2
6 63962-001 | BACKUP RING 1 53 20733-002 | FITTING ADAPTER TEE 1
7 11254-008 | SCREW, HHC 3/8-16 UNC X 1 3 54 63979-006 | SIGHT GLASS 1
8 11254-010 | SCREW, HHC 3/8-16 UNC X1 1/4 1 55 19000-099 ROD 1/8 DIA 1FT
] 15793-007 | SWITCH BODY 1 56 63968-002 | CONTACT BLOCK 1
10 11715-006 | SCREW, RH 6-32 UNC X 3/4 8 57 15936-004 | SCREW, SHOULDER 3/8 X 1/2 2
11 11715-008 [ SCREW, RH 6-32 UNC X 1 | 8 58 11248-005 § LOCKNUT, HEX 5/16-UNC 4
12 15793-002 SWITCH HEAD 1 59 11939-023 FITTING, 16MP-16S M] 1
13 11940-006 | FITTING ADAPTER 1 60 26554-002 RIVET, POP 1/4 DIA (.251-.375 GRIP) 34
14 | 11708-006 | MACH SCREW, RD HD 8-32 UNC X 3/4 4 61 | 11254-006 | SCREW, HHC 3/8-16 UNC X 3/4 2
15 11248-002 | LOCKNUT, HEX 8-32 UNC 4 62 11253-008 | SCREW, HHC 5/16-18 UNC X 1 2
16 | 15915-000 | BOX, ELECTRICAL, BELL 1 63 | 67902-000 { BRACKET, GAS SPRING 1
17 15752-000 | HOUR METER 1 64 63650-012 | GAS SPRING 1
18 21305-006 | MAGNET PLUG 1 65 67648-008 | END FITTING, GAS SPRING 2
19 27962-001 RELAY 2-POLE 24V 2 66 25427-002 HANDLE 1
20 27963-000 | SOCKET 3 67 64731-000 | HINGE, MODULE COVER 1
21 63930-001 | CAP, FILLER / VENT 1 68 64730-000 | HINGE, DOOR 2
22 29868-007 | CIRCUIT BREAKER 15 AMP 1 69 67629-000 | LATCH, FLUSH 2
23 29925-001 CONNETOR, CABLE 1 70 64725-000 | STIFFINER BAR WELDMENT 1
24 29928-000 { TERMINAL BLOCK 1 71 64734-000 DOOR, LEFT 1
25 66807-001 ALARM 600 Hz (TILT) 1 72 64735-000 DOOR, RIGHT 1
26 29961-000 | INLET FLANGE 1 73 64732-000 | COVER, CONTROL MODULE 1
27 29962-000 | ELEC BOX COVER 1 74 64798-000 | DOOR BRACKET 1
28 27962-002 | RELAY 3-POLE 24V 1 75 29452-:099 [ WIRE 16 AWG THHN STRD COP BLACK FT8
29 63919-001 FILTER HYD 1 76 29455-099 | WIRE 16 AWG THHN STRD COP BRN FT3
* 63919-010 FILTER ELEMENT 1 77 29450-099 | WIRE 16 AWG THHN STRD COP BLU FT3
30 64642-000 | TANK, HYDRAULIC 1 78 29451-099 | WIRE 16 AWG THHN STRD COP WHT FT5
31 63931-016 | STREET ELBOW, 1 NPT 1 79 29453-099 | WIRE 16 AWG THHN STRD COP ORG FT5
32 63935-000 | SUCTION SCREEN 1 80 29456-099 | WIRE 16 AWG THHN STRD COP YEL FT5
33 64004-017 | CONTROL VALVE ASSY 1 81 29454-099 | WIRE 16 AWG THHN STRD COP RED FT5
34 64039-000 | FUEL TANK MOUNTING TAB 3 82 29458-099 | WIRE 16 AWG THHN STRD COP VIO FT4
35 64045-000 { MOUNT - MANIFOLD 1 83 29478-099 } WIRE 16 AWG THHN STRD COP RED/BLK FT4
36 64056-012 FANNING STRIP ASSY 1 84 29620-002 CONN BUTT 16-14 15
* 29825-002 DIODE 8 85 29610-002 CONN FORK 16-14 #8 51
37 | 64721-000 | CONTROL MODULE WELDMENT 1 86 | 29932-002 [ TERMINAL JUMPER 2
38 29928-009 | TERMINAL BLOCK 2-141 1 87 29931-003 | CONN FEMALE PUSH 16-14 1/4 6
39 63968-001 PUSH BUTTON 1 88 29477-099 | WIRE 16 AWG THHN STRD COP ORG/BLK | FT4
40 12798-001 SWITCH, TOGGLE 1 89 29601-013 CONN RING 16-14 #10 6
41 | 66807-003 [ ALARM 60 Hz (LOWER/MOTION) 1 90 | 29601-014 | CONNRING 16-14 1/4 DIA 9
42 11939-019 | FITTING ADAPTER 1 91 29496-099 | WIRE 16 AWG 2-COND. FT4
43 14334-008 SCREW, SOC HD 5/16-18 UNC X 1 2 92 29479-099 | WIRE 16 AWG THHN COP WHT/BLK FT4
44 64754-000 | SPACER 1 93 29459-099 | WIRE 16 AWG THHN COP BLU/WHT FT4
45 11252-006 | SCREW, HHC 1/4-20 UNC X 3/4 4 94 29482-099 | WIRE 16 AWG THHN COP GRN/WHT FT4
46 11248-004 | LOCKNUT,HEX 1/4-20 UNC 4 95 05491-099 | WIRE 16 AWG THHN COP GRN/BLK F14
47 29925-011 CONNETOR, CABLE 1 96 29616-003 | CONN FEM 12-10 PUSH X .25 1
7.32 SL26/30N Work Platform

060587-008




Section
7.2

Illustrated Parts Breakdown

CONTROL MODULE ASSEMBLY

SL26N/30N, ELECTRIC

DRAWING 1 OF 2

7-33

SL26/30N Work Platform

060587-008



Illustrated Parts Breakdown

1®

LOWER/MOT ION
ALARM
80 H;

Xe

wi
ARN
H

AL
A

of

RELAY

MOTOR

~ 1 = @
Lol =B [of o
®.> D ! i T /2
— E < ¥ E] I < ///@
O\ ] - // a
~a e
e ©
: Er s (2 : J j'/T J
o N e M
=] & V) e 4B Y
. ; == %)
e = ©
i ~L 2 g | B %
£ -
= D~ -
~ = [y — §
4 \\ | L PP & -
f g It @ R | s
i "‘gf“‘”\@ HOEUADEOAaE ]Z'IEW"I}I}I}I}I< @»J
ile U xwwi;w;fz;wrmr-rmwmrwrsrm‘r < I
I]’ 4 dJalS ONINNYS
] ~ = 4
I ¢
Eﬁ:E @] r_"_?__oi h
— n
5 fll,, CONTROL MODULE ASSEMBLY
©) SL26N/30N, ELECTRIC
DRAWING 2 OF 2
7-34 SL26/30N Work Platform

060587-008




I1lustrated Parts Breakdown

NOTES:

SL26/30N Work Platform 7-35
060587-008



ﬂ Illustrated Parts Breakdown

CONTROL MODULE ASSEMBLY

50 29925-000 | CONNECTER, CABLE

SL26N/SL30N, DIESEL
64003-066
ITEM PART DESCRIPTION QTY. ITEM PART DESCRIPTION QTY.
1 05299-000 | LATCH, TOGGLE 2 52 11709-016 | MACH SCREW, RD HD 10-24 UNC X 2" LG 2
2 11238-005 | LOCKWASHER, SPLIT 5/16 DIA 2 53 20733-002 | FITTING ADAPTER TEE 1
3 11248-006 | LOCKNUT, HEX 3/8-16 UNC 8 54 63979-006 | SIGHT GLASS 1
d 11248-047 | LOCKNUT, HEX 6-32 UNC 12 55 19000-099 | ROD 1/8 DIA 1FT
5 29945-011 | TILT SENSOR 1 56 | 63968-002 | CONTACT BLOCK 1
6 63962-001 | BACKUP RING 1 57 15936-004 | SCREW, SHOULDER 3/8 X 1/2 2
7 11254-008 | SCREW, HHC 3/8-16 UNC X 1 3 58 11248-005 | LOCKNUT, HEX 5/16-UNC 4
8 11254-010 | SCREW, HHC 3/8-16 UNC X 1 1/4 1 59 11939-023 | FITTING, 16MP-165 M| 1
9 15793-007 | SWITCH BODY 1 60 | 26554-002 | RIVET, POP 1/4 DIA (.251-.375 GRIP) 34
10 11715-006 | SCREW, RH 6-32 UNC X 3/4 10 61 11254-006 | SCREW, HHC 3/8-16 UNC X 3/4 2
11 11715-008 | SCREW, RH 6-32 UNC X 1 10 62 11253-008 | SCREW, HHC 5/16-18 UNC X 1 2
12 15793-002 | SWITCH HEAD 1 63 67902-000 | BRACKET, GAS SPRING 1
13 11940-006 | FITTING ADAPTER 1 64 63650-012 | GAS SPRING 1
14 11708-006 | MACH SCREW, RD HD 8-32 UNC X 3/4 4 65 67648-008 | END FITTING, GAS SPRING 2
15 11248-002 | LOCKNUT, HEX 8-32 UNC 4 66 | 25427-002 | HANDLE 1
16 15915-000 | BOX, ELECTRICAL, BELL 1 67 | 64731-000 | HINGE, MODULE COVER 1
17 15752-000 | HOUR METER 1 68 | 64730-000 | HINGE, DOOR 2
18 21305-006 | MAGNET PLUG 1 69 | 67629-000 | LATCH, FLUSH 2
19 27962-000 | RELAY 2-POLE 12V 2 70 | 64725-000 | STIFFINER BAR WELDMENT 1
20 27963-000 | SOCKET 6 71 64734-000 | DOOR, LEFT 1
21 63930-001 | CAP, FILLER / VENT 1 72 64735-000 | DOOR, RIGHT 1
22 29868-007 | CIRCUIT BREAKER 15 AMP 2 73 64732-000 | COVER, CONTROL MODULE 1
23 29925-001 | CONNETOR, CABLE 1 74 64798-000 | DOOR BRACKET 1
24 29928-000 | TERMINAL BLOCK 1 75 27962-005 [ RELAY 3-POLE 6V 1
25 66807-001 | ALARM 600 Hz (TILT) 1 76 29452-099 | WIRE 16 AWG THHN STRD COP BLACK FT8
26 29961-000 | INLET FLANGE 1 77 29455-099 | WIRE 16 AWG THHN STRD COP BRN FT3
27 29962-000 | ELEC BOX COVER 1 78 29450-099 | WIRE 16 AWG THHN STRD COP BLU FT3
28 27962-003 | RELAY 3-POLE 12V 2 79 | 29451-099 | WIRE 16 AWG THHN STRD COP WHT FT5
29 63919-001 | FILTER HYD 3 80 | 29453-099 | WIRE 16 AWG THHN STRD COP ORG FT5
. 63919-010 FILTER ELEMENT 1 81 29456-099 | WIRE 16 AWG THHN STRD COP YEL FT5
30 64642-000 | TANK, HYDRAULIC 1 82 29454-099 | WIRE 16 AWG THHN STRD COP RED FT5
31 63931-016 | STREET ELBOW, 1 NPT 1 83 29457-099 [ WIRE 16 AWG THHN STRD COP GRN FT5
32 63935-000 | SUCTION SCREEN 1 84 29458-099 | WIRE 16 AWG THHN STRD COP VIO FT4
33 64004-016 | CONTROL VALVE ASSY 1 85 29478-099 | WIRE 16 AWG THHN STRD COP RED/BLK FT6
34 64039-000 | FUEL TANK MOUNTING TAB 3 86 29620-002 | CONN BUTT 16-14 17
35 64045-000 | MOUNT - MANIFOLD 1 87 29610-002 | CONN FORK 16-14 #8 75
36 64056-012 | FANNING STRIP ASSY 1 88 29932-002 | TERMINAL JUMPER 2
£ 29825-002 DIODE 8 a9 29931-003 | CONN FEMALE PUSH 16-14 1/4 6
37 64721-000 | CONTROL MODULE WELDMENT 1 90 29477-099 | WIRE 16 AWG THHN STRD COP ORG/BLK | FT4
38 29928-009 | TERMINAL BLOCK 2-141 1 91 29483-099 | WIRE 16 AWG THHN STRD COP RED/WHT | FT4
39 63968-001 | PUSH BUTTON 1 92 29601-013 | CONN RING 16-14 #10 4
40 12798-001 | SWITCH, TOGGLE 1 93 29825-002 | DIODE 1
41 66807-003 | ALARM 60 Hz (LOWER/MOTION) 1 94 29601-014 | CONN RING 16-14 1/4 DIA 14
42 11939-019 | FITTING ADAPTER 1 95 29475-099 | WIRE 16 AWG THHN STRD COP BLU/BLK FT3
43 14334-008 | SCREW, SOCHD 5/16-18 UNC X 1 2 96 29496-099 | WIRE 16 AWG 2-COND. FT4
44 64751-000 | SPACER 2 97 29479-099 | WIRE 16 AWG THHN STRD COP WHT/BLK | FT4
45 11252-006 | SCREW, HHC 1/4-20 UNC X 3/4 Gl 98 29459-099 | WIRE 16 AWG THHN STRD COP BLU/WHT | FT4
46 11248-004 | LOCKNUT,HEX 1/4-20 UNC 4 99 29482-099 | WIRE 16 AWG THHN STRD COP GRN/WHT | FT4
47 29925-011 | CONNETOR, CABLE 1 100] 05491-099 | WIRE 16 AWG THHN STRD COP GRN/BLK | FT4
48 11715-004 [ SCREW, RD HD 6-32 UNC X 1/2 2 107] 29616-002 | CONN. FEM PUSH 16-14GA. .25T 2
49 11248-003 [ LOCKNUT, HEX 10-24 UNC 2 102] 29480-099 | WIRE 10 AWG THHN STRD COP RED F12
1
1

51 15793-003 [ LEVER

7-36

060587-008

SL26/30N Work Platform




Section
7.2

Illustrated Parts Breakdown

CONTROL MODULE ASSEMBLY

SL26N/30N, DIESEL

DRAWING 1 OF 2

7-37

SL26/30N Work Platform

060587-008



55 I Illustrated Parts Breakdown

LOVERMOTION
LAR!
Hz
ﬁ

-
<8 -
E g
3
g g2 2 A

-t )
- k4 =$-3 = o
= (& EL 85— s

(=]

s s [t
3 o i
SOLENDIO

b s |
3 B I
ACC
REL,

b Js ¢ |
3 b 1
[RIVE
RELAY
%3
2]
8 |H 17

Rx

PLATFORM DOWN
SYITCH

A\

NN

AU

\

87

@
R
N}
N1
-
R
pu—
A BLW/BLK
LA WHT
N GoN )
T veL ;uﬁ@
= 83
IF17
E

N

/1
O
s |5 |
S« a—g il DS
o
RS
'||O—(9] A
o s Ir

/

E3
CIRCUIT
BREAKER
i

85

REQ/BLK

3 B

(&)
4 LA JJ/

= NAA A ANANAL NN
<t [tlefefr[s[o]e]e]s Jo]ufarfe[ri]st]ai]cr for]

[:‘Lw‘ﬁn‘]’ <Ll of o o o] I—T~T~Tv‘[’ mToT»TmeT]

JIALS DHINNYL d131S NIV

CONTROL MODULE ASSEMBLY
SL26N/30N, DIESEL
DRAWING 2 OF 2

7-38 SL26/30N Work Platform
060587-008



Illustrated Parts Breakdown

NOTES:

SL26/30N Work Platform 7-39
060587-008



Section
7.2

Illustrated Parts Breakdown

POWER MODULE ASSEMBLY
KOHLER CH22, GAS
64002-027
ITEM PART DESCRIPTION QTY.
1 64723-000 | POWER MODULE WELDMENT 1
2 64622-000 TENGINE, KOHLER CH22 GAS 1
3 63902-014 | PUMP, HYDRAULIC 1
4 62299-002 | BATTERY, 12 VOLT GROUP 27C 1
5 12039-000 | BATTERY HOLD DOWN 2
6 64040-000 | ANGLE, BATTERY HOLD DOWN 1
7 64275-010 | BATTERY CABLE ASSY 1
8 05299-000 | LATCH, TOGGLE 2
9 64681-000 | FUEL TANK 1
10 63982-001 | FUEL LEVEL GAGE 1
11 11919-002 { FITTING, PLUG 1
12 03495-001 { FITTING, ELBOW 1
13 64039-000__ | FUEL TANK MOUNTING TAB 2
14 20541-003 | HOSE CLAMP 2
15 12739-099 {HOSE, 1/4 ID FT 4
16 20331-000 | FILTER, INLINE FUEL 1
17 11238-006 | LOCKWASHER, 3/8 DIA SPLIT 2
18 11248-006 | LOCKNUT, HEX 3/8-16 UNC 9
19 11240-006 | WASHER, 3/8 STD FLAT 8
20 11254-006 | SCREW, HHC 3/8-16 UNC X 3/4 2
21 11254-008 | SCREW, HHC 3/8-16 UNC X 1 5
22 11254-010 | SCREW, HHC 3/8-16 UNC X 1 1/4 6
23 11248-005 | LOCKNUT, HEX 5/16-UNC 6
24 11240-005 | WASHER, 5/16 STD FLAT 3
25 11253-008 | SCREW, HHC 5/16-18 UNC X1 2
26 64798-000 | DOOR BRACKET 1
27 10178-003 | FITTING, BARBED 1
28 64754-000 | SPACER 2
29 11248-002 [ LOCKNUT, HEX 8-32 UNC 4
30 11708-006 | SCREW, RD HD MACH 8-32 UNC X 3/4 4
31 15936-004 | SCREW, SHOULDER 3/8 X 1/2 2
32 26554-002 | RIVET, POP 1/4 DIA (.251-.375 GRIP) 30
33 63650-012 | GAS SPRING 1
34 67648-008 | END FITTING, GAS SPRING 2
35 25427-002 | HANDLE 1
36 64731-000 | HINGE, MODULE COVER 1
37 64730-000 | HINGE, DOOR 2
38 67629-000_ | LATCH, FLUSH 2
39 64725-000 I STIFFINER BAR WELDMENT 1
40 64734-000 | DOOR, LEFT 1
41 64750-000 | DOOR, RIGHT 1
42 64732-000_ | COVER, MODULE 1
43 10128-008 [ RIVET, 3/16 X 1/2 4
44 107150-005 | FITTING ADAPTER 2
45 64275-034 | BATTERY CABLE ASSY 1
46 18176-007 | TUBE, 1-3/8 OD X .049 WALL X 7 1
47 11941-028 | FITTING ADAPTER 1
48 11934-010 | FITTING ADAPTER 1
49 11932-007 | FITTING ADAPTER 1

*Kohler CH22 gas, beginning with serial number 11472

7-40

060587-008

SL26/30N Work Platform



Illustrated Parts Breakdown

S1.26/30N Work Platform 7-41
060587-008



Illustrated Parts Breakdown

POWER MODULE ASSEMBLY

KUBOTA GAS

64002-023

ITEM PART DESCRIPTION Qry.
1 64724-000 | POWER MODULE WELDMENT, KUBOTA 1
2 64009-003 | ENGINE ASSEMBLY, KUBOTA GAS 1
3 65918-000 | RADIATOR GRILL 1
4 62299-002_ | BATTERY, 12 VOLT GROUP 27C 1
5 12039-000 | BATTERY HOLD DOWN 2
6 64040-000 | ANGLE, BATTERY HOLD DOWN 1
7 64275-013 | BATTERY CABLE ASSY 1
8 05299-000 | LATCH, TOGGLE 2
9 64681-000 | FUEL TANK 1
10 { 63982-001 FUEL LEVEL GAGE 1
11 11919-002 | FITTING, PLUG 1
12§ 03495-001 FITTING, ELBOW 1
131 64039-000 | FUEL TANK MOUNTING TAB 2
14 { 20541-001 HOSE CLAMP 2
151 12739-099 | HOSE, 1/4 1D 4 FT]
16 | 64188-000 | TAIL PIPE 1
17 ] 13259-006 | MUFFLER CLAMP, 1-1/2 1
18 { 11248-006 | LOCKNUT, HEX 3/8-16 UNC 13
19 { 11240-006 | WASHER, 3/8 STD FLAT 16
20 | 11254-006 | SCREW, HHC 3/8-16 UNC X 3/4 6
21 11254-008 | SCREW, HHC 3/8-16 UNC X 1 5
22 | 11254-010 | SCREW, HHC 3/8-16 UNC X 1 1/4 8
23] 11248-005 | LOCKNUT, HEX 5/16-UNC 6
24 1 11240-005 | WASHER, 5/16 STD FLAT 3
251 11253-008 | SCREW, HHC 5/16-18 UNC X 1 4
26 1 11248-004 | LOCKNUT, HEX 1/4-20 UNC 2
27 | 11240-004 | WASHER, 1/4 STD FLAT 4
28 | 64275-034 | BATTERY CABLE ASSY X 34 1
29 | 11248-002 | LOCKNUT, HEX 8-32 UNC 4
30 ] 11708-006 | SCREW, RD HD MACH 8-32 UNC X 3/4 4
31 15936-004 | SCREW, SHOULDER 3/8 X 1/2 2
321 26554-002 | RIVET, POP 1/4 DIA (.251-.375 GRIP) 34
33 | _63650-012 | GAS SPRING 1
34 | 67648-008 | END FITTING, GAS SPRING 2
351 25427-002 | HANDLE 1
36 | 64731-000 | HINGE, MODULE COVER 1
37 1 64740-000 | HINGE, DOOR 2
381 67629-000 | LATCH, FLUSH 2
39 | 64725-000 | STIFFINER BAR WELDMENT 1
40| 64736-000 | DOOR, LEFT 1
41 64752-000 | DOOR, RIGHT 1
42| 64732-000 | COVER, MODULE 1
43 | 64754-000 | SPACER 2
44 | 10178-003 FITTING, BARBED 1
45 | 64798-000 | DOOR BRACKET 1
46 | 10128-008 | RIVET 1/2 X 3/16 4
48 | 11238-006 { LOCKWASHER, 3/8 SPLIT 4
47 1 11250-006 | NUT, 3/8-16 UNC HEX 4
491 63936-024 | GASKET, MUFFLER 1
50 REF MUFFLER KIT
51 64177-003 | WELDMENT, MUFFLER SPACER 1

7-42

060587-008

SL26/30N Work Platform



I1lustrated Parts Breakdown

MOUNTING HARDWARE & MUFFLER KIT
ARE PROVIDED WITH ENGINE

KFUEL FILTER

I
' TD ENGINE IN-L\INE\ \

S126/30N Work Platform 7-43
060587-008



Section
7.2

Illustrated Parts Breakdown

POWER MODULE ASSEMBLY

KUBOTA, DIESEL

64002-024

ITEM PART DESCRIPTION Qry.
1 64724-000 | POWER MODULE WELDMENT, KUBOTA 1
2 64009-002 | ENGINE ASSEMBLY, KUBOTA DIESEL 1
3 65918-000 | RADIATOR GRILL 1
4 62299-002 | BATTERY, 12 VOLT GROUP 27C 1
5 12039-000 | BATTERY HOLD DOWN 2
6 64040-000 | ANGLE, BATTERY HOLD DOWN 1
7 64275-013 | BATTERY CABLE ASSY 1
8 05299-000 | LATCH, TOGGLE 2
9 64681-000 | FUEL TANK 1
10 | 63982-001 FUEL LEVEL GAGE 1
11 03556-001 FITTING 1
12 | 03495-001 FITTING, ELBOW 2
13 | 64039-000 | FUEL TANK MOUNTING TAB 2
14 | 20541-001 HOSE CLAMP 9
151 12736-099 | HOSE, 3/16 ID FT8
16 { 12733-099 | HOSE, 5/16 1D FT5
17 | 13259-006 | MUFFLER CLAMP, 1-1/2 2
18 | 11248-006 | LOCKNUT, HEX 3/8-16 UNC 9
19 | 11240-006 | WASHER, 3/8 STD FLAT 8
21 11254-008 | SCREW, HHC 3/8-16 UNC X 1 5
20 | 11254-006 | SCREW, HHC 3/8-16 UNC X 3/4 2
22 | 11254-010 [ SCREW, HHC 3/8-16 UNC X 1 1/4 4
23 | 11248-005_ | LOCKNUT, HEX 5/16-UNC 6
24 | 11240-005 | WASHER, 5/16 STD FLAT 3
25 1 11253-008 | SCREW, HHC 5/16-18 UNC X 1 4
26 | 11248-004 | LOCKNUT, HEX 1/4-20 UNC 3
27 1 11240-004 | WASHER, 1/4 STD FLAT 12
28 | 11254-006 | SCREW, HHC 1/4-20 UNC X 3/4 5
29 | 11248-002 | LOCKNUT, HEX 8-32 UNC 8
30 | 11708-006 | SCREW, RD HD MACH 8-32 UNC X 3/4 4
31 15936-004 | SCREW, SHOULDER 3/8 X 1/2 2
32 ] 26554-002 | RIVET, POP 1/4 DIA (.251-.375 GRIP) 34
33 | 63650-012 | GAS SPRING 1
34 | 67648-008 | END FITTING, GAS SPRING 2
351 25427-002 | HANDLE 1
36 | 64731-000 | HINGE, MODULE COVER 1
37 | 64740-000 | HINGE, DOOR 2
38 | 67629-000 | LATCH, FLUSH 2
39 | 64725-000 | STIFFINER BAR WELDMENT 1
40 | 64736-000 | DOOR, LEFT 1
41 64752-000 | DOOR, RIGHT 1
42 | 64732-000 | COVER, MODULE 1
43 | 10178-001 FITTING, 3/16 BARBED 1
44 | 10178-005 { FITTING, 5/16 BARBED 1
45 | 10150-005 | FITTING, ELBOW 1
46 | 65917-000 | EXHAUST BRACKET 1
47 | 65914-000 | EXHAUST TUBE 1
48 | 64275-034 | BATTERY CABLE ASSY X 34 1
49 | _64754-000 | SPACER 2
50 | 64798-000 | DOOR BRACKET 1
51 10128-008 | RIVET 3/16 X 1/2 4

7-44

060587-008

SL26/30N Work Platform



Il1lustrated Parts Breakdown %5

SL26/30N Work Platform 7-45
060587-008



Section
7.2

Illustrated Parts Breakdown

POWER MODULE ASSEMBLY

ELECTRIC

64002-020

ITEM PART DESCRIPTION Qry. ITEM PART DESCRIPTION Qry.
1 | 64723-000 | POWER MODULE WELDMENT ] 31 1 15936-004 | SCREW, SHOULDER 3/8 X 1/2 2
2 | _15797-000 | POWER UNIT 2 32 | 26554-002 | RIVET, POP 1/4 DIA (.251-.375 GRIP) 3
3 | 15796-000 | BATTERY 8 33 | 63650-012 | GAS SPRING 1
4 | 10122-000 | SOLENOID, 24 VDC 2 34 | 67648-008 | END FITTING, GAS SPRING 2
5 | 63083-000 | BATTERY HOLD DOWN 2 35 | 25427-002 | HANDLE - 1
6 | 63082-000 |}-BOLT 4 36 | 64731-000 | HINGE, MODULE COVER 1
7 | 63029-000 | BUSS BAR 1 37 | 64730-000 | HINGE, DOOR 2
8 | 05299-000 | LATCH, TOGGLE 2 38 | 67629-000 | LATCH, FLUSH 2
9 | 64194-000 | STARTER BRACKET 1 39 | 64725-000 | STIFFINER BAR WELDMENT 1
10 | 62125-004 | BATTERY CABLE ASSY X 18 1 40 | 64734-000 | DOOR, LEFT 1
11 | 64195-009 | BATTERY CABLE ASSY X 9 7 41 | 64750-000 | DOOR, RIGHT 1
12 | 62125-006 | BATTERY CABLE ASSY X 12 1 42 | 64732-000 | COVER, MODULE 1
13 | 62125-009 | BATTERY CABLE ASSY X 40 1 43 ] 11708-006 | SCREW, 8-32 UNF RD HD X 3/4 2
14 | 05416-006 | BATTERY CABLE ASSY X 15 3 44 | 11240-002 | WASHER, #8 STD FLAT 2
15 | 62125-002 | BATTERY CABLE ASSY X 69 1 45 | 11254-006 | SCREW, HHC 3/8-16 UNC X 3/4 2
16 | 29610-002 | CONNECTOR, RING 14-16 #8 1 46 | 11939-022 | FITTING ADAPTER 1
17 | _29601-013 | CONNECTOR, RING 14-16 #10 7 47 | 15959-004 | FITTING ADAPTER 2
18 | 29601-014 | CONNECTOR, RING 14-16 1/4 DIA 1 48 | 15960-006 | FITTING ADAPTER 1
19 | 29601-015 | CONNECTOR, RING 14-16 3/8 DIA 1 49 | 15961-006 | FITTING ADAPTER 3
20 | 29931-003 | CONNECTOR, PUSH 1/4 1 50 ] 11937-003 | FITTING ADAPTER 3
21 | 29457-099 | WIRE, 16 AWG THHN STRD COP GREEN _ [FT1.5 51 | 14048-003 | FITTING ADAPTER 1
22 | 29495-099 | WIRE, 14 GA - 3 COND FT1.5 52 | 11934-004 | FITTING ADAPTER 1
23 | 11248-005 | LOCKNUT, HEX 5/16-UNC 26 53 | 11939-015 | FITTING ADAPTER 1
24 | 11240-005 | WASHER, 5/16 STD FLAT 20 54 | 63944-010 | BATTERY CHARGER 1
25 | 11253-008 | SCREW, HHC 5/16-18 UNC X 1 26 55 | 29601-025 | CONNECTOR, RING #8 5/16 DIA 2
26 | 11248-004 | LOCKNUT, HEX 1/4-20 UNC 14 56 | 11868-011 | STRAIN RELIEF BUSHING 1
27 | 11240-004 | WASHER, 1/4 STD FLAT 10 57 § 11253-006 | SCREW, HHC 5/16-18 X 3/4 4
28 | 11254-006 | SCREW, HHC 1/4-20 UNC X 3/4 6 58 | 64754-000 [ SPACER 2
29 | 11248-002 | LOCKNUT, HEX 8-32 UNC 4 59 | 64798-000 | DOOR BRACKET 1
30 | 11708-006 | SCREW, RD HD MACH 8-32 UNC X 3/4 4 60 | 10128-008 | RIVET, 3/16 X 1/2 4

20
i
] 4
=<

P

—--— |
7 —
|

I
ool

1BATTERY
! ' CHARGER

7-46

060587-008

SL26/30N Work Platform



Section
7.2

Illustrated Parts Breakdown

7-47

SL26/30N Work Platform

060587-008



Section
7.2

I1lustrated Parts Breakdown

ENGINE ASSEMBLY, SL26N/30N

KUBOTA, GAS
64009-003
ITEM PART DESCRIPTION Qry. ITEM PART DESCRIPTION QTY.
1 | 067615-000 | ENGINE, KUBOTA GAS 1 26 | 64797-000 | BRACKET i
2 REF FUEL FILTER, INLINE 1 27 | 11254-010 | SCREW HHC 3/8-16UNC X 1-1/4 2
3 REF AIR CLEANER, HOSE, & CLAMPS 1 28 | 11934-010 | FITTING ADAPTER 1
4 REF COIL, IGNITION 1 29 | 11261-004 | NUT HEX 1/4-28 UNF 4
5 11248-006 | NUT HEX 3/8-16 UNC ESNA 2 30 | 11252-008 | SCREW HHC 1/4-20UNC X 1 3
6 REF SCREW (SUPPLIED W/ AIR CLEANER) 2 31 | 11240-004 | WASHER FLAT STD 1/4 8
7 | 30624-008 | CHOKE SOLENOID BRACKET 1 32 | 11240-007 | WASHER FLAT STD 7/16 20
8 REF ELECTRIC FUEL PUMP 1 33 | 11248-004 | NUT HEX 1/4-20 ESNA 10
9 | 63946-030 | SCREW HHC M10 X 1.25 GR5 X 30MM 16 34 | 03142-001 | FITTING 2MP-2FP 1
10 | 63902-014 | PUMP, HYDRAULIC 1 35 | 63945-001 | OIL PRESS SWITCH 1
11| 63941-000 | SOLENOID, THROTTLE 2 36 | 30624-019 | CHOKE ANGLE 1
12| 12739-099 | HOSE, FUEL LINE FT 4.5 37 | 64183-000 | SPACER, ENGINE 2
131 20541-003 | HOSE CLAMP 6 38 | 29601-021 | CONN RING 12-10 GA. 5/16D 4
14 | 27972-000 | SOLENOID, STARTER RELAY 1 39 | 29601-014 | CONN RING 16-14 GA. 1/4D 6
151 11252-006 | SCREW HHC 1/4-20 X 3/4 12 40 | 29610-002 | CONN FORK 16-14 GA. #8 6
16 | 67874-000 | BRACKET, ENGINE MOUNT GAS 2 41 | 29616-002 | CONN FEMALE PUSH 16-14 GA. 1/4 3
17 1 67617-030 | HOUSING KIT 1 42 | 29454-099 | WIRE 16 AWG RED FT2
18 | 67872-000 | BRACKET, AIR, FUEL & GAS 1 43 | 29942-099 | TUBING HEAT SHRINK 1/4" FT1
191 11254-008 | SCREW HHC 3/8-16 X 1 2 44 | 29480-099 { WIRE 10 AWG RED FT2
20 | 11240-006 | WASHER FLAT STD 3/8 2 45 | 29601-039 { CONN RING 10-12 GA 5/16 D 4
21 { 11238-006 | LOCKWASHER 3/8 SPLIT 2 46 | 29470-099 | WIRE 12 AWG RED FT8
221 11934-019 | FITTING ADAPTER 1 47 | 29472-099 | WIRE 12 AWG BLK FT3
231 64423-000 | INLINE SWIVEL - 1/4 1 48 | 29456-099 | WIRE 16 AWG YEL FT2.5
24 | 11760-004 | ROD END BEARING - 1/4-28 1 49 | 63574-099 | WIRE 16 AWG BLK/WHT FT 3
25 | 30624-020 | CHOKE ROD 1
!
| STARTER
SOLENDID
S 1 45
0gcc p
Y
==
!
BLK
RED \
10 GA RED
RED
BLK/WHT
Ve
i + - + -
' I0LE CHOKE
' o1 oI
! CARB
o |OFF —
L == o)
ENGINE
41
7-48 SL26/30N Work Platform

060587-008




Illustrated Parts Breakdown

B

[na]
o T
I = L
— C\D
o = —
<C — -
[ B NS
sl e}
— ~
572 Lo
[@)] —
459 oo =2
=
soE LY <
=T —2 —~| @
~ [ o B
Ly a
M= g
<<| =T
wif —
3| Ly
a] O
=
3
a
a
=
=
@

BOOT AND

FILL COOLING SYSTEM WITH 507 WATER AND

507 ANTI-FREEZE SOLUTION.

Zi}l REMOVE RUBBER BODT AND PLUNGER, REMOVE
SPRING AND DISCARD. REINSTALL

PLUNGER.

t.

NOTES

SL26/30N Work Platform 7-49
060587-008



Illustrated Parts Breakdown

ENGINE ASSEMBLY, SL26N/30N

KUBOTA, DIESEL
64009-002
ITEM PART DESCRIPTION QTY. ITEM PART DESCRIPTION QTY.
1 67614-000 | KUBOTA DIESEL ENGINE (D905) 1 28 11248-004 NUT 1/4-20 UNC ESNA 14
2 REF RADIATOR KIT 1 29 11240-004 | WASHER 1/4 STD FLAT 4
3 REF AIR CLEANER KIT 1 30 11252-004 | SCREW 1/4-20UNC HHC X 1/2 4
4 REF MUFFLER KIT 1 31 11252-006 | SCREW 1/4-20UNC HHC X 3/4 2
5 67617-010 | KTR BELL HOUSING KIT 1 32 11252-008 | SCREW 1/4-20UNC HHC X 1 2
6 63936-024 | GASKET, MUFFLER 1 33 11250-005 NUT 5/16 18 UNC 4
7 65912-000 EXHAUST ELBOW WELDMENT (90°) 1 34 11238-005 LOCKWASHER 5/16 SPLIT 6
8 67850-000 | BRACKET, SOLENOID/GLOW 1 35 11240-005 | WASHER 5/16 STD FLAT 2
9 11932-007 | FITTING ADAPTER 16FJX-16M) 45° 1 36 11253-010 | SCREW 5/16-18 UNC X 1 1/4 4
10 11941-028 | FITTING ADAPTER 16MB-16M) 1 37 11254-010 | SCREW 3/8-16 UNC X 1 1/4 2
11 63902-015 PUMP, FIXED DISPLACEMENT 1 38 11238-006 LOCKWASHER 3/8 SPLIT 2
12 11934-010 FITTING ADAPTER 10MB-8M) 90° 1 39 11240-007 WASHER 7/16 FLAT STD 16
13 64183-000 | SPACER, ENGINE 2 40 67672-010 | SCREW HHC M8 X 1.25 X 1T0MM 2
14 64180-001 ENGINE MOUNT BRACKET 2 41 63946-030 | SCREW HHC M10 X 1.25 X 30MM 16
15 12739-099 | HOSE, 1/4 1.D. FT4.5 42 29931-003 | CONN FEM. PUSH 14-16GA. .25 4
16 67668-000 | SOLENOID, THROTTLE (W/BOSCH RELAY) 1 43 29601-040 | CONN RING 14-16GA. 5/16D 3
17 67859-000 | BRACKET, AIR CLEANER 1 44 29601-020 | CONN RING 12-10GA. 1/4D 4
18 64423-000 | INLINE SWIVEL 1/41 45 29601-039 | CONN RING 12-10CA. 5/16D 2
19 11760-004 ROD END BEARING 1/4-28 1 46 29601-014 § CONN RING 16-14GA. 1/4D 5
20 67870-000 BRACKET, DIESEL FUEL FILTER 1 47 29610-002 CONN FORK 16-14CA. X #8 4
21 03142-001 FITTING 1 48 29452-099 | WIRE 1T6AWG COPPER -BLACK FT2
22 63945-001 OIL PRESSURE SWITCH 1 49 29480-099 | WIRE T0AWG COPPER -RED FT4
23 27972-000 | STARTER SOLENOID 2 50 29455-099 | WIRE 16AWG COPPER -BRN FT2
24 20541-001 HOSE CLAMP 7 51 29479-099 | WIRE 16AWG COPPER -WHT/BLK FT 2
25 11248-003 NUT 10-24 UNC ESNA 2 52 29451-099 | WIRE 16AWG COPPER -ORG FT2
26 11240-003 | WASHER #1710 FLAT STD 2 53 29451-099 | WIRE 16AWG COPPER -BLK/WHT FT2
27 11709-010 | SCREW 10-24UNC RD HD X 1 1/4 2 54 29451-099 | WIRE 16AWG COPPER -YEL FT 2
7-50 SL26/30N Work Platform

060587-008



Il1lustrated Parts Breakdown

1.8
PUMP

o
= —
~
gl
T=~ =
- <
== o
L — )
o wowy
= O WD e
— -2 <~
- g o 4 >
= o a. we =
a - - 5
52 el .
RS I oy
= o =<
=
— < N O S
—__} M= )
=0 — 074 [
) — =
= <C | <C
W — jus] o
oo L o |
o (=] =
[%Z)% 35
LDL: L a
== ]
== I [0n]
=
=] )
[y
o]
Tp]
—
o
—Z
T4

NOTES

ENGINE ASSEMBLY SL 26N/30N
KUBOTA, DIESEL
DRAWING 1 OF 2

SL26/30N Work Platform 7-51
060587-008



Illustrated Parts Breakdown

10 GA.

GLOW PLUG
STARTER ) RELAY
54 43)  RELAY
S I RED S
YEL O o Iy — o é — (\RED 104,

48

[ ] [ ]

49
%

RED 10 GA. i
__________ S D e
C 49
O W@ =
BRN ALTERNATOR
=]

O_____
DIL PRESSURE
S | SWITCH

L R
WHT/BLK

+HOT |
+
QUX [g GLOW PLUGS

: o

oo THROTILE KUBOTA RUN
.S SOLENDID ENGINE |

GN

SOLND BLK

44

ENGINE ASSEMBLY SL 26N/30N
KUBOTA, DIESEL
DRAWING 2 OF 2

7-52 SL26/30N Work Platform
060587-008



Illustrated Parts Breakdown

NOTES:

SL26/30N Work Platform 7-53
060587-008



Illustrated Parts Breakdown

VALVE BLOCK ASSEMBLY, SL26/30N

VALVE BLOCK ASSEMBLY, SL26/30N

ELEcTRIC MODEL Gas, DIESEL
64004-017 64004-016
ITEM PART DESCRIPTION QTY. ITEM PART DESCRIPTION QTY.
1 64050-002 Manifold, SL26/30 1 1 64050-002 Manifold, SL.26/30 1
* 30576-010 Service Block, Control Valve 1 * 30576-010 Service Block, Control Valve 1
2 64051-000 | Manifold Block, Series/Parailel 1 2 64051-000 | Manifold Block 1
3 15763-000 | Steering Valve, 24voc 1 3 63928-003 | Steering Valve 12voc 1
* 13888-007 O-Ring 4 * 13888-007 O-Ring 4
4 61797-000 | 3-Way Valve, 24v 4 4 63923-000 | 3-Way Valve, 12v 4
* 63976-010 Valve Seal Kit 1 * 63976-010 Valve Seal Kit 1
5 63924-001 | Flow Regulator 1 5 63924-001 | Flow Regulator 1
6 63924-003 | Flow Divider-Combiner 1 6 63924-003 | Flow Divider-Combiner 1
7 7
8 63922-001 Pressure Reducing 1 8 63922-001 Pressure Reducing 1
9 63925-002 | Lowering Valve 1 9 63925-001 | Lowering Valve 1
10 64170-005 | Fitting Adapter 1 10 64170-005 | Fitting Adapter 1
11 60390-000 | Relief Valve - Preset 2000 PSI 2 11 60390-000 [ Relief Valve - Preset 2000 PSI 2
12 05135-000 Ball 5/16 Dia St 2 12 05135-000 | Ball 5/16 Dia Stl 2
13 64223-000 | Valve Block 1 13 64223-000 | Valve Block 1
14 08998-000 | Ball 1/2 Dia St 2 14 08998-000 Ball 1/2 Dia Stl 2
15 15799-000 { Spring 1 15 15799-000 } Spring - 1
16 05133-000 { Spring 3 16 05133-000 | Spring 3
7 61728-000 | Seat Ball 2 17 61728-000 | Seat Ball 2
18 63920-000 | Piston 1 18 63920-000 Piston 1
19 63952-002 | Proportional Valve 1 19 63952-001 | Proportional Valve 1
20 15959-001 Fitting Adapter 2 20 15959-001 Fitting Adapter 2
21 13963-002 | Fitting Adapter Elbow 1 21 13963-002 | Fitting Adapter Elbow 1
22 12004-004 Plug - SAE #4 20 22 12004-004 Plug - SAE #4 20
* 11974-004 O-Ring 1 * 11974-004 O-Ring 1
23 12004-006 Plug - SAE #6 3 23 12004-006 Plug - SAE #6 3
* 11974-006 O-Ring 1 * 11974-006 0O-Ring 1
24 20021-008 | Plug - SAE #8 2 24 20021-008 Plug - SAE #8 2
* 11974-008 O-Ring 1 * 11974-008 O-Ring 1
25 15764-000 | Valve - Solenoid N.C.-24V 1 25 60291-000 | Valve - Solenoid N.C.-12V 1
26 11254-022 Screw 3/8-16 UNC HHC x 2 3/4 3 26 11254-022 Screw 3/8-16 UNC HHC x 2 3/4 3
27 11240-006 | Washer 3/8 Dia Std Flat 3 27 11240-006 | Washer 3/8 DIA STD Flat 3
28 64169-000 | Block, Valve, Drive Relief 1 28 64169-000 | Block, Valve, Drive Relief 1
29 13888-044 | O-Ring 3 29 13888-044 | O-Ring 3
30 11941-004 Fitting Adapter 1 30 11941-004 Fitting Adapter 1
31 11941-006 | Fitting Adapter 8 31 11941-006 Fitting Adapter 8
32 15919-003 Orifice Lower 1 32 15919-003 Orifice Lower 1
33 29925-000 | Conn Cable 3/4 il 33 29925-000 | Conn., Cable 3/4 1
34 20733-003 Fitting Adapter 1 34 20733-001 Fitting Adapter 1
35 64559-000 | Cushion Valve Assembly 1 35 64559-001 | Cushion Valve Assembly 1
36 14412-016 | Screw 10-24 UNC Soc Hd x 2 4 36 14412-016 | Screw 10-24 UNC SOC HD x 2 4
7 11941-005 | Fitting Adaptor 3 37 11941-005 | Fitting Adaptor 3
38 11941-001 Fitting Adaptor 3 38 11941-001 Fitting Adaptor 2
39 60390-005 | Relief Valve - Preset 1200 PSI 1 39 60390-005 | Relief Valve - Preset 1200 PSI 1
40 60390-004 Relief Valve - Preset 900 PSI 1 40 60390-004 Relief Vaive - Preset 900 PSI 1
41 60390-002 Relief Valve - Preset 1100 PS! 1 41 60390-002 Relief Valve - Preset 1100 PS! 1
42 64281-000 | Spacer 1 42 64281-000 | Spacer 1
43 13888-007 | O-Ring 1 43 13888-007 | O-Ring 1
44 03391-002 Check Valve, Lift 1 44 03391-002 Check Valve, Lift 1
45 64278-000 | Spacer 1 45 64278-000 | Spacer 1
*Not Shown
7-54 SL26/30N Work Platform

060587-008




Section

7.2

SEAT ALL BALLS INTO BLOCK OR BALL SEAT ON ASSY.
TORQUE CARTRIDGE VALVES TO 355 FT.LB.
TORQUE COIL NUTS TO 81 IN.LB.

SECURE BALL SEAT (ITEM #17),WITH LOCKTITE

HYDRAULIC SEALANT.

NOTCH IN ITEM #32 TO FACE OUTWARD.

]
2
3
4
5

7-55

Illustrated Parts Breakdown

BACK SIDE

SL26/30N Work Platform

060587-008



Section
7.2

Illustrated Parts Breakdown

CUSHION VALVE ASSEMBLY, SL26/30

CUSHION VALVE ASSEMBLY, SL26/30

ELEcTRIC MODEL Gas, DIESEL
64559-000 64559-001
ITEM PART DESCRIPTION QY. TTEM PART DESCRIPTION OTY.
1 | 64560-000 | Cushion Block 1 11 64560-000 | Cushion Block 1
2 | 11941-006 | Fitting 1 2 | 11941-006 | Fitting 1
3 64293-005 | Solenoid Valve, 24v 1 3 64293-003 | Solenoid Valve, 12v 1
4 | 12004-006 | Fitting, #6 Plug 1 4| 12004-006 | Fitting, #6 Plug 1
5 05133-000 | Spring 1 5 05133-000 _{ Spring 1
6 | 15919-001 | Orifice {.062 Dia.) 1 6 | 15919-001 | Orifice (.062 Dia.) 1
7 | 64170-004 | Fitting 1 7 | 64170-004 | Fitting 1
7-56 SL26/30N Work Platform

060587-008




I1lustrated Parts Breakdown 72

/

et

T
L i
el

/7
\

/@

S

SL26/30N Work Platform 7-57
060587-008



Illustrated Parts Breakdown

CONTROLLER ASSEMBLY, SL26N/30N

DIESEL

64411-022

ITEM PART DESCRIPTION QTY. ITEM PART DESCRIPTION QTY.
1 63368-003 ENCLOSURE BOX 1 19 64462-002 CAPLUG 1/2 DIA. 2
2 66544-001 CONTROLLER, PROPORTIONAL 12V 1 20 64666-000 | KEY SWITCH 1
* 15772-001 SWITCH 4 21 63917-000 | SWITCH, PUSH BUTTON 1
* 66544-014 SWITCH, STEERING 2 22 | 08271-000 | SWITCH GUARD 1
* 63913-003 BOOT, STEERING SWITCH 1 23 08942-001 | OUTLET, HUBBELL 1
* 63913-004 ROCKER ASSEMBLY 1 24 64520-000 110 POWER BRACKET 1

66544-010 HANDLE, 2 PIECE 1 25 29961-001 SEAL, INLET PLUG 1

. 66544-011 LEVER, INTERLOCK 1 26 64443-002 CONTACT BLOCK N.C. 1
* 66544-012 SWITCH, INTERLOCK 1 27 63951-001 RELAY 2-POLE 12VDC 1
- 66544-013 BOOT, JOYSTICK SHAFT 1 28 29610-004 | CONNECTOR FORK TERM 12-10 GA. #10 6
3 64417-001 MOUNTING LATCH 1 29 29610-002 | CONNECTOR FORK TERM 16-14 GA. #8 7
4 64446-003 EMERGENCY STOP PUSH BUTTON 1 30 29931-003 | CONNECTOR F PUSH TERM 16-14 GA. .25T% 7
5 12797-000 | SWITCH SPDT 2 31 63574-099 | WIRE 16 GA. BLACK/WHITE FT1
6 64462-002 | CAPLUG 7/8 DIA. 1 32 29450-099 | WIRE 16 GA. BLUE FT3
7 29925-000 | CABLE CONNECTOR 1/2" 1 33 29620-002 | CONNECTOR, BUTT 16-14 CA. 3
8 29925-011 CABLE CONNECTOR 3/4" 1 34 29932-002 TERMINAL JUMPER 1
9 29939-002 CONDUIT NUT - 1/2" 1 35 05491-099 WIRE 16 GA. GREEN/BLACK FT1
10 29939-003 CONDUIT NUT - 3/4" 1 36 29475-099 WIRE 16 GA. BLUE/BLACK FT1
11 29928-003 | TERMINAL BLOCK 6 PLACE 1 37 29454-099 | WIRE 16 GA. RED FT1
12 | 11715-006 { SCREW, RD HD 6-32UNC X 3/4 8 38 | 29480-099 | WIRE 10 GA. RED FT2
13 11248-047 | LOCKNUT 6-32 UNC 8 39 29401-099 | WIRE 16 GA. YELLOW FT1
14 66095-001 HANGER, R.H. 1 40 29825-002 | DIODE 2
15 66094-001 HANGER, L.H. 1 41 29610-001 CONNECTOR FORK TERM 22-18 GA. #6 5
16 67889-000 HANGER, REAR PLATE 1 42 29610-006 CONNECTOR FORK TERM 16-14 GA. #6 3
17 | 26551-007 | RIVET 1/8 DIA. X 1/4-5/16 GRIP 6 43 | 29458-099 | WIRE 16 GA, PURPLE FT1
18 11253-004 SCREW, HHC 5/16-18UNC X 1/2 4 44 29451-099 WIRE 16 CA. WHITE FT1

*Not Shown

(36
~
7-58 SL26/30N Work Platform

060587-008




Illustrated Parts Breakdown

SCREWS SUPPLIED WITH ENCLOSLRE BOX

SCREWS SUPPLIED WITH CONTROLLER.

NOTES :

SL26/30N Work Platform 7-59
060587-008



Illustrated Parts Breakdown

CONTROLLER ASSEMBLY, SL26N/30N

GAS
64411-026
ITEM PART DESCRIPTION QrY. ITEM PART DESCRIPTION QTYy.
1 63368-003 ENCLOSURE BOX 1 19 11253-004 SCREW, HHC 5/16-18UNC X 1/2 4
2 66544-001 CONTROLLER, PROPORTIONAL 12V 1 20 | 64462-002 | CAPLUG 1/2 DIA. 2
* 15772-001 SWITCH 4 21 | 63917-000 ]| SWITCH, PUSH BUTTON 1
* 66544-014 SWITCH, STEERING 2 22 64666-000 KEY SWITCH 1
* 63913-003 BOOT, STEERING SWITCH 1 23 08271-000 SWITCH GUARD 1
* 63913-004 ROCKER ASSEMBLY 1 24 | 08942-001 | OUTLET, HUBBELL 1
- 66544-010 HANDLE, 2 PIECE 1 25 64520-000 110 POWER BRACKET 1
- 66544-011 LEVER, INTERLOCK 1 26 | 64443-002 | CONTACT BLOCK N.C. 1
66544-012 SWITCH, INTERLOCK 1 27 | 63951-001 RELAY 2-POLE 12VDC 1
- 66544-013 BOOT, JOYSTICK SHAFT 1 28 | 29451-099 | WIRE 16 GA. WHITE FT1
3 64417-001 MOUNTING LATCH 1 29 | 29610-004 | CONNECTOR FORK TERM 12-10 GA. #10 6
4 64446-003 | EMERGENCY STOP PUSH BUTTON 1 30 | 29610-002 | CONNECTOR FORK TERM 16-14 GA. #8 6
5 12797-000 | SWITCH SPDT 2 31 | 29931-003 | CONNECTOR F PUSH TERM 16-14 GA. .25T] 7
6 64462-002 CAPLUG 7/8 DIA. 2 32 63574-099 WIRE 16 GA. BLACK/WHITE FT1
7 29961-001 SEAL, INLET PLUG 1 33 | 29450-099 | WIRE 16 GA. BLUE FT3
8 29925-000 CABLE CONNECTOR 1/2" 1 34 29620-002 CONNECTOR, BUTT 16-14 GA. 1
9 29925-011 CABLE CONNECTOR 3/4" 1 35 29932-002 TERMINAL JUMPER 1
10 29939-002 CONDUIT NUT - 1/2" 1 36 05491-099 WIRE 16 GA. GREEN/BLACK FT1
11 29939-003 CONDUIT NUT - 3/4" 1 37 29475-099 WIRE 16 GA. BLUE/BLACK FT1
12 29928-003 TERMINAL BLOCK 6 PLACE 1 38 29454-099 WIRE 16 GA. RED FT1
13 1 11715-006 | SCREW, RD HD 6-32UNC X 3/4 8 39 | 29480-099 | WIRE 10 GA. RED FT2
14 11248-047 LOCKNUT 6-32 UNC 8 40 29401-099 WIRE 16 GA. YELLOW FT1
15 66095-001 HANGER, R.H. 1 41 29825-002 DIODE 1
16 66094-001 HANGER, L.H. 1 42 29610-001 CONNECTOR 22-18 CA. #6 5
17 | 67889-000 | HANGER, REAR PLATE 1 43 | 29610-006 | CONNECTOR 16-14 GA. #6 3
18 26551-007 RIVET 1/8 DIA. X 1/4-5/16 GRIP 6
*Not Shown
) ) "
| —= |
] 3 a |
] c —6 1
I l A | 8 RECEPTACLE |
' 1
1] il
- |
. SWITCH '
oML
| o ° oy @/\(Sf |
|
“-
CONTROLLER 80X
7-60 SL26/30N Work Platform

060587-008



Section
7.2

Illustrated Parts Breakdown

'X08 JANSOIINT HITA 0317ddNS SM3A0S H
‘d3T04INDD HITM 0317ddNS SA3IIS =

'S3LON

7-61

SL26/30N Work Platform

060587-008



Illustrated Parts Breakdown

CONTROLLER ASSEMBLY, SL26N/30N

64411-020
ITEM PART DESCRIPTION QTY. ITEM PART DESCRIPTION QTY.
1 63368-003 ENCLOSURE BOX 1 17 67889-000 HANGER REAR PLATE 1
2 | 66544-000 | CONTROLLER, PROPORTIONAL 24V 1 18 [ 26551-007 | RIVET 1/8 DIA. X 1/4-5/16 GRIP 6
* 15772-001 SWITCH 4 19 11253-004 SCREW, HHC 5/16-18UNC X 1/2 4
* | 66544-014 SWITCH, STEERING 2 20_j 64462-002 | CAPLUG 1/2 DIA. 2
* 63913-003 BOOT, STEERING SWITCH 1 21 05440-000 KEY SWITCH 1
* 63913-004 ROCKER ASSEMBLY, STEERING 1 * 05442-000 KEY (ONLY) 1
- 66544-010 HANDLE, 2 PIECE 1 22 64462-006 CAPLUG 13/16 DIA. 1
- 66544-011 LEVER, INTERLOCK 1 23 08271-000 SWITCH GUARD 1
* | 66544-012 SWITCH, INTERLOCK 1 24 | 08942-001 | OUTLET, HUBBELL 1
66544-013 BOOT, JOYSTICK SHAFT 1 25 64520-000 | 110 POWER BRACKET 1
3 64417-001 MOUNTING LATCH 1 26 64443-002 CONTACT BLOCK N.C. 1
4 64446-003 EMERGENCY STOP PUSH BUTTON 1 27 29610-004 CONNECTOR FORK TERM 12-10 GA. #10 4
5 12797-000 SWITCH SPDT 2 28 29610-002 CONNECTOR FORK TERM 16-14 GA. #8 7
6 64462-002 CAPLUG, 7/8 DIA. 1 29 29931-003 CONNECTOR F PUSH TERM 16-14 GA. .25TF 3
7 29961-001 SEAL, INLET PLUG 1 30 63574-099 | WIRE 16 GA. BLACK/WHITE FT1
8 29925-000 CABLE CONNECTOR 1/2" 1 31 29450-099 WIRE 16 GA. BLUE FT3
9 29925-011 CABLE CONNECTOR 3/4" 1 32 29620-002 CONNECTOR, BUTT 16-14 GA. 2
10 | 29939-002 | CONDUIT NUT - 1/2" 1 33 | 29932-002 | TERMINAL JUMPER 1
11 29939-003 CONDUIT NUT - 3/4" 1 34 05491-099 | WIRE 16 GA. GREEN/BLACK FT1
12 29928-003 TERMINAL BLOCK 6 PLACE 1 35 29610-001 CONNECTOR FORK TERM 22-18 GA. #6 5
13 11715-006 j SCREW, RD HD 6-32UNC X 3/4 6 36 29454-099 | WIRE 16 GA. RED FT1
14 11248-047 | LOCKNUT 6-32 UNC 6 37 29610-006 | CONNECTOR FORK TERM 16-14 GA. #6 4
15 66095-001 HANGER, R.H. 1 38 29401-099 WIRE 16 GA. YELLOW FT1
16 66094-001 HANGER, L.H. 1 39 29825-002 DIODE 4
*Not Shown 40 29480-099 WIRE 10 GA. RED FT1
L -
: [ 7
! . T 7T RECEPTACLE |
el [
|
| — (= !
| G ' acom |
] I B 9 !
I 8C = FE L=
I KEY [ |
i : SWITCH . » ] I : @ :
4
| | = - | + |
: :
| | |
j i N.C. 1
! |
| EMERGENCY I
| : STOP |
i 1
| |
i [ .
i ! !
| |
: !
@ I |
; ! (70P) .
! I
I 1 ’
| 20 ,
! 10 !
l |
! TORGUE |
| |
! )
' ! i
: e T _
i CONTROLLER BOX
7-62 SL26/30N Work Platform

060587-008




Il1lustrated Parts Breakdown

“@iﬁv\/g

/
A
™

23

¥S SUPPLIED VITH ENCLOSIRE BOX

NOTES
(1] scee
2] scee P

REVS SUPPLIED WITH CONTROLLER.

SL26/30N Work Platform 7-63
060587-008



-~

Section
7.2

Illustrated Parts Breakdown

PLATFORM ASSEMBLY
SL26N
64678-001
ITEM PART DESCRIPTION QTY.
1 64100-010 DECK WELDMENT 1
2 64111-001 PEDESTAL WELDMENT REF
3 64119-000 | LADDER WELDMENT 1
4 11240-006 | WASHER STD FLAT 3/8 DIA 6
5 11248-006 | NUT HEX ESNA 3/8-16 UNC 6
6 11248-008 | NUT HEX ESNA 1/2-16 UNC 8
7 11254-010 | SCREW HHC GRS 3/8-16 UNC X 1 1/4 2
8 11256-016 | SCREW HHC GR5 1/2-13 UNC X 2 8
9 11831-008 | BOLT CARRGE 3/8-16 UNC X 1 4
10 26505-016 | PLYWOOD 3/4 A/C EXT 41 X 48 1
11 26505-015 | PLYWOOD 3/4 A/C EXT 48 X 48 2
12 26554-006 | RVT POP 1/4 DIA .751-.875 GRIP 30
13 11240-008 | WASHER STD FLAT 1/2 DIA 16
14 64424-000 | COVER PLATE 2
15 26526-006 | SCREW SLFTP #10 AB SLOT HD X 3/4 4

7-64

060587-008

SL26/30N Work Platform




0000000000



Illustrated Parts Breakdown

GUARDRAIL ASSEMBLY

SL26N

64678-001

ITEM PART DESCRIPTION Qry.
16 | 64699-000 | END RAIL WELDMENT, NARROW 1
17 ) 64701-001 REAR GUARDRAIL WELDMENT, R.H. 1
18 | 67883-000 | GATE WELDMENT 1
19 1 64701-002 REAR GUARDRAIL WELDMENT, L.H. 1
20 | 64697-000 | GUARDRAIL WELDMENT, SL26 4
21 64695-000 | KICK RAIL WELDMENT, SL26 4
22 |1 67764-001 GATE KICK RAIL WELDMENT 1
23 | 66526-002 | TORSION SPRING 1
24 | 62642-026 | PIVOT TUBE WELDMENT 1
25| 67712-000 BEARING 2
26 | 64046-000 RAIL MOUNTING BRACKET 2
27 | 64688-002 BRACKET, TOEBOARD PIVOT, L.H. 2
28 1 64688-001 BRACKET, TOEBOARD PIVOT, R.H. 2
291 67695-000 | SPACER 4
29 | 67695-000 | SPACER 4
30 ] 03570-000 | RETAINING PIN ASSEMBLY 1
31 11739-014 ROLLPIN, 3/8 DIAX 1 3/4 1
32| 11254-010 | SCREW, 3/8-16 HHC X 1 1/4 19
33} 11254-016 | SCREW, 3/8-16 HHC X 2 8
341 11254-018 | SCREW, 3/8-16 HHC X 2 1/4 8
35| 11254-022 | SCREW, 3/8-16 HHC X 2 3/4 2
36 | 11254-032 | SCREW, 3/8-16 HHC X 4 4
37 | 11254-030 | SCREW, 3/8-16 HHC X 3 3/4 2
38 | 11240-006 | WASHER, 3/8 STD FLAT 16
39| 11248-006 | NUT, 3/8-16 HEX, ESNA 47
40 | 11254-028 | SCREW, 3/8-16 HHC X 3 1/2 4

7-66

060587-008

SL26/30N Work Platform




Illustrated Parts Breakdown

PLATFORM (4 PLLS)

TOWARD CENTER OF

“  POSITION SLOTS

SPREAD ITEM 25 (BEARING)
PLATFORN ASSEMBLY REF

70 PROVIDE PRESS FIT IN
ITEM 24 (PIVDT WELDMENT)

OF ITEM 23 (TORSION SPRING)

ASSEMBLE WITH 1-1/4 LG END
AT THIS LOCATION

OF I1TEM 23 (TORSION SPRING)

AGAINST INSIDE SURFACE OF
ITEM 24 (PIVOT TUBE WLDMNT)

ASSEMBLE WITH 1” LG END

SL26/30N Work Platform 7-67
060587-008



Section
7.2

Illustrated Parts Breakdown

PLATFORM ASSEMBLY
SL30N
64678-002
ITEM PART DESCRIPTION Qry.
1 64540-010 | DECK WELDMENT 1
2 64111-001 PEDESTAL WELDMENT REF
3 64119-000 | LADDER WELDMENT 1
4 11240-006 | WASHER STD FLAT 3/8 DIA 6
5 11248-006 | NUT HEX ESNA 3/8-16 UNC 6
6 11248-008 | NUT HEX ESNA 1/2-16 UNC 8
7 11254-010 | SCREW HHC GR5 3/8-16 UNC X 1 1/4 2
8 11256-016 | SCREW HHC GR5 1/2-13 UNC X 2 8
9 11831-008 | BOLT CARRGE 3/8-16 UNC X 1 4
i0 26505-016 | PLYWOOD 3/4 A/C EXT 41 X 48 2
11 26505-016 | PLYWOOD 3/4 A/C EXT 48 X 48 1
12 26554-006 | RVT POP 1/4 DIA .751-.875 GRIP 36
13 11240-008 | WASHER STD FLAT 1/2 DIA 16
14 26505-017__ | PLYWOOD 3/4 A/C EXT 18 X 31 1
7-68

060587-008

SL26/30N Work Platform




Illustrated Parts Breakdown

0000000000



Section
7.2

Illustrated Parts Breakdown

GUARDRAIL ASSEMBLY

SL30N

64678-002

ITEM PART DESCRIPTION Qry.
151 64699-000 | END RAIL WELDMENT, NARROW 1
16 | 64701-001 REAR GUARDRAIL WELDMENT, R.H. 1
17 ] 67883-000 | GATE WELDMENT 1
18] 64701-002 [ REAR GUARDRAIL WELDMENT, L.H. i
19 | 64698-000 | GUARDRAIL WELDMENT, SL30 4
20 ] 64696-000 | KICK RAIL WELDMENT, SL30 4
21 67764-001 GATE KICK RAIL WELDMENT 1
22 | 66526-002 | TORSION SPRING 1
23 | 67712-000 | PIVOT TUBE WELDMENT 1
24 | 62642-026 | BEARING 2
25 | 64046-000 | RAIL MOUNTING BRACKET 2
26 | 64688-002 BRACKET, TOEBOARD PIVOT, L.H. 2
27 | 64688-001 BRACKET, TOEBOARD PIVOT, R.H. 2
28 | 67695-000 | SPACER 4
291 03570-000 1 RETAINING PIN ASSEMBLY 1
30| 11739-014 | ROLLPIN, 3/8 DIA X 1-3/4 LG 1
31 11254-010 | SCREW, 3/8-16 HHC X 1 1/4 19
321 11254-016 | SCREW, 3/8-16 HHC X 2 8
331 11254-018 | SCREW, 3/8-16 HHC X 2-1/4 LG 8
34| 11254-022 | SCREW, 3/8-16 HHC X 2 3/4 2
351 11254-032 | SCREW, 3/8-16 HHC X 4 LG 4
36 | 11254-030 | SCREW, 3/8-16 HHC X 3 3/4 2
37 | 11240-006 | WASHER, 3/8 STD FLAT 16
38 | 11248-006 | NUT, 3/8-16 HEX, ESNA 47
39| 11254-028 | SCREW, 3/8-16 HHC X 3 1/2 4

7-70

060587-008

SL26/30N Work Platform



Illustrated Parts Breakdown

TOWARD CENTER OF
PLATFDRM (4 PLCS)

POSITION SLOTS

w

&

-

g

= ]
=TG5

oS 2

TS =

Zu¥ B

7 [

qke =
o>

x = ol
=t
T Em
2%
w x
&l
SEC

(e8]

m

OF TTEM 22 (TORSION SPRING)

ASSEMBLE WITH 1-1/4 LG €ND
AT THIS LOCATION

OF ITEM 22 ( TORSION SPRING)

AGAINST INSIDE SURFACE OF
ITEM 23 (PIVDT TUBE WLDMNT)

ASSEMBLE ¥ITH 1" LG ENO

7-71
SL26/30N Work Platform 060587-008



75

Illustrated Parts Breakdown

HOSE KIT , SL26\30N HOSE KIT, SL26/30N
KOHLER, GAS DIESEL
64008-031 64008-033
ITEM PART DESCRIPTION Y. TTEM PART DESCRIPTION QY.
T | 64488.001 | HOSE ASSY X 35 1 1 | 64488-007 | HOSE ASSY X 68 1
2 | 64156.020 | HOSE ASSY X 26 1 2 | 64156-020 | HOSE ASSY X 26 7
3 | 64156-003 | HOSE ASSY X 64 1 3 | 64156-033 | HOSE ASSY X 94 8-8F) 1
4 | 64156-004 | HOSE ASSY X.53 1 4 | 64156-004 | HOSE ASSY X 53 1
5 | 60861-029 | HOSE ASSY X 19 1 5 | 60861-029 | HOSE ASSY X 19 1
6 | 61351-011 | HOSE ASSY X 18 1 6 | 61351-011 | HOSE ASSY X 18 1
7 | 60460-015 | HOSE ASSY X 40 1 7 | 60460-015 | HOSE ASSY X 40 1
8 | 60460-006 | HOSE ASSY X 64 1 8 | 60460-006 | HOSE ASSY X 64 1
9 | 64156-009 | HOSE ASSY X 49 2 9 | 64156-009 | HOSE ASSY X 49 2
10 | 60460-014 | HOSE ASSY X 31 1 10 | 60460-014 | HOSE ASSY X 31 1
11 | 64156.011 | HOSE ASSY X 71 2 11 | 64156.011 | HOSE ASSY X 71 2
12 | 61131-006 | HOSE ASSY X 77 1/2 1 12 | 61131-006 | HOSE ASSY X 77 1/2 1
13 | 61131-007 | HOSE ASSY X 64 1 13 | 61131-007 | HOSE ASSY X 64 1
14 | 61132-007 | HOSE ASSY X 103 1 14 | 61132-007 | HOSE ASSY X 103 1
7-72 SL26/30N Work Platform

060587-008




Illustrated Parts Breakdown

8
CH--—--—--
1 ]
TN\ HYDRALLIC SUCTION HOSE
- ~  RESERVOIR -
L ]
C—i--—t+--—7--- N :
| -
HYDRALLIC |
BRACE I ,
LEFT REAR | I
DRIVE HOTOR |
| O
VAL 1
| l : | \ ' i |
1
! | Ll‘\.dr\_ e N ] - _____._____‘

11
LEFT
! TURN
!
I_ STEERING
] 2 1 CYLINDER
I

| RIGHT
TURN

,TO
L.

% LIFT CYLINDER ! 1
] |
K |

: |
1
| 1
I L@_u_mg HYORALIC  {HYD_INLET]
[ PRESSURE nwe  [SITION
[

L]
RIGHT REAR
DRIVE MOTER

SL26/30N Work Platform 7-73
060587-008



Section
7.2

Illustrated Parts Breakdown

HOSE KIT, SL26/30N

ELECTRIC

64008-030

TEM]___PART _ [DESCRIPTION
T_| 64157-004 | HOSE ASSY X 47
2| 64156:020 | HOSE ASSY X 26
3 | 64156-013 | HOSE ASSY X 50
4| 64156:014_| HOSE ASSY X 59
5 | 61132:010 | HOSE ASSYX 13
6 | 61132:011 | HOSE ASSY X 23
7| 60861-029 | HOSE ASSY X 19
8 | 61351-011 | HOSE ASSY X 18

9 64156-009

HOSE ASSY X 49

10 60460-015

HOSE ASSY X 40

11 64156-011

HOSE ASSY X 71

12 61131-006

HOSE ASSY X 77 1/2

13 61131-007

HOSE ASSY X 64

14 61132-007

HOSE ASSY X 103

15 60460-014

HOSE ASSY X 31

16 60460-006

HOSE ASSY X 64

_\_._n_n_\N_.N_._\_\N_._._x_;j

7-74

060587-008

SL26/30N Work Platform




75

Illustrated Parts Breakdown

n
|
|

]

_EFT R
RIGHT TLRN
®/
@\
I
GETioy ET] D
I

PR
I

HYORAULIC

LIFT CYLENOER

LEFT REAR

[
I
|
l
ORIVE mrd@
|
l
@\'
i
i
L
[
|
]
|
|
|
I
]
|
I
f
|
1
!
|
|
U 8
RIGHT REAR
DRIVE KOTOR

HYDRALLIC
BRAKE

n
e__..________
e_

7-75

060587-008

SL26/30N Work Platform



Illustrated Parts Breakdown

LABEL KIT, SL26N LABEL KIT, SL26N
KOHLER, GAS KUBOTA, GAS
64006-054 64006-055
TTEM| ___PART | DESCRIPTION Tv. TTEM] _ PART | DESCRIPTION qrY.
1T | 60588-008 | MANUAL, USER, SL26/30N T T | 60588-008 | MANUAL, USER, SL26/30N 7
2 | 10076-000_| MANUAL CASE 1 2 | 10076-000_| MANUAL CASE 1
3 | 10076-001 | LABEL - SAFETY RULES 1 3 | 10076-001 | LABEL - SAFETY RULES 1
4 | 11248-004 | LOCKNUT 1/4-20 UNC HEX 2 4_| 11248-004 | LOCKNUT 1/4-20 UNC HEX 2
5 | 11252-008_| SCREW 1/4-20 UNC HHC X 1 2 5 | 11252-008 | SCREW 1/4-20 UNC HHC X1 2
6 N/A 6 | 30624-024 | LABEL - CHOKE BUTTON 1
7 | 66568-000 | LABEL - LOWER PLATFORM 1 7 | 66568-000 | LABEL - LOWER PLATFORM 1
8 | 60197-000 | LABEL - HYDRAULIC FLUID 1 8 | 60197-000 | LABEL- HYDRAULIC FLUID 1
9 | 66557-006 | LABEL - LOAD 1250 LBS 1 9 | 66557-006 | LABEL - LOAD 1250 LBS 1
10 | 61205-000 | LABEL - NAME PLATE 1 10 | 61205-000 | LABEL - NAME PLATE i
11 |_66552-000 | LABEL - DANGER HYDROGEN GAS 1 11 | 66552-000 | LABEL - DANGER HYDROGEN GAS 1
12 | 61220-001 | LABEL - ANSI REQUIREMENT 1 12 | 61220-001_| LABEL - ANSI REQUIREMENT 1
13 | 60577-000 | ANSIMANUAL 1 13 | 60577-000 | ANSIMANUAL 1
14 | 62524-001 | LABEL - EMERGENCY LOWERING 1 14 | 62524-001 | LABEL - EMERGENCY LOWERING 1
15 |_66550-004 | LABEL - DANGER INSTRUCTIONS 1 15 | 66550-004 | LABEL - DANGER INSTRUCTIONS 1
16 | 66555-000 | LABEL - CAUTION RELIEF VALVE 1 16 | 66555-000 | LABEL - CAUTION RELIEF VALVE 1
17 | 61683-005 | LABEL - UPRIGHT 4 1/2 5 17 | 61683-005 | LABEL - UPRIGHT 4 1/2 5
8 | 61683-007 | LABEL - UPRIGHT 5 1/2 2 18 | 61683-007 | LABEL - UPRIGHT 5 1/2 2
19 | 66562-000 | LABEL - TIRE PRESSURE 50 P.S.I. 1 19 | 66562-000 | LABEL - TIRE PRESSURE 50 P.S.I. i
20 | 64166-000_| LABEL - GAS UNLEADED 1 20 | 64166-000 | LABEL - GAS UNLEADED 1
21 N/A 21 N/A
22 | 65368-000 | TACK 4 22 | 65368-000 | TACK 4
23 | 66554-000 | LABEL - READ 1 23 | 66554-000 | LABEL - READ 1
24 | 61515-000 | LABEL - LIFT HERE 1 24 | 61515-000 | LABEL - LIFT HERE 1
25 | _60830-000 | SAFETY WALK 4 25 | 60830-000 | SAFETY WALK 4
26 | 67770006 | LABEL - SL26N 2 26 | 67770-006 | LABEL - SL26N 2
27 | 67770-000 | LABEL - SL26N 5 27 | 67770-000_| LABEL - SL26N 5
28 | 63423-000 | LABEL - BRAKE RELEASE 1 28 | 63423-000 | LABEL - BRAKE RELEASE 1
29 | 64414-000 | LABEL - CONTROLS 1 29 | 64414-000 | LABEL - CONTROLS 1
30 | 64444-000 | LABEL - USA 4 30 | 64444-000 | LABEL - USA 4
31 | 65791-001 | LABEL - CONTROLLER 1 31 | 65791-001 | LABEL - CONTROLLER 1
LABEL KIT, SL26N
DIESEL
64006-056
TTEM] __ PART __| DESCRIPTION QTY.] [ITEM] __PART _ | DESCRIPTION QY.
T | 60588-008 | MANUAL, USER, SL26/30N T 6 | 66555-000 | LABEL - CAUTION RELIEF VALVE 7
2 | 10076-000 | MANUAL CASE 1 17 | 61683-005 | LABEL - UPRIGHT 4 1/2 5
3_| 10076-001 | LABEL - SAFETY RULES 1 18 | 61683-007 | LABEL - UPRIGHT 5 1/2 2
4 | 11248-004 | LOCKNUT 1/4-20 UNC HEX 2 19 | 66562-000 | LABEL - TIRE PRESSURE 50 P.S.I. 1
5 | 11252-008 | SCREW 1/4-20 UNC HHC X 1 2 20 | 64166-000 | LABEL - GAS UNLEADED 1
6 N/A 21 | 27898-000 | LABEL - DIESEL FUEL i
7 | _66568-000 | LABEL - LOWER PLATFORM 1 22 | 65368-000 | TACK 4
8 | 60197-000 | LABEL - HYDRAULIC FLUID 1 23 | 66554-000 | LABEL - READ 1
9 | 66557-006 | LABEL - LOAD 1250 LBS 1 24 | 61515-000 | LABEL - LIFT HERE 1
10 | 61205-000 | LABEL - NAME PLATE 1 25 | 60830-000 | SAFETY WALK 4
11 | 66552-000 | LABEL - DANGER HYDROGEN GAS 1 26_| 67770-006 | LABEL - SL26N 2
12 | 61220-001_| LABEL - ANSI REQUIREMENT 1 27 | 67770-000 | LABEL - SL26N 5
13 | 60577-000 | ANSI MANUAL 1 28 | 63423-000 | LABEL - BRAKE RELEASE 1
14 | 62524-001 | LABEL - EMERGENCY LOWERING 1 29 | 64414-000 | LABEL - CONTROLS 7
15 | 66550-004 | LABEL - DANGER INSTRUCTIONS i 30 | 64444-000 | LABEL - USA 4
31 | 65791-001 | LABEL - CONTROLLER 1
7-76 SL26/30N Work Platform

060587-008




Illustrated Parts Breakdown

73

WY )Y (O &N
wn o A0

SL26/30N Work Platform

0000000000



7o Illustrated Parts Breakdown

LABEL KIT, SL30N LABEL KIT, SL30N
KOHLER, GAS KUBOTA, GAS
64006-060 64006-061
TTEM] __PART | DESCRIPTION QTY.] [ITEM[ __PART _ | DESCRIPTION Q
1 | 60586-008 | MANUAL, USER, SL26/30N 7 1 | 60586-008_| MANUAL, USER, S[76/30N
10076-000_| MANUAL CASE 1 10076-000 | MANUAL CASE
10076-001 | LABEL - SAFETY RULES 1 10076-001 | LABEL - SAFETY RULES
11248-004 | LOCKNUT 1/4-20 UNC HEX 2 11248-004_| LOCKNUT 1/4-20 UNC HEX
11252-008_| SCREW 1/4-20 UNC HHC X1 2

30624-024 | LABEL - CHOKE BUTTON
66568-000 | LABEL - LOWER PLATFORM

66568-000 | LABEL - LOWER PLATFORM

2
3 3
4 4
5 5 11252-008 | SCREW 1/4-20 UNC HHC X 1
6 N/A 6
7 7
8 8

60197-000 | LABEL - HYDRAULIC FLUID 60197-000 | LABEL - HYDRAULIC FLUID

9 66566-000 | LABEL - WARNING MAX LOAD 1000 LBS 9 66566-000 | LABEL - WARNING MAX LOAD 1000 LBS

10 61205-000 | LABEL - NAME PLATE 10 61205-000 | LABEL - NAME PLATE

11 66552-000 | LABEL - DANGER HYDROGEN GAS 11 66552-000 | LABEL - DANGER HYDROGEN GAS

12 61220-001 LABEL - ANSI REQUIREMENT 12 61220-001 LABEL - ANSI REQUIREMENT

13 60577-000 | ANSI MANUAL 13 60577-000 { ANSI MANUAL

14 62524-001 LABEL - EMERGENCY LOWERING 62524-001 LABEL - EMERGENCY LOWERING

15 66550-004 [ LABEL - DANGER INSTRUCTIONS 15 66550-004 | LABEL - DANGER INSTRUCTIONS

16 66555-000 | LABEL - CAUTION RELIEF VALVE 16 66555-000 | LABEL - CAUTION RELIEF VALVE

17 61683-005 LABEL - UPRIGHT 4 1/2 17 61683-005 | LABEL - UPRIGHT 4 1/2

18 61683-007 | LABEL - UPRIGHT 5 1/2 18 61683-007 | LABEL - UPRIGHT 51/2

19 66562-000 | LABEL - TIRE PRESSURE 50 P.S.1. 19 66562-000 | LABEL - TIRE PRESSURE 50 P.S.1.

_l_lNLn_\_x_l_l_l—l—l_l_l._x_lNN_l_l_\j

JEEY PRI FNSY (5, ) QY DU JEEW JUI SN NIV PN PRIV I JERY
-
D

20 64166-000 | LABEL - GAS UNLEADED 20 64166-000 | LABEL - GAS UNLEADED

21 N/A 21 N/A

22 | 65368-000 | TACK 4 22 | 65368-000 | TACK 4
23 | 66554-000 | LABEL - READ 1 23 | 66554-000 | LABEL - READ 1
24 | 61515-000 | LABEL - LIFT HERE 1 24 | 61515-000 | LABEL - LIFT HERE 1
25 | 60830-000 | SAFETY WALK 4 25 | 60830-000 | SAFETY WALK 4
26 | 67770-009 | LABEL - SL30N 2 26 | 67770-009 | LABEL - SL30N 2
27 | 67770-003 | LABEL - SL30N 5 27 | 67770-003 | LABEL - SL30N 5
28 | 63423-000 | LABEL - BRAKE RELEASE 1 28 | 63423-000 | LABEL - BRAKE RELEASE 1
29 | 64414-000 | LABEL- CONTROLS 1 29 | 64414-000 | LABEL - CONTROLS 7
30 | 64444-000 | LABEL - USA 4 30 | 64444-000 | LABEL - USA 4
37 | 65791-001 | LABFL - CONTROLLER 1 31 | 65791-001 | LABEL - CONTROLLER 1
LABEL KIT, SL30N
DIESEL
64006-062
ITEM] __PART | DESCRIPTION Qiv.] [ITEM] _PART _ | DESCRIPTION QY.
1| 605688-008_| MANUAL, USER, SL26/30N 7 T6 | 66555-000 | LABEL - CAUTION RELIEF VALVE T
2 | 10076-000 | MANUAL CASE 1 17 | 61683-005 | LABEL- UPRIGHT 4 1/2 5
3 | 10076-001 | LABEL - SAFETY RULES" 1 18 | 61683-007 | LABEL - UPRIGHT 5 1/2 2
4_| 11248-004 | LOCKNUT 1/4-20 UNC HEX 2 19 | 66562-000 | LABEL - TIRE PRESSURE 50 P.S I, 1
5 | 11252-008 | SCREW 1/4-20 UNC HHC X 1 2 20 N/A
6 N/A 21 | 27898-000 | LABEL - DIESEL FUEL 1
7 | 66568-000 | LABEL - LOWER PLATFORM 1 22 | 65368-000 | TACK 4
8 | 60197-000 | LABEL - HYDRAULIC FLUID 1 23 | 66554-000 | LABEL - READ 1
9 | 66566-000 | LABEL - WARNING MAX LOAD 1000 LBS | 1 24 | 61515-000 | LABEL - LIFT HERE 1
10 | 61205-000 | LABEL - NAME PLATE 1 25 | 60830-000 | SAFETY WALK 4
11 | 66552-000 | LABEL - DANGER HYDROGEN GAS 1 26 | 67770-009 | LABEL - SL30N 2
12 | 61220-001 | LABEL - ANSI REQUIREMENT 1 27 | 67770-003 | LABEL - SL30N 5
13 | 60577-000 | ANSI MANUAL 1 28 | 63423-000 | LABEL - BRAKE RELEASE 1
14 | 62524-001 | LABEL - EMERGENCY LOWERING 1 29 | 64414-000_| LABEL - CONTROLS 1
15 | 66550-004 | LABEL - DANGER INSTRUCTIONS 1 30 | 64444-000 | LABEL - USA 4
31 | 65791-007 | LABEL - CONTROLLER 1
7-78 SL26/30N Work Platform

060587-008



Illustrated Parts Breakdown 73

@ @ D OIGIO
8 ZAN

L

0000000000



55| Illustrated Parts Breakdown

LABEL KIT, SL26N
ELECTRIC
64006-050

ITEM PART DESCRIPTION

-

60588-008 | MANUAL, USER, SL26/30N

10076-000 MANUAL CASE

10076-001 LABEL - SAFETY RULES

11248-004 | LOCKNUT 1/4-20 UNC HEX

11252-008 | SCREW 1/4-20 UNC HHC X 1

61515-000 | LABEL - LIFT HERE

66568-000_| LABEL - LOWER PLATFORM

60197-000 | LABEL - HYDRAULIC FLUID

66557-006 | LABEL - LOAD 1250 LBS

-
olelmiNto|un|sjw]u|=

61205-000 | LABEL - NAME PLATE

11 66552-000 | LABEL - DANGER HYDROGEN GAS

12 61220-001 LABEL - ANS! REQUIREMENT

13 60577-000 | ANSI MANUAL

14 62524-001 LABEL - EMERGENCY LOWERING

15 66550-004 | LABEL - DANGER INSTRUCTIONS

16 66555-000 | LABEL - CAUTION RELIEF VALVE

17 61683-005 | LABEL - UPRIGHT 4 1/2

18 61683-007 | LABEL - UPRICHT 5 1/2

19 66562-000 | LABEL - TIRE PRESSURE 50 P.S.I.

20 05221-000 | LABEL - BATERY LEVEL

21 66554-000 | LABEL - READ

22 65368-000 | TACK

23 65791-001 LABEL - CONTROLLER

24 64444-000 | LABEL - USA

25 60830-000 | SAFETY WALK

26 67770-006 | LABEL - SL26N

27 67770-000 | LABEL - SL26N

28 63423-000 | LABEL - BRAKE RELEASE

29 64414-000 | LABEL - CONTROLS

_n._nmm_h_;;_n_;;_n_n_nNu‘_n_x_\_n_x_x_a_.a_n_\_\NN_n_x._nj

7-80

060587-008

SL26/30N Work Platform




Section

Il1lustrated Parts Breakdown 7.2

g
e”m

vav: NIWING'




Illustrated Parts Breakdown

Section
7.2

LABEL KIT, SL30N

ELECTRIC
64006-052

ITEM PART

DESCRIPTION

1 60588-008

MANUAL, USER, SL26/30N

2 10076-000_| MANUAL CASE

3 10076-001 LABEL - SAFETY RULES

4 11248-004 | LOCKNUT 1/4-20 UNC HEX
5 11252-008 | SCREW 1/4-20 UNC HHC X 1
6 61515-000 | LABEL - LIFT HERE

7 66568-000 | LABEL - LOWER PLATFORM
8 60197-000 | LABEL - HYDRAULIC FLUID

9 66566-000

LABEL - WARNING MAX LOAD 1000 LBS

10 61205-000

LABEL - NAME PLATE

11 66552-000

LABEL - DANGER HYDROGEN GAS

12 61220-001

LABEL - ANSI REQUIREMENT

13 60577-000

ANSI MANUAL

14 62524-001

LABEL - EMERGENCY LOWERING

15 66550-004

LABEL - DANGER INSTRUCTIONS

16 66555-000

LABEL - CAUTION RELIEF VALVE

17 61683-005

LABEL - UPRIGHT 4 1/2

18 61683-007

LABEL - UPRIGHT 5 1/2

19 66562-000

LABEL - TIRE PRESSURE 50 P.S.1.

20 05221-000

LABEL - BATERY LEVEL

21 66554-000 | LABEL - READ

22 65368-000 | TACK

23 65791-001 LABEL - CONTROLLER
24 64444-000 | LABEL - USA

25 60830-000 | SAFETY WALK

26 67770-009

LABEL - SL3ON

27 67770-003

LABEL - SL30N

28 63423-000

LABEL - BRAKE RELEASE

29 64414-000

LABEL - CONTROLS

...x_.\uqm_;;..;:._.\_p.._\_._.wu‘_u_‘._x_x_..\_y_a_|_|_:_nNN._n_\_nj

7-82

060587-008

S1.26/30N Work Platform




Illustrated Parts Breakdown E

0000000000



Illustrated Parts Breakdown

GENERATOR OPTION, SL26/30N
KOHLER, GAS

63994-004

ITEM PART DESCRIPTION OTY.
1 64057-000 | MODULE TRAY - POWER WELDMENT RE

2 63929-000 | FUEL TANK REF

3 63900-000 | ENCGINE, GAS REF

4 62299-002 BATTERY 12 VDC GROUP 27C REF

5 27934-002 | TANK PROPANE 10 GA REF

6 27823-000 | BRKT PROPANE TANK SET REF

7 11254-008 | SCREW 3/8-16 UNC HHC X 1 14

8 11248-006 | LOCKNUT 3/8-16 UNC HEX 10
9 11240-006 | WASHER 3/8 DIA STD FLAT 8
10 11238-006 | LOCKWASHER 3/8 DIA SPLIT 4
11 27979-000 | GENERATOR 1
12 63918-000 { DRIVE SHAFT 1
13 63949-043 | PULLEY #AK46 WITH 1" BORE 1
14 63949-045 | PULLEY #A46 WITH 5/8" BORE 1
15 11675-090 | BELT -V 4L380 1
16 19102-006 | BAR 1/4 SQ X 3/4 CRS 1
17 64210-000 | GUARD 1
18 64212-000 | CORD ASSY 1
19 64041-000 | BRACKET-PROPANE TANK 2
20 12797-000 | SWITCH, TOGGLE 1
21 08271-000 | SWITCH GUARD 1
22 64211-000 | DECAL, ON-OFF 1
23 29931-003 | CONNECTOR F PUSH 16-14 X 1/4 1
24 29825-002 | DIODE 3 AMP 1
25 29620-002 | CONNECTOR BUTT 16-14 1
26 29610-004 | CONNECTOR FORK 16-14 #8 3

27 29483-099 | WIRE 16 AWG THHN STRD COP RED/WHT{ FT 1

7-84

060587-008

SL26/30N Work Platform




I1lustrated Parts Breakdown

i
& !
N
|82 [
-]
W 147
=]}
2 |

GENERATOR CONTROL SWITCH LOCATION
ELECTRICAL DIAGRAM

1F PROPANE OPTION IS INSTALLED.

2. (ORD TO PLUG INTD GENERATOR AND RECEPTICAL
AT REAR OF CONTROL MOOULE.

NDT?ZiiEXUSE PROPANE TANK BRACKET ITEM 19

x
o
—
—
=
1
=
i}
—
a
D
o
jus}
—
-
[='4
iy
=z
w1
[t}

ORILL HOLE 172 FOR

SUPPLIED WITH ITEM #1}

SL26/30N Work Platform 7-85
060587-008



Section
7.2

I1lustrated Parts Breakdown

GENERATOR OPTION, SL26/30N

KOHLER, GAS CH22
63994-005
ITEM PART DESCRIPTION oTY.
1 64057-000 | MODULE TRAY - POWER WELDMENT REF
2 63929-000 | FUEL TANK REF
3 64622-000 | ENGINE, GAS CH22 REF
4 62299-002 | BATTERY 12 VDC GROUP 27C REF
5 29483-099 | WIRE 16 AWG THHN STRD COP RED/WHT| FT 1
6 29610-004 | CONNECTOR FORK 16-14 #8 3
7 11254-008 | SCREW 3/8-16 UNC HHC X 1 10
8 11248-006 | LOCKNUT 3/8-16 UNC HEX 6
9 11240-006 | WASHER 3/8 DIA STD FLAT 8
10 11238-006 | LOCKWASHER 3/8 DIA SPLIT 4
11 27979-000 | GENERATOR 1
12 64622-001 | DRIVE SHAFT 24 144 25 1
13 63949-031 | PULLEY #AK30 WITH 1" BORE 1
14 63949-030 | PULLEY #AK30 WITH 5/8" BORE 1
15 11675-033 | BELT -V 4L330 1
16 19102-006 | BAR 1/4 SQ X 3/4 CRS 1
17 64210-000 | GUARD 1
18 64212-000 | CORD ASSY 1
19 29620-002 | CONNECTOR BUTT 16-14 1
20 12797-000 | SWITCH, TOGGLE 1
21 08271-000 | SWITCH GUARD 1
22 64211-000 | DECAL, ON-OFF 1
23 29931-003 | CONNECTOR F PUSH 16-14 X 1/4 1
24 29825-002 | DIODE 3 AMP 1

7-86

060587-008

SL26/30N Work Platform




Section
7.2

Illustrated Parts Breakdown

"3N00W OINDD 40 3v3y8 LY
31143339 ONV 301va3N39 GINI 9N7d 01 Oadd ¢

N3FIS 40 HIINI) NI
304 V10 HONT ¢ XOdddv szHAm“mmmHDz

T1v130 NOISN3L 1138

()

»CE/S 3INVISIO
$87S 0L € 32904

WYdovIo 1v3IgL3313

T s

ATY

@
lva

!
|
O3 _
!

CNII
WY

1HE/03

HILINS
A0LVANII

AV13d
331031NDD

HILIAS NOItdO a0LvdINGD
di4 ¢7/1 310H 1110

A@W/‘ 2 310N 338

—@®

7-87

SL.26/30N Work Platform

060587-008



751

GENERATOR OPTION, SL26/30N

I1lustrated Parts Breakdown

KUBOTA, GAS
64620-000
ITEM PART DESCRIPTION oTY,
1 REF MODULE TRAY WELDMENT 1
2 REF FUEL TANK 1
3 REF ENGINE 1
4 27979-000 | GENERATOR 1
5 64212-000 | CORD ASSY 1
6 63949-045 | SHEAVE, WOODS AK46 WITH 5/8 BORE 1
7 11675-070 | V-BELT 4L370 1
8 67528-000 | CONTROLLER REF
9 12797-000 | SWITCH, TOGGLE 1
10 08271-000 | SWITCH GUARD 1
11 64211-000 | DECAL, ON-OFF 1
12 11254-010 | BOLT 3/8-16 X 1 1/4 10
13 11248-006 | ESNT 3/8-16 10
14 64793-000 | RADIATOR BRACKET 1
15 65916-000 | MOUNTING PLATE, GENERATOR 1
16 29610-004 | CONN FORK 16-14 #10 3
17 29825-002 | DIODE, 3 AMP 1
18 29620-002 | CONN, BUTT 16 GA 1
19 29483-099 | WIRE 16 GA RED/WHT 1T
20 29931-003 | CONNECTOR F PUSH 16-14 X 1/4 1
21 11238-005 | WASHER 5/16 SPLIT LOCK 3
22 11240-006 | WASHER 3/8 FLAT 10
23 63969-001 PULLEY, IDLER 1
24 63969-002 | PULLEY MOUNT, ECCENTRIC 1
25 11266-008 | SCREW HHC 1/2-20 UNF X 1 1
26 64792-000 | IDLER BRACKET 1
27 64791-000 | SHEAVE 1
28 63961-030 | SCREW HHC M8-1.25 X 30 3
7-88

060587-008

SL26/30N Work Platform




I1lustrated Parts Breakdown

GENERATOR CONTROL SWITCH LOCATION
ELECTRICAL DIAGRAM

ORILL HOLE FDR GENERATOR
REMOVE PIN TO INSTALL BELT,

Z =
= a
—
~
& 3
=
prd
%)
= = w
— - ‘:("
o 73 [
jwin} Z&
—
. a .
(Y R T:
— ) — m
= N
> <L X )
w ju] a
— - =
[NERTIRS ]
> 3 mY
ou T =T
= < — w o=
LU Qs — L) un
o= & 2
=2
e

ﬂ<
O,
~

QJ‘ /({“L\\'
| N
i 26 @
|

N

NOTE: SET SCREW PART

OF ITEM #7
| [
_ 4//1/ /'}"J'\ I
&

NOTE: KEY PART OF ITEM #4

BELT TENSION DETAIL

S1.26/30N Work Platform 7-89
060587-008



Section
7.2

I1lustrated Parts Breakdown

GENERATOR OPTION, SL26/30N

DIESEL
64621-000
ITEM PART DESCRIPTION Qry.
1 REF MODULE TRAY WELDMENT
2 REF FUEL TANK
3 67614-000 | ENGINE
4 27979-001 WINCO GENERATOR 1
5 64212-001 CORD ASSY 1
6 63949-042 | SHEAVE, WOODS AC 40- 5/8 BORE 1
7 11994-011 V-BELT 3L-360 1
8 67528-001 CONTROLLER REF
9 12797-000 | SWITCH, TOGGLE 1
10 08271-000 | SWITCH GUARD 1
11 64211-000 | DECAL, ON-OFF 1
12 11254-010 | BOLT 3/8-16 X 1 1/4 10
13 11248-006 | ESNT 3/8-16 10
14 67614-021 DUAL SHEAVE - KUBOTA #17213-74281 1
15 65916-000 | MOUNTING PLATE, GENERATOR 1
16 29610-004 | CONN FORK 16-14 #10 3
17 29825-002 DIODE, 3 AMP 1
18 29620-002 | CONN, BUTT 16 GA 1
19 29483-099 | WIRE 16 GA, RED WHT 1FT
20 29931-003 | CONNECTOR F PUSH 16-14 X 1/4 1
21 11266-008 | SCREW HHC 1/2-20 UNF X 1 1
22 11240-006 | WASHER 3/8 FLAT 10
23 63969-001 PULLEY, IDLER 1
24 63969-002 | PULLEY MOUNT, ECCENTRIC 1
25 64792-000 | IDLER BRACKET 1
7-90

060587-008

SL26/30N Work Platform



I1lustrated Parts Breakdown

0, [Z=
T
5 [5;
Nk
CONTROLLER

RELAY

I 1
| |
=
T
| &
]
T
= i | =
o jam ]
o= | = 1 %)
=5 T .
Zz = = @
O — <T. 3 =
O < S ] o
o L = [ia)
o= 972 [a% N
| I e o W
= ] =
=5 I | @ w
o= - @ m <
Z —~ =3
%4 w o= w =
o =T D g v —J
o o | | g O =
W o r o©f =
=Y ' | =
I = o
< =
xS =
L= jum]
=z - =
o Loa %)
556 =
L
o —
=
— -
w _l__ —
jum]
fer =) o
X
)
UJB
o=
T =
E‘D{
82
]
-
ol )
= w
> «1
= (=1
w zuv
— —_ wZ
— [="4 o —
=T
w o
[= ~
x =
— o
o [avay- =
=T )Ly
a o=
> =
w W
3 v 3
woow
5 B
Z =

REMOVE & REPLALE STD PULLEY

WITH DUAL SHEAVE

SL26/30N Work Platform 7-91
060587-008



Section
7.2

Illustrated Parts Breakdown

DUEL FUEL OPTION
KOHLER
64618-000
ITEM PART DESCRIPTION QTY.
1 27934-002 { TANK PROPANE 10 GA 1
2 27823-000 | BRKT PROPANE TANK SET 1
3 11254-008_ | SCREW 3/8-16 UNC HHC X 1 9
4 11252-006 | SCREW 1/4-20 UNC HHC X 3/4 6
S 11248-006 | LOCKNUT 3/8-16 UNC HEX 13
6 63957-000 | PROPANE CONVERSION KIT 1
7 20541-001 CLAMP HOSE GATES #1 2
8 10178-003 | FITTING BARBED 3
9 11248-002 | LOCKNUT 8-32 UNC HEX 10
10 11238-004 | LOCKWASHER 1/4 DIA SPLIT 2
11 11708-006__ | SCREW 8-32 UNF RD HD X 3/4 2
12 11240-002 | WASHER #8 STD FLAT 2
13 64232-000 | BACKFIRE BRACKET 1
14 14914-001 CONNECTOR MALE PUSH 16-14 X .25 2
15 29601-013 | CONNOCTOR RING 16-14 #10 2
16 64421-000 | LABEL, SWITCH FUELS 1
17 29454-099 | WIRE 16 AWG THHN STRD COP RED FT 1
18 29871-001 SWITCH, TOGCLE 1
19 64189-000 | LABEL, VAPOR WITHDRAWL 1

7-92

060587-008

SL26/30N Work Platform




Illustrated Parts Breakdown

31N00W 10d41INDD

1Iv130 w130

“LTX 138¥7 NI
000-vivv3 d38WIN
1avd Tv330 WO

'0301A03d SdWvy 13

WYSOVIO WIIdld313 HLIA dW¥TD ONV (3 310N 33S) 3S0H L3

‘d013aN8av] 0L ASSY IaNIN3A ONY 3SVE
AINVITD A1V JANI3S OL 0301A0dd SMIFIS ONV
134SVO 38N "3SvE §3NV3T] dlv ONv 30133NAaav)

JINIONT 40 d0L WOd4 W2/1

"SA3AIS Qav3SIO “a0i33NE3YI 0L 3SvE ¥3IwID
A1V 3HL HIVILY IVRL SA3YDS ¥ 3HL 3AOW3Y
ENER-ENERE- I

RO¥d IN3W3T3 ONV 33A03 33NVITD IV IAOWTS

3N00W d3M0d

'aQIoN3T0s
440-LAHS 7304 1VISNI 0l
033IN033 Sy 1NJ "3NION3

DL ANV WOd3 3NIT 1304

30 SGN3 DINI 3801 IN3A 3SVISNNVYD LA3SNT -

NI3AL3B ASSY [ANINIA INVAOAd 3HE LAISNIT °
"A0LvA08AY] W04 3SVE dINVIT) 31V IAOWFY -

ATILVHIXO0AddY 3SOH INIA 3SVI SNVAD 3L thD -

'8
Y
SNOTLINALSNT X30M3 mZHUZwAﬂ“MN

7-93

S126/30N Work Platform

060587-008



Section
7.2

Illustrated Parts Breakdown

OPTION: DUEL FUEL INSTALLATION

KUBOTA
64619-000
ITEM PART DESCRIPTION QTy.
1 * GASOLINE SHUT-OFF VALVE(LP-1) 1
2 * FILTER(LP-2) (SEE NOTE 1) 1
3 * SOLENQID(LP-3) (SEE NOTE 1) 1
4 * SOLENOID/FILTER(LP-4)  (SEE NOTE 1) 1
5 * REGULATOR / VAPORIZER(LP-5) 1
6 * FTG, 1/8 MPT - 1/4 HOSE BARS 1
7 * FTG, 90° STREET EL 1/4 PIPE (SEE NOTE 2) 1
8 * FTG, 90° ELBOW 4 MPT - 6 M) 2
9 * FTG, 90° 6 MPT - 5/16 HOSE BARB 2
10 * 1/2" DIA. LP HOSE X 17" LG. 1
11 * 1/4" DIA. HOSE X 23" LG. 1
12 * 1/4" DIA. HOSE X 13" LG. 1
13 * 5/16 DIA. HOSE X 15" LG. 1
14 * HOSE CLAMP 5/16" 10
15 * HOSE CLAMP 1/2" 2
16 * PROPANE VENTURI 1
17 * FTG, STR 8 MPT -1/2 HOSE BARB 1
18 * FTG, 90° 4 MPT - 4 MPT (SEE NOTE 2) 1
19 * FTG, STR. 2 NPT - 5/16 HOSE BARB 2
20 * FEMALE ADAPTER (PROPANE TANK) 1
21 * FTG, STR 2MP-6M} BRASS 1
22 * RELIEF VALVE 400 PSI 1
23 * FTG, 2-2-2 STR TEE BRASS 1
24 64796-000 | REGULATOR BRACKET 1
25 64615-048 | 3/8" DIA. HOSE W/6F]X ENDS X 26" LG 1
26 64189-001 DECAL 1
27 11248-006 | LOCKNUT 3/8-16 UNC ESNA 4
28 11254-008 | SCRW, HHC 3/8-16 UNC X 1 4
29 27823-000 | TANK MOUNTING BRACKET 1
30 27934-009 | FUEL TANK, PROPANE 1
31 64421-000 | DECAL 1
32 11252-006 | SCRW, HHC 1/4-20 UNC X 3/4 2
33 11248-004 | LOCKNUT, 1/4-20 UNC ESNA 2
34 11253-006 | SCREW, HHC 5/16-18 UNC X 3/4 2
35 11238-005 LOCKWASHER, 5/16 SPLIT 2
36 29871-001 SWITCH, TOGGLE 1
37 29617-002 | CONNECTOR MALE SLIDE 16-14 X .25 2
38 29601-013 | CONNECTOR RING 16-14 X #10 1
39 29456-099 | WIRE 16 AWG THHN STRD COP YEL FT1
40 29931-003 | CONNECTOR FM SLIDE 16-14 X .25 1

* 67615-010, Conversion Kit

7-94

060587-008

SL26/30N Work Platform




Il1lustrated Parts Breakdown

“8dv] 40
3018 WO1108
N3 831v201
33078 Qv

VIO 8I/E - 2E/5 6 e

ONILSIX3 3SN) NAOHS SY
TIWLSNI-33 % 3SOH 3AOW3Y 310N

9Nd 3dld INBHF :3LON

A7 1A0dVA/0LY T
20 A31A V3 e

: s !
e _ ___#rooi o) @

@\\\\@ 38 OTIOKS_ 3213HY10
ERTTREN
S¢v3 JLLSVd I3
NIIN3 105D @
SOv3aHL 01 3dv¥l HLIA 0317ddNS A
N3 AlddV A

FMNAOW 1081INTT

qlvi3a0 I3

3ATVA 330-10HS 1304
TIWLSNT QL 0331N03¥ Sv_LN)
"BaV] DL dANd 1314 WO4 3SDH

113 138¥7 NI
000-v1py3 A38WMN
13vd 130 Wodd

JNYL WO3d AddNS
NVd0dd 3H1SS33d HIIH

431114
/0I0N3T0S 0L

'SS33 38 V1K Lavd 3HI0 L
035N 38 TTIA (L WILD) AOGT3 1333LS a0

(81 W3LI) MO813 3did 37vW “LIX HLIM 031ddAS,
SI 331 /0I0N310S HILHA ND uzazwm_u@

LT3 HLIK G31ddNS 38 AVH
(33U704 § O1ONIOS NOSIZVD) €4 3 24 WAL
a0 (31T 3/010NIT0S 43T0N) i E:Q

‘310N

7-95

SL26/30N Work Platform

060587-008



Section
7.2

Illustrated Parts Breakdown

OPTION: SLIDEOUT DECK ASSEMBLY

SL26N
64617-001
ITEM PART DESCRIPTION QY. ITEM PART DESCRIPTION QrY.
1 64785-000 | WELDMENT - SIDE RAIL 1 24 | 11240-004 | WASHER 1/4 STD FLAT 16
2 64688-002 | BRACKET, TOEBOARD PIVOT, LH 1 25 | 64240-001 | BUSHING 2
3 64777-000 | WELDMENT - FRONT RAIL 1 26 | 11254-018 ] SCREW - CAP 3/8-16 X 2 1/4 4
4 | 64762-000 | DECK WELDMENT 1 27 | 11254-032 | SCREW - CAP 3/8-16 X 4 2
5 64760-000 | FLOOR - DIAMOND ALUMINUM 1 28 | 11254-010 | SCREW - CAP 3/8-16 X 1 1/4 10
6 63727-000 | BLOCK 4 29 | 67695-000 | SPACER 2
7 | 64233-000 | WHEEL 2 30 | 11248-004 | LOCKNUT 1/4-20 14
8 64234-000 | WHEEL 2 31| 11252-014 | SCREW 1/4-20UNC HEX HD X 1 3/4 4
9 | 64235-000 | WASHER 4 32| 11248-006 { LOCKNUT 3/8-16 16
10 | 64776-000 | TUBE, RAIL SUPPORT 2 33| 11240-006 | WASHER 3/8 STD FLAT 16
11 64425-000 WELDMEMT SLIDE BRACKET 4 34 64775-000 FRONT ANGLE 2
12 | 63990-003 | AXLE 2 35| 64788-001 | ROLLER WELDMENT R.H. 1
13 64249-000 | BUSHING - SPANNER 2 36 | 64788-002 | ROLLER WELDMENT L.H. 1
14 | 64256-001 | BEARING STRIP 1 371 11240-002 | WASHER #8 5
15 | 64795-000 | GUSSET PLATE 2 38 | 64247-000 | GUIDE SLIDE 2
16 | 64267-000 | BUMPER PAD 4 39 | 11254-020 | SCREW - CAP 3/8-16 X2 1/2 6
17_] 03570-000 | RETAINING PIN ASSY 2 40 | 11252-016 | SCREW - CAP 1/4-20X 2 4
18 | 64774-000 | BRACKET - ROLLER 2 41 ] 11252-006 | SCREW 1/4-20 HEX HD X 3/4 2
19 64769-001 HANDLE WELDMENT, R.H. 1 47 66550-004 DECAL DANGER 1
20 | 64769-002 | HANDLE WELDMENT, L.H. 1 43 | 66557-001 | DECAL CAUTOIN 500 LBS CAP 1
21 64773-000 | HANDLE BRACKET 2 44 | 11254-008 | SCREW 3/8-16 HEXHD X 1 2
22 26553-008 | RIVET - POP 3/16 DIA 1/2-5/8 GRIP 9 45 | 64688-001 BRACKET, TOEBOARD PIVOT, RH 1
23 | 26553-002 | RIVET - POP 3/16 DIA 1/8-1/4 GRIP 28
N
i’8 1/ 2-6 2nes @
—-‘—- 1732 532
= z C — e g — e
]
| ] —-
| -
- U
5 ==
= =)
I 1 s |7
1
AT o H——— —
C 3 °
7-96 SL26/30N Work Platform

060587-008




Illustrated Parts Breakdown

SL26/30N Work Platform 7-97
060587-008



I1lustrated Parts Breakdown

FLASHING AMBER LIGHT, OPTION
GAS/DIESEL, S1.26/30N

FLASHING AMBER LIGHT, OPTION
ELECTRIC, SL26/30N

63999-003 63999-004

TTEM PART DESCRIPTION QTY. TTEM PART DESCRIPTION OTY.
T |12848-004-00] LIGHT 12-24 VOLT 2 T | 12848-004-00] LIGHT 12-24 VOLT 2
2 163193-000-00] LIGHT MOUNT BRACKET 2 2 163193-000-00] LIGHT MOUNT BRACKET 2
3 [29702-000-00] FUSE HOLDER 1 3 129702-000-00] FUSE HOLDER 1
4 ]29704-002-00] FUSE 2 AMP 1 4 [29704-002-00] FUSE 2 AMP 1
5 [29610-002-00] TERM. RING 4 5 129670-002-00] TERM. RING 4
6 |29601-073-00] TERM. RING 5 6 |29601-013-00] TERM. RING 5
7 129620-002-00] CONNECTOR BUTT 1 7 [29620-002-00] CONNECTOR BUTT 1
8 |29452-099-00] WIRE 16 GA AWG BLK 18 F1] 8 |29452-099-00] WIRE 16 GA AWG BLK 18 F1J
9 |11249-003-00] LOCKNUT 10-32 HEX 4 9 [11249-003-00] LOCKNUT 10-32 HEX 4
10 | 11826-004-00] SCREW 10-32 RD. HD. MACH X 1/2 4 10 | 11826-004-00] SCREW 10-32 RD. HD. MACH X 1/2 4
11 N/A 11 | 29958-000 | HORN, 24 VOLT 1
12 [ 29958-001 | HORN, 12 VOLT 1 12 N/A
13 |63917-000-00] SWITCH 1 13 | 63917-000-00] SWITCH 1
14 | 29918-010-00] TIE DOWN 5 14 |29918-010-00] TIE DOWN 5
15 | 26551-007-00] POPRIVET 1/8 X .251 GRIP 5 15 |26551-007-00] POPRIVET 1/8 X .251 GRIP 5

7-98 SL26/30N Work Platform

060587-008



I1lustrated Parts Breakdown

M
10 GROuND —~
/- TERMINAL 6
5

7

e 10 GROUND
3
- : e - ; 8
. 5 B! : B p

WIRING DIAGRAM FOR BEACONS

DRILL HALE 12 FIR
HORN DPTION SWITCH

WIRING DIAGRAM FOR HORN KUEOTA GASDLINE

ALL MODELS EXCEPT
KUBOTA GASDX INE

LOCATION FOR HORN BUTTON

AR
/—TD TERMINAL 6
= o
| C

ROUTE WIRES ¥ITH
EXISTING HARNESS

i o
¥IRE HOLE
| L L j% E
! C
. . (D

8- , e o Lo Si““\ 0| 0
7 EF e
el

SL26/30N Work Platform 7-99

060587-008



Illustrated Parts Breakdown

NOTES:

7-100 060587-008 SL26/30N Work Platf



Call Toll Free in U.S.A.

1-800-926-LIFT

UpRight, inc.
1775 Park Street
Selma, California 93662
TEL: 209/891-5200
FAX: 209/896-9012
PARTSFAX: 209/896-9244

060587-008

P/N 060587-008
0598-187-MC





